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Listening to a
TV without

SoundBar is like
only watching

this much of its
screen.

Most folks buy a big -screen TV because they want that gigantic movie theater feeling in the comfort of their own
living room. Problem is, watching a big screen TV without theater sound is like

watching 4th of July fireworks without the "Ka-blam"! That's why we created

ton SoundBar-Cinema-a complete home theater system in a very convenient package-three smallcomponents

Hear the whole picture.

connected by three simple wires. Just add a TV and a VCR and you're ready to enjoy big, satisfying theater sound.
SoundBar even comes with a pre-programmed remote control, allowing you to operate virtually

all your components using one handy device. Best of all, it's priced so you can hear the whole
picture without emptying your whole bank account. Of course, seeing-and hearing-is believing.

You can do a lot of both at your nearest Boston dealer. And, feel free to use the whole TV screen.

Boston SoundBar Cinema

BostonAcoustics
Boston Acoustics 300 Jubilee Drive Peabody, MA 01960 978.538.5000 www.bostonacoustics.com
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See page 33 for our
test report on Pioneer's Elite

DV -09 DVD player. On the

27 -inch Philips Magnavox

TV set is Neve Campbell

and Courteney Cox in a
scene from Scream 2

(courtesy Buena Vista).

Digital Imaging by
Chris Gould
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SEE YOU IN
CYBERSPACE!

A

Stereo Review. Stereo. Hi F i. High
Fidelity, and Backbeat are reg-
istered trademarks of Hachette
Filipacchi Magazines. Inc.

PRINTED IN THE U.S.A.

Stereo Review
22 Peripherals

We look at a home -theater PC
and a DVD-ROM upgrade for your computer
BY BRIAN FENTON

53 Shopping Made Simple:
DVD Players

Check out the basic features of ever)
current model before you hit the stores
BY DANIEL KUMIN

5 8 Two Will
Get You Five

How well can virtual
surround systems simulate
five -channel sound
with just two speakers?
BY GORDON
BROCKHOUSE

DEPARTMENTS AND COLUMNS

BULLETIN 6

TRACK ONE a

LETTERS 12

NEW PRODUCTS 17

HOT DVDs 24

AUDIO O&A 26

HOME THEATER 28

SIGNALS 30

POPULAR MUSIC 80

CLASSICAL MUSIC 85

THE HIGH END 96

64 The Sound of Tomorrow
What will replace the CD? The

answer depends on who you ask ...
BY REBECCA DAY

69 That's Frank
An appreciation

and two Top lOs
BY ROBERT CHRISTGAU
AND WILL

74 AN I.Q.
I lest your knowledge of the basics

BY IAN G. MASTERS

70 Systems
This guy never does things halfway

BY REBECCA DAY

7-, Best of the MonthI Briar Wilson's Imagination, Alagna
and Gheorghiu in Gounod's Romeo et Juliette

EQUIPMENT REPORTS

PIONEER Elite DV -09 DVD Player 33

ONKYO ED -301 Dolby Digital Surround Processor 36

ENTEC Number Cruncher D/A Converters 40

NHT SuperOne/SuperTwo Speaker System 44

NILES OS -20 Indoor/Outdoor Speaker 46

HARMAN KARDON Festival 60 Minisystem 50



BY BRIAN FENTON & WILLIAM LIVINGSTONE

divx launched
After a couple of false starts.
DVD players supporting the
pay -per -play Divx format hit
store shelves during the second
week of June in two test
markets. Richmond and San
Francisco. The Zenith Inteq
DVX2100 player was priced at
$499. A total of 41 titles were
expected to be available by the
end of June. Of these. 15 were
not yet available in the "open"
DVD format, including Disney's
Flubber, Paramount's Star Trek
First Contact, and a few from
Fox (The Full Monty, Speed 2,
Volcano), which has yet to
commit to releasing movies on
DVD. Look for a full review of
the Divx system in next month's
Stereo Review.

dtv roadblock?
Digital TV is going to roll out
November I, right? Not without
some bumps along the way. As
we went to press, equipment and
service providers had yet to
reach a consensus with Holly-
wood production studios on
copy protection. An industry
group has adopted a FireWire-
compatible encryption system
called M-6, but some Hollywood
studios are concerned that M-6
isn't strong enough and that the
high -quality digital signals will
invite the pirating of copyrighted
material. Even though the
November I debut is set in
stone, it's possible that the lack
of a full consensus on copy
protection will keep the format
from launching with the most
attractive content. Even worse,
there's no guarantee that first -
generation sets will be compat-
ible with the encryption scheme
that's finally agreed on.

concertgoers' rights
When a concertgoer in Copen-
hagen, Denmark. complained
about the poor sound at a
concert by the soprano Kiri Te
Kanawa, the country's National

LICENSED
TO BE A PIRATE'
What music lover hasn't always
wanted to be a DJ on the radio,
broadcasting his favorite music
for everyone to hear? Maybe all
of us will get a chance. The FCC has
accepted three Petitions for Rule Mak-
ing that would create a low -power radio
broadcasting service. Much to the horror
of the radio industry, which fears interference
from low -power stations, FCC chairman William Kennard
not reject the proposal outright but instead indicated
support for it. The proposals are generally intended to in-
crease the diversity of ownership, increase listening choices,
and provide affordable radio advertising for small business-
es even in large markets. No proposal condones pirate (unli-
censed) operators, although one specifically proposes
amnesty for pirates so that they would be eligible to receive
low -power licenses. The official FCC Web site notes that
"the acceptance for filing of this Petition for Rule Making
does NOT imply any approval for low -power operations ...."

Consumer Agency ruled that the
sound had been unreasonably
deficient and required the
promoter to refund the price of
two tickets. The case is thought
to be the first of its kind
anywhere. Billboard quoted a
spokesperson for the agency: "A
consumer must be able to hear
the music and lyrics when they
come out of the speakers. That
was not the case here."

the domain shuffle
More than 5,000 radio stations
have a presence on the Internet,
most in the .com domain.
However, BRS Media has
entered a partnership with the
Federated States of Micronesia
to take advantage of the
country's .fm Internet country
code. BRS Media will license
and market the .fm domain in
the U.S. and is reportedly
talking with Armenia about
doing the same for that country's
.am domain. In case you're
wondering, the .tv domain
belongs to Tuvalu.

did
his

a/v digest
Zenith, once the proudest brand
name in the country, is going
through a Chapter 11 reorgani-
zation and is en route to
becoming a wholly owned
marketing and research
subsidiary of Korean giant LG
Electronics Philips is on
track to introduce a dual -trans-
port CD-player/CD-RW recorder
this fall. The CDR765 will be
priced at $650.... The National
Radio Systems Committee has
adopted a new. upgraded Radio
Data System (RDS I standard for
North America that makes it
compatible with the European
RDS standard and will allow
equipment manufacturers to
build global RDS receivers
Toshiba has introduced a DVD
player with a progressive -scan
output and three Digital -TV -
ready rear -projection sets -
without built-in DTV tuners and
decoders - that can display the
480 -line progressive -scan output
from the DVD player or a set -
top DTV box.

life of brian
A new edition of the autobiog-
raphy of Brian Epstein (1934-
1967) is one of many current

projects to honor the man
who discovered and guided
the Beatles. Originally
issued in 1964. A Cellarful
of Noise has been out of

print for years. Byron Preiss
Multimedia Books is repub-

lishing it in paperback for $9.95.
In the works is a two-hour BBC
documentary on Epstein's life,
scheduled for American TV later
this year, and a campaign is
under way to have him inducted
into the Rock and Roll Hall of
Fame. Visit the Brian Epstein
Web site, www.martinlewis.
com/mbe, or write to MBE!,
P.O. Box 461378, Los Angeles.
CA 90046.

dss does dolby
On July I. DirecTV was sched-
uled to start delivering limited
programming (all Direct Ticket
pay -per -view letterbox features)
in 5.1 -channel Dolby Digital
surround sound. To receive the
surround sound, viewers will
need an RCA DS5451RB third -
generation DSS receiver ($449)
and a Dolby Digital decoder.
Movies scheduled in July
include Gattaca, Starship
Troopers, Scream 2, Tomorrow
Never Dies, and The Rainmaker.

overrated
The little Reader has published
a list of "150 Mind -Altering
Masterpieces." The musical
selections range from Bach and
Mozart to Billie Holiday,
Bob Dylan, and the Clash.
Among ten "Overrated Icons"
Jon Spayde listed the Doors.
explaining. "This is the band
that gave us the line 'Like a
dog without a bone / An actor
out on loan.' Upside: Writing
dumb songs diverted
film -school -dropout Jim
Morrison from making dumb
movies."
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As you begin your search for the
ideal home theater audio system,
ask yourself what's important:

Or is it the size of the sound?

Is it the size
of the equipment?

It has 1( m ig been assumed that bigger equipment means better sound. Not anymore. Bose® Lifestyle®

systems allow you to enjoy better sound with less dune; less equipment and less complication.

 A single, 2r high music center replaces an entire rack

of electronics and includes a built-in CD player and AM/FM

tunes  Tiny Jewel Cube® speakers are about the size of a

computer mouse. And hidden away out of view is the

Acoustimass® module for pure; more natural bass. Your favorite

music, movies and sports programs will come to life in a way you

simply cannot imagine. Home Theater Tech-

nology summed it up by saying, "Everything is

included and carefully thought out.... The performance is awesome."*  Please

call for your complimentary guide to our Lifestyle® music and home theater

systems, and for Bose dealers near you. Then compare the size of Bose sound

to the sound of the biggest equipment you can find.I 

__AirOME"
1-800-444-BOSE Ext.627 www.bose.com

0 1997 Bose Corporation JN98.4076  From a review of dr 1.1toeyle 12 homy thc-afer .ystreo
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BOB ANKOSKO

Should You Go DVD?
IF YOU HAVEN'T ALREADY made room in your equipment rack for a DVD
player, chances are you're thinking about it. And whether you read this magazine
on a regular basis or just picked it up. I'd be willing to bet that your thoughts are
more than fleeting. Now, if you ask me, I'll tell you to grab your wallet and head
for the nearest electronics store. As far as I'm concerned. DVD is the coolest prod-
uct since the CD. (All right. digital camcorders are pretty cool, too.)

But don't just take my word for it. Scope out our "Hot DVDs" on page 24.
Then turn to page 53 for the second installment in our "Shopping Made Simple"
series. "A Guide to DVD Players." Dan Kumin takes you on a tour of the format,
describing its key features and explaining how to use the accompanying table list-
ing every current DVD player. Discontinued first -generation players are not listed.
but they may still he in stock at some stores - and at attractive prices.

Next, check out our test reports for expert appraisals of the latest players. Since
DVD hit the scene in the spring of 1997, we've tested 15 players from 8 top elec-
tronics companies, including Toshiba, Sony, Panasonic. and RCA. This issue our
resident DVD guru. David Ranada. puts Pioneer's super -high -end DV -09 machine
through its paces (page 33). Next month we'll give you the lowdown on three
more second -generation players - and the first Divx player.

If you're worrying about Divx - the pay -per -play offshoot of DVD now being
test -marketed and slated to go national late this summer - relax. With Para-

mount's recent announcement that it will also support "open" DVD, it now ap-
pears that the number of movies that will be available only in the Divx format is
shrinking. (Remember, Divx discs don't play on regular DVD players.) Except for
Fox, every major Hollywood studio has now committed to putting out movies on
DVD. And it's only a matter of time before Fox. too, hears the cash register ring-
ing - given that more than 4 million DVDs have been sold to date, it's surprising
that the studio hasn't jumped in yet (think politics). The other reason not to worry
about Divx is that it's a stripped -down version of DVD that doesn't offer all the
features that readers of this magazine will want: no widescreen versions of your
favorite movies, and none of the supplemental material that makes DVDs so spe-
cial to collectors.

Still not sure DVD is for you? Track down someone who owns a DVD player
and ask the really hard questions, like "Will DVD lead to unexpected visits from
my in-laws?" Hit the Web and do a little homework. Be sure to check out the DVD

Video Group's site at www.dvdvideogroup.com for an up-to-date list of available
titles, a preview of what's coming down the pike. and, if you're one of those ana-

lytical types, industry news and sales figures. Or post your DVD questions on the
message boards at our America Online (AOL) site (keyword: stereo) and see what
they're saying about DVD in cyberspace.

Finally, by all means get yourself a DVD demo! If you don't have a friend or a
friend of a friend who owns a player, go to a decent electronics store - that is.
one with a couple of bona fide home -theater demo rooms. Tell 'em Bob sent you.

Bob Atli:tisk°. Editor in Chief
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The Advanced Technology
Inside Definitive's BP2000

Loiv frequency
tuned column

25 mm pure aluminum
done, aperiodic
transmission -line tweeter

Lon' diffi dcbon driver
bafle interface

Cur iplex Linkwitz Riley
crossover network

Front mirror -imaged
D'Appolito bipolar array in
no i-resonant chamber

Massive subwoofer
magnet structure

Electronic crossover

Accelerometer optimized
cabinet braces

1" thick high density
medite front baffle

So iopure `" fiber
internal dampening

Piano gloss black

or gloss cherry endcaps

1" thick rear
medite baffle

High definition pure
copper wire

Multi -layered dampening

pads line entire cabinet

17 cm mineral -filled

polymer high -definition

bass/midrange drivers

Rear mirror -imaged

D'Appolito bipolar array in
non -resonant chamber

15" high -power

long -throw bi-laminate

polymer subwoofer driver

Complete built-in powered
subwoofer system

Gold-plated low-level subwoofer
input (for optional use]

Gold-plated tn-wirable

speaker level inputs

High current 300 -watt RMS
subwoofer amplifier

Torroidal transformer

1 1 /4" thick high -density
medite cabinet sidewall

"...l would choose these speakers for myself."
-Julian Hirsch, Stereo Review



Definitive's Bipolar
Supersi3eakers

Triumph in Triple
STeaken of -the-Year
Grand Prix Victory!

" The first speaker I have been able to audition in my own
familiar surroundings that has given me that special thrill

that usually costs ten ormore times its price to obtain."

"Absolutely Unsurpassed"
- Prestige Hi, France

Our unprecedented Grand Prix triumph
confirms what the world's top reviewers
all know: that our amazing BP2000,
BP2002 and BP2004 combine highly
advanced technology and superior build
quality to achieve truly unsurpassed sonic
performance plus unequalled value.
"Literally Staggering"

- Home Theater, USA

Definitive's revolutionary BP2000, BP2002
and BP2004 combine our incredible
bipolar technology with dual built-in
high-powered subwoofers (BP2000: 15"/
300 watts/$1499 ea., BP2002: 12"/125
watts/$999 ea., BP2004: 10"/125 watts/
$749) for extraordinary sound quality
beyond anything you've ever heard.
"The Best Performance You Can Get"

- V.T.V., England

Both music and movies are reproduced
with outstanding purity, transparency
and life -like realism. And the astounding
high resolution imaging, magnificent
soundstaging, awesome bass and
explosive dynamic impact will totally
envelop you in sonic ecstacy. Yes, these
speakers are simply amazing!

Definitive's awarckvuming BP2000, BP2002 and BP2004 Home Theater

Systems all combine our revolutionary bipolar technology with two
awesome built-in powered subwoofers for unsurpassed performance.

See our dealer list on page 12

-Julian Hirsch, Stereo Review, USA

"Most Spectacular Speakers Ever...
Amazing Music and Home Theater"

- Review. Hong Kong

In addition to being an audiophile's
dream, the BP2000, BP2002 and BP2004
are also the main speakers in Definitive's
Ultimate Home Theater Systems. These
astonishing systems are absolutely the
finest sounding available. They recreate
a "you are there" virtual reality that
actually puts you into the sound -space
of the original cinematic action.
"Astounding -The Stuff of Dreams"

- Home Cinema Choice. England

Experts agree that these complete Dolby
Digital AC -3* and DTS* ready home theater
systems will deliver the ultimate listening
experience in your home. They combine
BP2000s, BP2002s and BP2004s with our
perfectly timbre -matched center and rear
surround speakers. Awesome dual powered
subwoofers are already built into the sleek
towers. Experience these Grand Prix
award -winning superspeakers today!

nitiveTech
The Leader in High -Performance loudspeoken.

11105 Valley 1-16. Dr.  Baltimore, MD 21117.1410) 363-7148
Visit us at http://wwv..detinitivetech.com HreterrrrM
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audio democracy
I can't believe Ken Pohlmann (June "Sig-
nals"): "The so-called purists still embrace
vinyl records and vacuum tubes, but their
condemnations of the newest technology
merely reveals their prejudices, and verifies
that they are more concerned with preserv-
ing their elitism than musical fidelity."

Wrong! It reveals a preference for a rich,
lifelike sound. Anyone who has ever heard
a properly set up, high -quality tube and vi-
nyl system can tell that it beats digital
sound. It has nothing to do with elitism!
Sure, records and tubes are a pain in the
butt - they require time and maintenance.
A CD is convenient - just drop it in the
drawer and hit play. But the best sound is
still analog.

Last weekend I was listening to a Wood-
side tube amp and preamp with a Linn LP -
12 turntable at a local audio dealer. I could
have listened to that system all day. It was
musical, relaxing, and very enjoyable. just
the way live music would he. Todd Reitz

Edwardsburg, MI

Ken Pohlmann replies: I am a professor
of music, and I am fortunate to he sur-
rounded by live musiemaking all day long.
I know what live music sounds like, and I
can emphatically assure you that analog
equipment is far inferior to digital. Its so -
(wiled "warmth" is a distorting veil across
the music. In a listening test comparing
live musicians with CD and LP recordings
of the same music, the LP does not sound
more lifelike; for starters, with a 70 -dB dy-
namic. range. LPs sound damn noisy.

Regarding the attitude of "audio pur-
ists," their elitist tendencies are unfortu-
nately often very real. When the average
American family of four has an annual in-
come of $24,000. and you just spent more
than ten grand for a stereo tube amplifi-
er. I guess it's hard to be humble.

setting surround levels
David Ranada's "How to Set Surround Sys-
tem Levels" (June) was interesting but not
persuasive. One very basic point was not
covered: the potential imbalance in a listen-
er's hearing. As people hear with their ears.
and not with sound -level meters. I think
that the most practical and efficient way to
set levels is with our own ears. S. Kopel

Givatayim, Israel

David Ranada replies: If your ears are
unbalanced, you'll also hear unbalanced
sound in a movie theater set up to bal-
anced specifications. The premise of my
article was the recreation of the original
recording conditions, and given that, the
setup method described is valid. You're

12 STEREO REVIEW AUGUST 1998

free to set the controls where you like. Just
don't complain if the surrounds are some-
times too loud or too soft, or if you can't
hear the dialogue.

For the last year, ever since I bought my
Dolby Digital system, I've been trying to
borrow a sound -level meter to set the sys-
tem up properly. I knew it should be done,
but I had no idea just how much improve-
ment it would make - or that a level meter
could be purchased at such a reasonable
price. After reading David Ranada's "How
to Set Surround System Levels," I immedi-
ately went to Radio Shack and bought a
meter. I set up my system according to his
article, and the results are worth many
times what the meter cost!

One question, though: should the level of
a subwoofer be set the same way as all the
other speakers? Set to the same level as the
other five, it "sounded" just a bit too low, so
I boosted it. Since we all tend to overdo
level settings "by ear," I would like to know
the correct way to do it. Steve Kawalec

St. Clair Shores, MI

David Ranada replies: You can use the
subwoofer-balancing tone on the Delos
Surround Spectacular CD (DE 3179),
with your meter set to C -weighting. The
hardest part, though, is getting the blend
between the sub and the other speakers
right. That usually involves more than just
level adjustment. It may require moving
speakers around and tweaking the sub -
woofer's "phase" control, if it has one.

DVD drive
I am thinking of buying a computer with a
DVD-ROM drive. Will I still need a DVD-
Video player for hi -ti playback of DVDs
and CDs, or will the DVD drive suffice?

Robert LeClair
Gresham, OR

Whether the DVD-ROM drive in your new
computer will deliver high-fidelity analog
audio, in either two channels or 5.1, de-
pends on the quality of the drive, the qual-
ity of the computer's sound card, and the
overall quality of the computer and asso-
ciated sound system. Then there's the is-
sue of where your computer is located
vis-à-vis your home -theater setup. There's
no simple answer.

radio static
Daniel Kumin's response to reader Ken
Massey about the mediocre to poor radio
reception in three receivers he tested (June
"Letters") contributes to the problem rather
than solving it. If reviewers would take the
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"If you want truly incredible
speakers at an unbelievable
price, run and get this system:'

-Jeff Cherun, Home Theater Magazine

Definitive's remarkable 5799 Pro Cinema
sub/sat system features:
 Absolute State -of -the -Art Performance

for Music and Home Theater Perfection
 125 -Watt Powered 10" Subwoofer
 Cast -Basket Drivers and Aluminum Tweeters
 Optional Timbre -Matched Center and Rears
 Dolby AC -3* Ready
 In Black or White

Home Theater Magazine raves:

"Truly awesome...close to
perfection...clearly sets a new
standard for sub/sat systems"

See our dealer list on Lacing paw.

nitiveTechnoloz
The Leader in High -Performance Loudspeakt-s'

 Regis:row. Tnarmark
Ltheratorirs Lit enung Corm:Win

11105 Valley Hts. Dr.  Baltinxxe. MD 21117  i41C) 363-7148

Visit us at http://v,s%wdefinitivetechcom



Complete.
Dependable information.

In-depth forums on the

subjects that interest you.

The best source for news,

research and professional

discussion groups.

Comprehensive.
It's the service that's got

everything you're online for...

e-mail, the Internet and

exclusive areas. It's like

owning your own reference

library, and it's all organized

for fast and easy access.

CompuServe
For 11)ose Serious About Internet Online

To Receive FREE Software
And A One Month FREE Trial:

Call 1-800-848-8199.

' For trial conditions and membership details, install trial

software. Premium charges and communications

surcharges may apply. Telephone bill charges may be

incurred, depending on member's location and calling plan,

0 1998 CompuServe Interactive Services. Inc.

audio equipment companies to task, per-
haps things would stand a better chance of
improving. Manufacturers make their de-
sign decisions based only on money, not
consumer demand. It may not be expensive
to improve a receiver's radio reception, but
the company logic is: $4.20 apiece for the
improvement times a production run of
100.000 equals $420.000 less profit -
which means, forget it.

AM stereo is another classic example.
Stations won't upgrade because there are
few receivers. There are few receivers be-
cause there are few AM stereo stations.
Neither side budges, and who loses? - the
listening public. It's not that we don't care
about radio. It's the financially based design
decisions by the industry that have forced
mediocrity on us all. William Allen

Tucson, AZ

tweaked out
Tom Nousaine's "To tweak, or not to
tweak?" (June) really does grave injustice
to the consumer. Although I could cite many
points that are either flawed or inconclu-
sive, two come to mind immediately:

First, on the listening panel, one listener
is quoted as saying. "Damn, it's hard to
keep the image still and to find the exact
sweet spot .... Can't I go home to my sur-
round system?" I find it hard to trust a lis-
tener who thinks music played on a sur-
round -sound system is more accurate than
two -channel. Another states. "it sounds
high-priced to me ... excellent high end ...
handling high -current bass spikes very
well." What kind of description is that? And
since when do we compare good/bad sound
with bass spikes? Based on those com-
ments, I would not trust that person's ears
either.

Mr. Nousaine concludes that all "amplifi-
ers. cables, and CD players that have flat
frequency responses and are operating with-
in their intended limits sound the same
when compared head to head." If they sound
the same, why bother with reporting about
the products at all? My seven -year -old CD
player does not sound the same as my new
CD player. Even I can tell the difference.

Since Mr. Nousaine compared owning an
expensive audio system with owning a lux-
ury car, I must ask: if two cars have the ex-
act same specs. performance. and features.
do they drive exactly alike? Thought so.

Michael Ishii
Torrance, CA

Toni Nousaine replies: All hut one panel-
ist was a hard-core enthusiast with exten-
sive experience. Mr. Ishii doesn't trust
them, but he doesn't need to. That's why
bias controls were implemented.

Mr. Ishii probably has no idea how
much better multichannel sound can he
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than two -channel, especially in spatial
rendition. As for his anecdotal claim that
CD players sound different: The output
level of'CD Players can vary quite a bit.
Just plugging a new one into your system
will change the volume levels unless the
master volume control is adjusted. Once
you compensate for that kind of bias,
such anecdotal accounts evaporate.

If two cars had exactly the same per-
formance, they would drive identically,
but that never happens because cars are
mostly mechanical. Speakers are electro-
mechanical devices and thus seldom have
identical acoustical performance, but CD
players and amplifiers are almost com-
pletely electronic, and the performance of
good ones should be identical. When we
know that a component is going to sound
great when we get it home, we can con-
centrate on other factors, like features,
ease of use, cost, and appearance. Elec-
tronic audio components are a lot like
watches. Thirty years ago you'd choose a
watch based on how accurately it kept
time. Now they all keep perfect time, and
you buy the one that goes best with your
outfit. To me. that's progress.

those aisles of white
Hooray for Corey Greenberg! His "Aisles
of White" (June, "The High End") ad-
dressed an issue that has puzzled me im-
mensely. It is extremely difficult for me to
find soul or R&B music on videotape, next
to impossible on laserdisc, and it would
seem to require a miracle of Red Sea pro-
portions to get any on DVD. As a long-time
subscriber, a home -theater devotee, and a
black male. I had a big Cheshire Cat grin
on my face after reading Mr. Greenberg's
column. Eric Joiner

Garland, TX

more on minidisc
I read Ken Pohlmann's "MiniDisc, Take 2"
in the June issue with surprise. While I un-
derstand the need to be fair in representa-
tion, there was not even a passing nod to
the controversy regarding the sound quality
of MiniDiscs. Despite assertions about im-
provement in the ATRAC coder, I'm not
convinced that removing so-called inaudi-
ble parts of the signal doesn't deprive it of
depth and robustness. Charles Gelfand

Owosso, Ml

Ken Pohlmann replies: There is no "con-
troversy" concerning MiniDisc. It is uni-
versally accepted that the sound quality
of MD is below that of CD. With complex
tones. ATRAC may not allocate sufficient
data to completely encode content above
16 kik, and in a controlled listening envi-
ronment that is where you might hear



some difference. When signals have little
or no content above /6 kH:. MD is soni-
cally competitive with CD. as I noted in
the article. If you want the best sound
quality, stick with CD: if you want conve-
nience and features. try MD.

When Ken Pohlmann discussed reasons for
the MiniDisc's lack of commercial success
in this country, he left out the most obvious
one: hardly anyone needs it. Although MD
is a "sexy" technology. I'll probably never
buy it for the same reason I haven't used
my cassette recorder in longer than I can re-
call: I don't need to. In the days of vinyl,
records were not portable. To hear your mu-
sic on the road, you had to tape it. Today.
good portable CD players are inexpensive.
and CD players are standard equipment in
most autosound systems. No one needs to
record their music collections anymore:
they simply take the discs with them.

In order to take ten MDs with me on a
trip. I would have to spend (waste) nearly
ten hours supervising the recording process.
I would also have to buy additional equip-
ment as well as blank media. Why would
anyone spend time and money to achieve
less audio quality for a marginal increase in
portability? Jon Rosen

N. Plainfield, NJ

CD recording
Move over MiniDisc . . . here comes re-
cordable/rewritable CD. I bought a Philips
CDR870 recorder based on your review
(January). and it blows MD out of the wa-
ter. I host a syndicated radio program, and
MDs simply can't provide the pure sound
required by FM - it's close, but no cigar.
This Philips deck gives me that sound, and
with its rewritable capability, I finally got
rid of my $3,000 on -air computer for re-
cording voice cuts, announcements, and so
on. The CDR870 can execute the same tasks
in less time at a fraction of the cost. Oh.
yeah. I'm making CD copies of all n1y al-
bums, too. Thanks. Philips! Keith Leach

White Springs, FL

"Pure sound" for FM? We wish!

correction
The list prices of the Altra Galaxy A/V fur-
niture in July "New Products" changed just
after the issue went to press. The GXTV
television stand is now $126, and the GXA
audio cabinet is $169.

We welcome your letters. Please write to Edi-
tor, Stereo Review, 1633 Broadway, New York,
NY 10019; or e-mail to StereoEdit@aol.com.
You should include your street address and
telephone number for verification. Letters
may be edited for clarity and length.

Imagine If Every Time You Moved You Lost
40% Of Your Furniture.

Moving Your 401(k) Funds Incorrectly Could Cost You.
Call For Your Free Information Kit Today.

Moving funds from your former

employes retirement plan could
cost you 400/0 or more of your
savings in taxes and penalties.

VNIf
distribution. It clearly explains
the pros and cons of each
distribution option, so you can

decide what's best for you.
Remember, your retirement

T. Rowe Price can help. Call savings have to last even
for our free kit on man- longer than your furniture.
aging your retirement plan 1-800-541-6592 So handle them with care.

ILInn Ni It dh Cl/Oilieti(e

T.Roweliice
Request a prospectus with more complete information. including management fees and other charges
and expenses Read it carafully before you invest or send money.
T. Rowe P . Distributor. IPAR042797

"WOW, I can't
believe you have

that CD!"
EveryCD is a wholesale music club. Merrbers receive an 850 page
catalog offering virtually every cd in print. All CD's are sold at wholesale,
which is about $5.00 per CD less than list price and is guaranteed to be
the lowest cost you can find. We do not send unsolicited CD's, and
there is never any minimum required to order. Whatever CD's you
want, we'll have them for less than anyone else. We'll also have the
items you've been wanting to buy but couldn't find. Call today or search
our catalog online at www.everycd.com. Be sure to ask for your 30 day
FREE trial to better evaluate our service. Good music selection is hard
to find. EveryCD makes i: easy. Call now!

6
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014 Ne,c music for the serious collector
International customers .lease call 203 363-0519

&EVERY-CD



NEW C D
RECORDER

"I'VE
CD AS

A

IT'S TIME TO MAKE YOUR OWN CD'S.
At last you can record on CD from any music
source and play back your own compilations on
any CD audio system. The CDs you make are you.
For more information, call 1-800-831-9191 or
visit us ar www.acdr.philips.com



Platinum Audio Multi -Platinum multichan lel:
Platinum Audio hits the home -theater scene with the PT -306

(left and rear, $599 a pair), which doubles as a center speaker,
and the 391/2 -inch -tall PT -808 tower ($799 a pair). Both use 1 -

inch titanium -dome tweeters and dual 61/2 -inch woofers.

Finish options are semigloss rosewood vinyl or satin black.
Platinum Audio, Dept. SR, 250 Commercial St., Unit 4002,

Manchester, NH 03101; phone, 603-647-7586; Web,

www.platinumaudio.com.

Toshiba Upgrade the video side of your home theater
with Toshiba's SD7108, billed as the first DVD player to
feature a ColorStream PRO progressive -scan video output for
filmlike image resolution, flicker -free pictures, and improved
brightness. It includes built-in Dolby Digital decoding, a OTS-
compatible output, 10 -bit video digital -to -analog converters,
and 96 kHz/24-bit PCM audio processing. Price: $1,200.
Toshiba, Dept. SR, 82 Totowa Rd., Wayne, NJ 07470; phone,
800-631-3811; Web, www.toshiba.com/tacp.
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Digital Video Systems Compose your
own CDs with the Maestro CD-RW 2X6p. The external CD-
Rewritable drive from Digital Jideo Systems plugs into the
parallel port of any PC running Windows 95 or Windows NT
4.0. Usinc Adaptec DirectCD packet -writing software, the
Maestro stores digital audio, video, photos, and other data at
2X speed on both CD -R and .31D-RW (rewritable) discs. It can

write a single track or an enti-e disc at a time. The Maestro
drive can also play aucio CDs and access CD-ROMs at 6X
speed. It comes with Adaptec's CD Creator mastering soft-
ware, connections for sound cards and headphones, and one
CD-RW d sc. Price: $469. Dicital Video Systems, Dept. SR,
160 Knowles Dr., Los Gatos, L'A 95032; phone, 800-446-8823;

Web, www.dvsystems.com.
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Technics While most companies are building digital
surround decoding into their receivers, Technics offers a
separates approach with its SF-DX720 package, which teams
the SA-AX720 Dolby Fro Loc. is receiver (top) with the SH-

AC500D Dolby Digital/DTS surround processor. The receiver,
rated to deliver 100 watts each to six channels into 6 ohms,
has three video inputs, four analog audio inputs, plus the six -
channel processor input. The SH-AC500D features a
center/surround-chancel decay -time control, switchable
dynamic -range compressior, and two optical and two coaxial
digital inauts. Price: $500. Panasonic, Dept. SR, One Pana-
sonic Way, Secaucus, NJ 07394; phone, 800-211-7262; Web,

www.panasonic.com.
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NEWPRODUCTS
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Fostex
Believing that speakers are
better heard than seen,

Fostex offers the SH501F, a

flat -panel model with a

neutral beige grille cloth
that hangs on a wall "virtu-
ally unnoticed." The two-
way bass -reflex speaker,

which is just 13/8 inches
thick and 201/2 inches tall,

has a 1 -inch dome tweeter
and a 5 -inch cone woofer.

Price: $499 a pair. Fostex,
Dept. SR, 15431 Blackburn

Ave., Norwalk, CA 90650;

phone, 562-921-1112; Web,

www.fostex.com.

Sennheiser
Closet crooners and
Karaoke nuts, rejoice! A

long-time maker of profes-
sional microphones, Senn-

heiser is offering its first
mass -market model, the

E815 -S. The 7 -inch -long

mike has a 600 -ohm

nominal impedance, a
cardioid pick-up pattern to
reject rearward sounds, and
an on/off switch. A 10 -foot
cable and a miniplug
adapter are included. Price:
$109. Sennheiser, Dept.
SR, 1 Enterprise Dr., Old

Lyme, CT 06371; phone,

860-434-9190; Web,
www.sennheiserusa.com.

ProScan Beat skyrocketing movie -ticket prices by
bringing the movies home with the PS8610P DVD player from

ProScan. A Dolby Digital decoder is built into the player, and
coaxial and optical digital outputs are provided to pass
through DTS-encoded signals. The player has two sets of
gold-plated standard NV outputs and single S -video and
component -video outputs. A virtual surround mode simulates
multispeaker playback with just two speakers. A universal
remote control is included. Price: $699. ProScan, Thomson
Consumer Electronics, Dept. SR, 10330 North Meridian St.,
Indianapolis, IN 46290; phone, 800-776-7226.
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Russound Rock the house - the entire house -
with Russound's PR -4Z four -zone preamplifier, which

combines four stereo preamps on one chassis and can
control three aL dio-only sources and three A/V sources.
Russound's patented Source Lock mode enables the PR -4Z
to feed the Zona 1 source to the other three zones, and the

Source Link mode lets users change that source from any
other room. Preferred settings for volume, bass, and other
parameters can be individually stored in memory for each
zone. The PR -4Z ($1,850) is designed to be used with

Russound's AP -48 56 -watt x 8 power amplifier (not shown,
$995). Russouni, Dept. SR, 5 Forbes Rd., Newmarket NH
03857; phone, E00-638-8055; Web, www.russound.com.

Magnepan A thin speaker that doesn't produce
thin sound, the Magneplanar MG1.6/OR features Magnepan's
patented quasi -ribbon driver, which is said to deliver "low
distortion and seamless clarity" for a fraction of the cost of a
true ribbon speaker. The MG1.6/OR's frequency response is

given as 40 Hz to 22 kHz ±3 dB, its sensitivity as 86 dB,
nominal impedance as 4 ohms, and power handling as 250
watts maximum. The speaker, which is 64 inches tall, 19
inches wide, and only 2 inches thick, is available with natural,
black, or dark cherry hardwood trim. Price: $1,475 a pair.
Magnepan, Dept. SR, 1645 Ninth St., White Bear Lake, MN
55110; phone, 800-474-1646; Web, www.magnepan.com.
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B&W As progeny of
the flamboyant, seashell -
shaped, $40,000 -a -pair

Nautilus and replacement

for the classic Matrix 801,
B&W's new flagship Nautilus
801 speaker has a couple of
tough acts to follow. At
"only" $11,000 a pair, the
44 -inch -tall Nautilus 801 has

a 15 -inch paper-Kevlar cone

woofer in the curved main

enclosure, topped by a
spherical enclosure for the
6 -inch woven-Kevlar cone

midrange and a "boxless"
1 -inch aluminum -dome

tweeter. Frequency
response is given as 29 Hz
to 22 kHz ±3 dB, sensitivity

as 91 dB, and maximum
power 1-andling as 1,000 watts. The Nautilus 801 is available
finished in black ash, natural cherry, or red cherry wood
veneer. B&W, Dept. SR, 54 Concord St., North Reading, MA
01865; phone, 978-664-2870; Web, www.bwspeakers.com.

Magnadyne Whether you're cruising in a Benz or
a new VW Beetle, Magnadyne has upgrade speakers for it. Its
Linear Series includes the 6 x 9 -inch three-way LS693GS

($100 a pair), the 61/2 -inch two-way LS602G (S90 a pair), the

51/4 -inch two-way LS502GS (S85 a pair), and the 4 -inch two-
way LS4132GS ($80 a pair). All four feature 13/4 -inch swiveling

dome tAeeters with neodymium magnets and are packaged
with speaker wire and mounting hardware. Magnadyne, Dept.
SR, 1111 W. Victoria St., Compton, CA 90220; phone, 310-
884-777?; web, www.magnadyne.com.
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Panasonic
Taking a jog won't mean

jogging your CDs with Pana-
sonic's SL-SW505J Shock -

Wave portable CD player. It

features both a 40 -second

memory buffer and a

patented anti -shock
memory system for skip -

free listening. There's a

bass -boost control and 24 -

track programming. The
Shockwave is said to play
for up to 20 hours on two
AA batteries. Price: $180.
Panasonic, Dept. SR,

One Panasonic Way,

Secaucus, NJ 07094; phone,

800-211-7262; Web,

www.panasonic.com.

Maverick
Is your stereo system
drowning in a sea of CDs?

Maverick Ventures's Hang
10 modular storage strip
can help. It attaches to any
wall or cabinet and can hold
ten discs. Price: $2.99.

Maverick Ventures, Dept.

SR, St. Louis, MO 63017;

phone, 800-467-4656; Web,

members.aol.com/hang10cd.

BackSaver They say music is the doctor, but now
it's also the masseuse. The Somatron massage recliner from

BackSaver sooties aching backs using built-in speakers that
translate music into continually changing vibrations. The
theory is that the monotony of conventional vibration mas-
sagers increases fatigue. Speakers for listening are provided
at ear level. The Somatron comes in black leather with frames
in black metal or a choice of wood finishes. Price: $1,460.
BackSaver Products, Dept. SR, 53 Jeffrey Ave., Holliston, MA
01746; phone, 800-251-2225; Web, www.backsaver.com.



Nautilusrm800 Series

Considered by many

to be the finest

full -range loudspeaker

of the last two decades,

the legendary 801

has been reborn

LISTEN AND YOU'LL SEE

B&W Loudspeakers of America
54 Cancord S reet

N. Reading, MA 0 864
Tel 978.664.?.870
Fax 978.664 4109

ht1p://www.bwspeakerscom



RECOMMENDED NEW TITLES AND CLASSIC REISSUES BY RAD BENNETT

BOOGIE NIGHTS
Director/writer Paul Thomas Anderson's
1997 seriocomic look at the porno -film

industry of the 1970s comes to DVD rich in
color and highly detailed, and the audio
does full justice to both dialogue and the
pulsing rock selections that permeate the
soundtrack. Because this title is part of New
Line's Platinum Series, there are plenty of
extras, most notably Anderson's commen-
tary track, where he displays an encyclope-

z

z
rn

t

Get down: Boogie Nights

dic knowledge of both porno and main-
stream films. His locker -room comments
may be offensive to some (and should be
considered R-rated, if not NC -17) but are
nonetheless often fascinating and enlighten-
ing. Deleted scenes are provided, as are two
sets of biographies: serious ones for the ac-
tors and tongue-in-cheek inventions for the
characters they play, a neat idea for a film
that often presents movies within the mov-
ie..Although some of the fully animated
menus are easier to look at than to use,
overall Boogie Nights really rocks on DVD.
One-sided dual -layer; English and French,

Dolby Digital 5.1; English, French, and Spanish

subtitles; letterbox (2.35:1); 155 min (feature).

New Line Home Video, $24.98.

KENNY LOGGINS:
OUTSIDE - FROM THE REDWOODS
or his 1993 concert is a real celebration of

life, from the quiet simplicity of "Re-
turn to Pooh Corner" to the rousing version
of "I'm Alright." Loggins surrounds him-
self with a large band of virtuoso players
who can unleash solos or just play their en -
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semble parts impeccably. Special guests
Michael McDonald, Will Ackerman. and
Shanice contribute to the overall spirit - as
do the mighty redwood trees enclosing the
Shakespeare Festival Glen of the University
of California at Santa Cruz. The camera
work is intimate but seldom fussy, and the
5.1 -channel mix is robust yet open, with
unusually realistic vocals. The alternate
soundtrack in PCM stereo may be great for
listening without the picture. but the video
seems to demand the extra dimensionality
5.1 sound provides the instruments as well
as the wraparound audience. The video
transfer is one of the best I've seen for a
longform music video. Study the detail in
the closeups of Loggins as he sings "For-
ever." It doesn't get much better than this.
One-sided; Dolby Digital 5.1 and PCM stereo;

English subtitles; 80 min. Columbia Music
Video, $24.98.

TO KILL A MOCKINGBIRD
The remarkable movie version of Harper
Lee's Pulitzer Prize-winning novel ful-

ly captures the mood and characters of a
small Southern town during the Depression,
and it features Gregory Peck in his favorite
role, which won him the Academy Award
for Best Actor of 1962. Universal's Collec-
tor's Edition DVD, the first optically read
version to be properly letterboxed, is every-
thing we could hope for. The picture is one
of the few black -and -white prints to mea-
sure up to the high standard set recently
by MPI's transfer of A Hard Day's Night.
Whether the scene is in full sunlight or near
total darkness, the contrast is just right, the
detail impressive. The audio transfer is one
of the best of a monaural movie from the
early 1960s. and Elmer Bemstein's poign-
ant. Oscar -nominated score is heard to great
effect. There are production notes, biogra-
phies, a theatrical trailer, and a running
commentary by director Robert Mulligan
and producer Alan Pakula. Fearful Symme-
try. a 90 -minute documentary on the mak-
ing of the film, is actually a small movie it-
self. expertly directed and edited. To Kill a
Mockingbial is zt must for any DVD library.
One-sided dual -layer; English and French, Dolby

Digital 2 -channel mono; closed -captioned;

Spanish subtitles; letterbox 11.85,11; 130 min

(feature). Universal Home Video, 534.98.

FIELD OF DREAMS
Already an American classic, the 1989
Kevin Costner vehicle Field of Dreams

is about healing, redemption, and making
peace with the past. But at an emotional
point in the movie. James Earl Jones, por-
traying Terence Mann, says: "... and base-
ball has marked the time. This field, this
game, is a part of our past ... it reminds us
of all that once was good, and could be
again." So much for those who say the
movie isn't about baseball. The DVD trans-
fer has a magnificent picture. It also has
Dolby Digital two -channel matrix surround
sound that is wide and transparent, demon-
strating that 5.1 channels aren't always
needed for a successful DVD soundtrack.
The ancillary material of Universal's Col-
lector's Edition is exceptional. A documen-
tary on the film includes information on the
real characters who appear alongside the
fictional ones. You also get commentary by
director/writer Phil Alden Robinson and di-
rector of photography John Lindley, a shoot-
ing script, and articles on "Doc" Graham
(the Burt Lancaster character). And if you
go to the documentary's spoken -language
menu, you'll find the James Homer sound-
track, which puts to shame the recording
previously issued on a Novus CD.
One-sided dual -layer; English and French,

Dolby Digital 2 -channel matrix surround; closed -

captioned; Spanish subtitles; letterbox (1.85:1);
106 min (feature). Universal Home Video, S34.98.

Batter up: Costner Dreams
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blow by blow
n When I took 'Ply power amplifier in
We for repairs, the service center said
that some of the resistors in the protection
circuitry were so badly fried that the color
coding indicating their values couldn't he
read. The manufacturer is out of business
and the technicians couldn't find a service
manual. so they bypassed the protection
circuits and disabled the Speaker 2 outputs
in the process. Now I have my two sets of
speakers connected to the Speaker I out-
puts. protected with 3 -ampere fast -acting
fuses. But even if I turn the volume all the
way down. both fuses sometimes blow when
I turn the amp on. Could I use bigger fuses?
And why disable the Speaker 2 orapm.,:'

Peter Freund
Midlothian, VA

A My guess is that they did it to dis-
PLR courage you from hooking up two
pairs of speakers! You already destroyed the
protection circuits once by doing so. And
blowing fuses at turn -on definitely suggests

that something's amiss. Using bigger fuses
would only make things worse.

If you want to run both pairs of speakers
simultaneously, I'd suggest amplifying
them separately.

it's the speakers . . .

My audio system consists of a stereo
Ws receiver, a dubbing cassette deck, a
portable CD player, and a pair of two-way
speakers mounted in home -built sealed en-
closures. My budget is very limited. but oth-
er than replacing the receiver, which is
brand-new. what is the best thing I could do
to achieve better sound? Jack Coffman

Livingston, TN

A Replace your speakers. Changing the
s receiver or the CD player would alter

your sound to a minuscule degree, if at all,
and even improved cassette performance
would make a fairly subtle difference. The
overall character of any system is almost to-
tally determined by the speakers. If they

The all new B &K AVR202 Digital
AudioNideo Receiver features
today's most advanced surround
sound systems including Dolby
Pro Logic', Dolby Digital (AC -3 )
and Digital Theater Systems
(DTS). If and when new systems
are developed, it can be
upgraded at the factory at a
nominal cost. So your choice of
buying the right home theater
receiver is quite simple. B & K.
Great today. Upgradable
tomorrow. It's that simple.

B & K Components, Ltd.
2100 Old Union Rd., Buffalo, NY 14227

1-800-543-5252  FAX: 716-656-1291

Web Site: http://www.bkcomp.com

don't sound good, nothing you do else-
where in the chain will make up for that.

Home-brew speakers in particular are
usually inferior to commercial designs.
Putting together a speaker is a careful bal-
ancing act involving the drivers, the cross-
over network, the enclosure, and the way
they all go together. Very few of us, howev-
er enthusiastic, have the experience to do it
right or the test equipment to make sure we
have. Good -sounding speakers need not be
expensive, and some great bargains can be
had both new and used.

phantom voices
r% When / listen to CDs on my sur-
VIG round -sound system in two -channel
mode. I notice the sound of a talk -radio sta-
tion coming from the center speaker - and
the station isn't even the one selected on the
tuner. It happens only at night, and while
the talk isn't very loud. it I% aggravating.
What's going on? Brian M. Andersen

Brockton, MA

/tetrovtpttrub
- Ralph Waldo Emerson

B&K
Dolby Pro Logic', Dolby Digital' and AC -3' are trademarks

of Dolby Laboratories Licensing Corporation, DTS is a
registered trademark of Digital Theater Systems, L.L.C.

WE SIMPLY SOUND BETTER.



A It sounds like a straightforward case
. of radio -frequency interference (RFI).

The radio station's signal is reaching your
home with sufficient strength that it is in-
ducing a current in the wires or other cir-
cuitry connected to the center speaker.
Since you hear it only when your receiver is
on, I suspect that something in the receiver
is detecting the signal and acting much like
a crystal radio. Since you hear it only at
night, the culprit is probably an AM station
some distance away whose signal is too
weak during daylight hours.

Correcting the problem can be tricky and
may require considerable experimentation.
It might be as simple as grounding your re-
ceiver: the best way is to run a wire from
any point on the chassis to a cold -water
pipe. If the receiver has a phono input,
there's probably a ground connection asso-
ciated with it, and that's the ideal place to
connect the wire.

Simply moving the speaker cable may
help, as will making sure that all connec-
tions are secure. It could be that the length
of the speaker cable happens to be a simple
fraction of the radio station's wavelength, in
which case making the cable a bit longer or
shorter may solve the problem.

You might also want to make sure that
no connectors or switch contacts in your
system are oxidized. Unhook all of the
components one at a time and rub all the
plugs and jacks with a pencil eraser. In ad-
dition, operate every mechanical switch in
your receiver vigorously several times to
clear oxide from those contacts, too.

three-way into "subwoofer"
QMy millicomponoil ApleM /WS a line
 output for a powered suhwoofer. I

have a spare three-way speaker that has ex-
cellent bass. Is there any way I could use it
as a passive suhwoofer by adding an exter-
nal amplifier? Joseph Rosario

Brooklyn, NY

A It'll never be a true suhwoofer, but it
N should be easy enough to recycle

your spare speaker and improve your sys-
tem's bass response. Almost any add-on
amplifier should do; because you will be
using only one channel, it can put out
somewhat more than its rated stereo power.
First, check if your spare speaker is bi-
wirable. If it is, simply remove the metal
straps that tie the low- and high -frequency
drivers together and hook the amplifier up
to the woofer only. If there is only one set

of terminals on the speaker, the subwoofer
output on your system may be associated
with a low-pass filter that blocks the mid-
range and treble (the manual may tell you),
in which case you can just feed the speaker
directly from the amp. Some judicious twid-
dling of the amplifier's tone controls might
tune up the sound a bit. If it's really a full -
range output simply labeled "subwoofer,"
you might have to get inside the speaker en-
closure and disconnect the midrange and
treble drivers, but I'd consider that a last
resort.

belt replacementfit recently came into possession of
%go several hundred big -band LPs that
I'd like to record on cassette. I bought a
turntable a few years ago hut never used it.
Now its belt is rotten and unusable. The
manufacturer has been no help, and a local
dealer told me I should get a belt from a
vacuum -cleaner company. Is that practical?
And, since I can't get the platter off how
would I install a new belt anyvia\

Don LaBo
Trenton, Ml

A First check the classified ads in the
back of Stereo Review and other au-

dio magazines for companies that sell re-
placement parts for turntables. If they can't
help, the vacuum -cleaner idea seems prom-
ising, and I'd also try a VCR repair facility
- early video machines were mazes of
belts of every size and configuration. I've
even seen rubber gaskets used to seal swim-
ming -pool traps that could probably double
as turntable belts. It doesn't really matter
what the bell was originally designed to do
as long as it's smooth and of an appropriate
size. Too loose and it will fall off; too tight
and it will soon break, as well as transmit
motor noise to the platter that could be au-
dible as rumble.

Your turntable platter might be held on
by a C clip, which you have to pry loose
before you can lift the platter off. But any
competent A/V service center should be
able to install the new belt for you once you
have it. A technician at a VCR repair facili-
ty could probably do it for you with his
eyes closed.

If you have a question about audio, write
to Q&A, Stereo Review, 1633 Broadway,
New York, NY 10019; e-mail, StereoEdit
Gaol.com. Sorry, only questions chosen
for publication can be answered.

FREE
Audio Catalog
At Cambridge SoundWorks we make unique, critico,i,-

acclaimed speakers and music systems designed by

HenryNoss (founder of AR, KLH & Advent). At sell
them-and components from companies like Sony
Harman Kardon, Carver and others-factory-direct,

with no expensive middlemen. Call today and find out
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best value in the world."
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year -even holidays.
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 Audio experts will answer your questions before
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"MovieWorks 5.1 Definitely
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Movie Works '51
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MultiPok' surround
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DAVID RANADA

Get with the Program
TWO ISSUES BACK I wrote an article
describing how to use a sound -level meter
to balance the levels of the various main
speakers in a home -theater system ("How
to Set Surround System Levels"). The
need for balanced speaker levels stems
from a desire, which is not universally
shared, to reproduce the program material
- movie soundtracks - under the same
conditions under which they were made
on a studio's dubbing stage. But produc-
ers of movie soundtracks don't stop at
balanced speaker outputs. They're just the
tip of a titanic iceberg when it comes to
production standards. There's a lot more
you can do at home to recreate dubbing -
stage conditions.

Not perhaps the most obvious, but cer-
tainly the most crucial, step toward stu-
dio -like home -theater sound is the some-
what controversial measure of playing
back soundtracks so that the volume at
your ears matches that on the movie stu-
dio's dubbing stage and in the best seats
in a correctly set up movie theater. Stan-
dard movie -industry operating practice is
for a single main speaker (one of the three
fronts or the two surrounds) in a dubbing
stage or movie theater to produce at the
prime listening position(s) a sound -pres-
sure level (SPL) of 83 to 85 dB when
playing a test signal whose level is -20
dB referred to digital full scale (dBFS),
meaning 20 dB below a digital medium's
maximum possible level. (The 83- to 85 -
dB range in the recommendation reflects
a debate on how the sound level is to be
measured, but this 2 -dB spread is relative-
ly inconsequential at home.) .

Matching this spec is extremely easy,
especially if you've already balanced the
speaker levels. All you need is a sound -
level meter and a correctly calibrated test
disc. The Radio Shack #33-2050 you
should have already purchased on my ear-
lier recommendation will do as a meter,
and the last four tracks on the second CD
of the Delos Surround Spectacular set
(DE 3179) will supply correctly calibrat-
ed test tones. Unless you have a THX sur-
round processor, do not rely on the test
tones produced by your surround proces-
sor for playback -level calibration, as they
are intended primarily for balancing.

The procedure:
1. Switch your system into Dolby Pro

Logic mode. This procedure should be
done separately with Dolby Pro Logic
and Dolby Digital test tones. The latter
are available on the Delos DVD Spectacu-
lar (DV 7001).

2. Play one of the last four tracks (46-
49) on the Delos test CD. It shouldn't re-
ally matter which one you play if you've
already balanced the speaker levels, but I
always use one of the front -channel tracks
(46-48).

3. Hold the meter (set to C -weighting
and "slow" response) at arm's length at
the position of your head while listening.

4. Adjust the system's master volume
so that the level of the test tone reads
from 83 to 85 dB SPL. (Note: this sounds
annoyingly loud with a test tone, but it is
not unsafe in short durations.)

5. If you have a THX-certified surround
processor, or if such a device is built into

a home listening room. Even a small dub-
bing stage is enormous compared to a liv-
ing room. Its ceiling is also much higher
than the typical home ceiling height, and
studies of concert -hall acoustics tell us
that the kind of loud reflections coming
from above that you get at home are un-
desirable.

The bottom line? Set the volume wher-
ever you want - there are no SPL police.
But at least you'll know where it should
be set for theater -like accuracy, and how
your perceptions might be altered by a dif-
ferent playback level. Absolute playback
level influences lots of other important
things, including perceived frequency bal-
ance, the sonic prominence of the sur-
rounds, and the audibility of distortion,
noise, and dialogue.

There's still more to do if you want
theater -like sound quality at home, but
not all of the steps will be feasible in all
domestic situations. Far less controversial
than absolute playback level is the re-
quirement for flatness in your speaker sys-
tem's frequency response. Dubbing stages

One of the great mysteries of
audio is why sound levels we tolerate in
a theater often seem overpowering

your A/V amplifier or receiver, use its test
tones and set the volume control to pro-
duce 75 dB SPL. Also use this reference
level with the Delos DV D's Title 1 I. In a
typical listening room and with an all-
THX system (surround decoder, amplifier,
speakers), the master volume should be
close to 0 dB, which is no coincidence.

6. Memorize the master volume set-
ting, or tape down the volume control so
it can't change.

7. Without changing volume, cue up
your favorite laserdisc or DVD, sit back,
and be prepared to be blown away.

I use those words deliberately. This
procedure is controversial because if you
follow it, you're very likely to think that
your system is too loud, perhaps much
too loud during action sequences.

It's one of the great mysteries of audio
why sound levels we tolerate in a theater
or a live concert often seem unbearably
overpowering at home. It probably has to
do with the differences in room size and
shape between a movie dubbing stage and

at home.

are set up to produce relatively flat fre-
quency response at the prime listening
positions, a process that includes proper
speaker selection and placement as well
as equalization. In the movie industry,
it's essential for dubbing stages to be sim-
ilar sonically, or even equivalent, given
that various soundtrack elements (music,
effects, dialogue) may be produced in stu-
dios on different continents.

Want to go still further? You can lower
your listening room's background noise
level or adjust the angles of the speakers
relative to your prime listening position.
When it comes to the picture. there are
specs on the ambient light level, the color
of ambient light, the color of the area im-
mediately surrounding the screen, the dis-
tance you sit from the screen, and the
height of the screen above the floor. And
that's just for starters. But since this is al-
so the start of our new "Home Theater"
column, I can promise that many of these
subjects will eventually be covered. For
now, turn it up and let 'er rip.
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Contents Under Pressure
LET ME BEGIN by saying that I will al-
ways champion the rights of the individ-
ual over organized authority. On the other
hand, I was raised in a household where
the only thing more important than the
Bill of Rights was the Ten Command-
ments. And one of them, as I recall, has
very specific advice concerning stealing.
So now I have a problem to resolve.

Back in the old days. property owner-
ship was an easy thing to grasp. Either
you owned a physical item or you didn't.
Then something called intellectual prop-
erty came along. It was entirely possible
to own a physical thing like a book, yet
not own the collection of words itself. If
you bought the book and printed copies
of it, you were in violation of the author's
copyright. For a time, intellectual proper-
ty was pretty easy to protect. For exam-
ple, few people had the resources to print
their own copies of books. Then technol-
ogy started changing everything. Photo-
copy machines made it easy for people to
copy books and other printed materials.
With a scanner, a desktop computer, and a
color printer, it similarly became easy to
make your own $20 bills. That's why the
government has responded by introducing
new, harder -to -copy paper currency.

Technology also affected the rights of
music owners. Formerly, it was never
practical to set up a mastering lathe and
make your own copies of LPs. Today.
with a PC, a CD -R drive, and 99¢ blanks.
you can make CD copies at 10x speed.
Clearly, the advent of new technology has
necessitated a fresh look at such growing
problems, and thus the debate on intellec-
tual property and copying has intensified.

Although my views on the subject are
growing more focused every day, I was
formerly quite irresolute on the subject of
copying. in part because I've always
pointed my moral compass in the direc-
tion of every new technological break-
through. I assumed that if technology per-
mitted something. it must be okay. Along
those lines, I supported every new record-
ing technology, and even developed some
new ones of my own. Like a scientist
working on an atomic bomb, intent on the
abstract goal and never contemplating the
consequences, I wasn't worried about re-
al -world ramifications.

My view of copying started changing

when I wrote several books. It really
changed when I wandered into the library
one day and saw a guy nonchalantly pho-
tocopying chapter after chapter of one of
my books. I stopped him somewhere in
Chapter 7 and challenged his ethics, and
he indignantly replied that photocopy ma-
chines were there for that purpose. and
besides, it saved him $5 on the price of
the book. I told him that I had worked
hard to write that book, and now, as far as
I was concerned, he was stealing my
work. The discussion continued for a
while, eventually attracting the interest of
a librarian. Probably suspecting that we
were carrying concealed weapons. she
announced that the library was closed. I
assume that the guy came back the nest
day and finished copying the book.

My view of copying has also been
shaped by my work as a professor of mu -

"personal use" or "fair use" is permitted,
are now undergoing critical review as
Congress attempts to bring the U.S. into
compliance with the World Intellectual
Property Organization Treaty. The Sen-
ate's Digital Millenium Copyright Act (S.
2037) and the House of Representatives'
counterpart bill (H.R. 2652), which passed
their respective chambers in May, try to
define copy protection in the digital age.

With today's computer environment
and the Internet, it is a trivial matter to
transfer intellectual property, including
music, to literally millions of users, cut-
ting the owner out of the deal entirely.
The technologies that make that possible
are not inherently at fault, but their prow-
ess has outpaced our ability to regulate
them. Clearly, as currently employed, they
pose great dangers to intellectual proper-
ty, such as digitally coded music and
films, that are easily subjected to abuse.
As new technologies extend the possibili-
ties of theft, anyone concerned with pro-
tecting creative work (and that includes
anyone who enjoys listening to or watch -

On behal it of all musicians, I can
tell you that when you copy a CD you haven't
paid for, you're stealing.

sic at the University of Miami. My stu-
dents are primarily music majors, and
their future careers depend on their ability
to produce creative works, and then to
earn enough money from them so they
can continue to create. Pat Methany,
Bruce Hornsby, Jon Secada, and Gloria
Estefan all studied at my institution, and I
can personally testify that they, along
with most other musicians, work damn
hard to make a living. When they sell an
album, they make a buck or two off the
sale. That's what supports their ability to
create more music. If someone copies the
album, they make absolutely nothing.
Now, if you're like most honest citizens,
you would never consider shoplifting a
CD. But the idea of copying a CD to save
buying it seems perfectly okay, right?
Wrong. On behalf of all the musicians
I've taught, I can tell you that when you
copy a CD you haven't paid for, you're
stealing. The exact criminal penalties for
violating a copyright, and the special cir-
cumstances under which copying for

ing it) will likely agree that a new per-
spective, and new controls, are called for.

We need to find some middle ground
so that new technologies can be used to
disseminate creative works without negat-
ing the creator's ownership of them. Fur-
thermore, if an enlightened compromise
isn't possible, then we must err on the
side of the creator. The simple fact is that
artists need more protection than tech-
nologies. In a hypothetical example, con-
sider a world devoid of -technology; we
would see a proliferation of live music -
making and a renaissance of new art. But
a world devoid of artists would be stark
and mute. The point is this: We don't re-
ally listen to our stereo systems or watch
our TVs - we listen to music and watch
movies. It's the content that matters, noth-
ing else. As the debate on intellectual
property rights vs. consumer copying in-
tensifies, I hope you'll keep that in mind.
We need future generations of creative,
motivated artists much more than yet an-
other line of putty -colored boxes.
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just swing on over
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(6 days/5 nights) including air
transportation, hotel, concert

tickets and VIP passes
arv: $7000

prize
JVC digital satellite

home theater system
the Future of home theater .1111111111, -

Featuring a digital surround
sound system and satellite

broadcast recorder
arv: $4000

3rd
prize

JVC Kaboom Box
the only 52 watt CD

portable with dual sub
woofers to deliver
body -shaking bass

arv: $330

t h
prize

JVC jazz Festival t -shirt
arv: $20
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Pioneer Elite DV -09
DVD Player
DAVID RANADA, TECHNICAL EDITOR

4 6 ow! It's gorgeous." So
exclaimed one of the
computer technicians at
our publishing company

as he watched me unpack the DV -09 I
had just received from Pioneer. And
gorgeous it is, if you like large and
heavy components with copper bot-
toms, polished wood sides, and black -
lacquer fronts. Moreover, the DV -09's
rather aristocratic countenance is ac-
companied by some equally refined be-
havior and performance.

Just trying to insert a disc will show
you what I mean: Press the drawer -
open button, and the flat panel beneath
the display window flips down, slowly.
Then the drawer comes out, slowly.
The whole process takes around 61/2
seconds, which can seem an eternity.
But the smooth, unhurried movement
of the mechanism does convey a certain
haughty grandeur.

Definitely less discriminating is the
player's enormous array of features. It
has everything, it seems. The jog/shut-
tle control on the remote allows frame
stepping in both directions as well as
several slow-motion speeds (four for-
ward, two backward). There are all the

repeat, programmed, and random play-
back modes you'll ever need and all the
multilingual, multi -angle, and multi -
aspect -ratio controls that other players
have. The DV -09 can memorize the as-
pect -ratio, subtitle -language, and sound-
track -language settings for frequently
played discs. And it can remember
where you left off viewing a DVD and
start up from that point when you next
power up the player. (Why can't this
work with CDs too?) There's a parent-
al -control setting for locking out "unde-
sirable" program material and a graphi-
cal user interface that can supply an on-
screen title -selection menu even for
those DVDs that don't have such men-
us recorded on disc.

DIMENSIONS 181/2 inches wide,

53/4 inches 1 igh, 145/2 inches deep

WEIGHT 343/4 pounds

PRICE $2,000

MANUFACTURER Pioneer, Dept. ER,

P.O. Box 1510, Long Beach, CA

90801; phone, 800-746-6337; Web

www.pioneerelectronics.com

Videophiles will appreciate the DV -
09's ability to adjust brightness, color
intensity, noise reduction (three types),
black level (two settings), and some-
thing called Y/C timing, which is said
to correct for any misalignment of the
color with the rest of the video signal
that may occur during software produc-
tion. All settings can be saved in one of
three picture -adjustment memories.

Audiophiles may appreciate the play-
er's ability to play (through its analog
output) discs recorded with a sampling
rate of 96 kHz and a data resolution of
24 bits using the full 48 -kHz bandwidth
implied by the 96/24 recording scheme.
I say "may" because it has yet to be sci-
entifically demonstrated that extending
the audio bandwidth an octave produc-
es a noticeable difference with music.

Analog audio signals, 48 kHz or not,
are output from two sets of stereo jacks
on the rear panel, which also has one
Toslink optical digital output and two
coaxial digital outputs. The optical and
one coaxial output feed PCM, Dolby
Digital, or DTS digital signals depend-
ing on the type of disc being played.
Two sets of composite/S-video output
connections are supplied, complement-
ing the audio outputs. There is also a
single set of component -video jacks.

The DV -09 comes with a remote
control, one stereo audio cable, and one
composite -video cable. Considering its
price, I'd have thought that an S -video
cable could have been thrown in, if on-
ly to encourage the use of S -video con-
nections, which provide a substantial
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Don't miss
the sonic experience
of a lifetime, when
the evio tour stops
in a city near you.

DATE: CITY:

6/18 Toronto
6/19 Montreal
6/20 Quebec City

6/22 Virginia Beach

6/23
6/24
6/25
6/27
6/.28

6/30
7/1
7/2
7/4
7/5
7/6
7/7
7/9

7/10

7/11
7/12
7/14

Washington DC
Pittsburgh
Holmdel
Camden
Scranton
Boston
Wallingford
New York
Rochester
Detroit
Cincinnati
Cleveland
Chicago
Minneapolis

Milwaukee
Indianapolis
Denver

7/15 Salt Lake City
7/17 Vancouver
7/18 Seattle
7/20 Reno
7/21 Concord
7/22 San Diego

7/24 Los Angeles

7/25 Las Vegas

7/26 Phoenix
7/27 El Paso

7/28
7/30
7/31

8/1

8/2
W4

W5

W6

8/7
W8

Santa Fe
Dallas
Houston
Austin
San Antonio
Memphis
Nashville

Atlanta
Tampa
Miami

VENUE;

Molson Amphitheatre
Parc des Ilies (Festival)
Hippodrome dc
Quebec
GTE Virginia Beach
Amphitheatre
Nissan Pavilion
I.C. Light
PNC Arts Center
Entertainment Cent,
Montage Mountain
Harbor Lights
Oakdale Theater
Jones Beach
Finger Lakes
Pine Knob
Rivcrbend
Blossom Amphitheater
World Music Theater
Moon Dance Jam
Ranch
Marcus Amphitheater
Deer Creek
Fiddler's Green
Amphitheater
E Center
GM Place
The Winery
Reno Hilton
Concord Pavillion
San Diego Open Air
Theater
Universal
Amphitheater
The Joint (g) Hard
Rock
Desert Sky
Abraham -Chavez
Theatre
Paolo Solcri
Starplex Amphitheatre
Woodlands
Backyard
Municipal
Mud Island
Starwood
Amphitheatre
Chastain Park
Ruth EckcrdiTPAC
Coral Sky
Amphitheatre

Presented by:
DIGITAL

testreport
improvement in video quality over
standard composite -video hookups.

The DV -09 is the first DVD player to
receive THX certification. Among oth-
er things, that means that it meets Lu-
casfilm's rigorous standards for both
audio and video performance as re-
vealed by a host of different test sig-
nals. While I couldn't duplicate all of
the THX tests, the results of the video
tests I could perform show that the
DVD-09's video performance is out-
standing, on the whole equal to the best
DVD players I've tested.

On screen the picture quality was ex-
cellent, conclusively demonstrating the
DVD system's visual superiority over
other video media in such diverse pro-
grams as Boogie Nights, The Fifth Ele-
ment, and A Hard Day's Night. But
split-screen comparisons of the DV -09
with a far less expensive player having
similarly excellent measured video per-
formance did not turn up any obvious
- or even subtle - differences in
playback of normal program material,
provided I used its standard picture set-
tings. I couldn't even see a difference in
test patterns except in video -resolution
tests. The noise -reduction features of-
fered mostly subtle improvements. I
never found them of benefit on a small-
er monitor (40 inches or less). If you
have a very large projection set, you
may find them more useful.

The DV -90's measured audio perfor-
mance playing standard CDs was ex-
cellent, but not the best I've come
across among DVD players. The num-
bers show that the player suffers from

very mild noise modulation (the level
of its background noise changes with
signal level). This shows up most clear-
ly in our new noise -modulation test,
where a "perfect" score is 0 dB.

But I'm splitting hairs here. You only
need to worry about a DVD player's
analog audio performance if you don't
intend to use its digital outputs or plan
to do a lot of headphone listening.

I was hoping to do some measure-
ments of the DV -09 using the Chesky
Records demo/test DVD (CHDVD 171),
which has music and test signals re-
corded at 96 kHz. Unfortunately, the
disc cannot be used to accurately test
96/24 performance because its test sig-
nals are undithered, which means that
all of them contain distortion. Listening
to its music tracks led to no sonically
revelatory experiences, though they are
of uniformly good quality. Spectrum
analysis showed that the average amount
of signal they contain above 20 kHz is
minuscule, some 50 to 60 dB lower
than the peak contents.

I found the DV -09 easy to set up and
use. My only ergonomic complaint is
that the remote's track -skip buttons are
too far away from the other primary
disc controls and placed among too
many buttons of similar size and shape.

On the whole, Pioneer's DV -09 per-
formed extremely well, especially in
terms of picture quality. Whether any
other aspects of its behavior or con-
struction justify its steep price is some-
thing only the depth of your pockets
can decide. Nonetheless, to at least one
computer tech it looks gorgeous.

MEASUREMENTS

CD AUDIO PERFORMANCE
Except where noted, all test signals were
dithered, which limits measured performance
for noise level and distortion. See text for
results of 96/24 tests.

Maximum output level
(1 kHz, 0 dBFS*) 2 volts

Frequency response
20 Hz to 20 kHz +0, -0.14 dB

Noise level
(A-wtd, re -20-dBFS' input) -73.3 dB

Excess noise (without/with signal)
16 -bit (EN16) 4.0/0.5 dB
quasi -20 -bit (EN20, see text) 7.0/5.9 dB

Distortion (THD+N, 1 kHz)
at 0 dBFS* 0.023%
at -20 dBFS" 0.019%

Linearity error (at 499 Hz)
at -90 dBFS' -0.5 dB
at -100 dBES* +3.7 dB

Noise modulation (see text) 3.3 dB

Defect tracking
(Pierre Verany test disc) 500 urn

DVD VIDEO PERFORMANCE

Setup level (black level normal) 7.5 IRE -

100% -white -level error 0 IRE -

Horizontal luminance frequency
response
at 4 MHz -0 dB
at 5 MHz -1.5 dB
at 6 MHz -1.9 dB

Equivalent on -screen horizontal
resolution >480 lines

 decibels referred to digital full-scale

an IRE is a standardized unit of contrast
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SPECIAL GUEST

PARS DNS
LIVE PROJECT

SURROUNDS
AMERICA

This summer, the legendary rock group YES is
rewriting surround sound history! Sponsored
by DTS Digital Surround, each concert will
feature a unique audio technology that will
catapult the YES experience into an amazing
new audio dimension.

(Featuring: Jon Anderson, Steve Howe, Chris Squire, Alan White and Billy Sherwood)

Ce MC. DEFINITION sunnouro- e..

SURROUNDS YOUR
LIVING ROOM!

The premier audio format for motion pictures,
DTS Digital Surround now offers 5.1 channels
of high -resolution music on a standard
compact disc. Visit your local audio/video
retailer tcday, and ask for a DTS music
demonstration.

I\

For more information, visit the website @ www.dtsonline.com
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Onkyo ED -301 Dolby Digital
Surround Processor
KEN C. POHLMANN, HAMMER LABORATORIES

Does your A/V receiver lack
Dolby Digital (DD) decod-
ing? That's nothing to be
ashamed of - Dolby Pro

Logic (DPL) was the surround proces-
sor of choice for many years. But what
do you do now? You could buy a whole
new receiver, or a DVD player with on-
board DD decoding, or you could buy
an outboard surround processor like the
Onkyo ED -301, which decodes both
DD and DPL soundtracks.

If you could patent the look and feel
of an A/V receiver, the ED -30I would
be guilty of infringement. Its front pan-
el looks like a stripped -down receiver
and sports the kind of controls you'd
expect on a surround processor. You'll
find buttons for selecting analog or dig-
ital lines for Inputs 1 or 2. A Speaker
button, used in conjunction with a pair
of Parameter -Controller buttons, lets
you optimize the processor for your
setup, choosing "large" or "small" set-
tings for the center and surround speak-
ers, and subwoofer on/off, so that deep
bass is routed to the speakers best able
to handle it. A Distance button (also
used with the parameter controllers)
sets the distance from your listening
position to each speaker. Similarly, a
Level button adjusts the volume of each
speaker. To ease the task, a test -tone
button sequentially shoots band -limited
pink noise through each speaker.

You'll also find a listening -mode
switch to select surround or stereo play-
back. A Cinema Re-EQ button engages
a front -channel equalization curve that
rolls off high frequencies to improve
home playback of movie soundtracks.
A Midnight Theater button compresses
dynamic range so you can feel the ac-
tion even at low volumes - it works
only with DD soundtracks, however.
Another button attenuates the level of
the Dolby Digital LFE (low -frequency -
effects) channel by 10 dB to tame
overemphasized bass.

The ED -30I also has a multichannel
input switch that selects the multichan-
nel input for connecting an external
(DTS?) decoder. A pair of volume but-
tons performs as advertised, and a dim-
mer button lets you adjust the bright-
ness of the blue fluorescent display.
Unlike today's AN receivers. the ED -

FAST FACTS

DIMENSIONS 17'/8 inches wide,

inches high, 11% inches deep
WEIGHT 91/4 pounds

FINISH black brushed aluminum

PRICE $400

MANUFACTURER Onkyo USA,

Dept. SR. 200 Williams Dr., Ramsey,

NJ 07446: phone, 201-825-7950;

Web, www.onkyo.co.jp

301 does not display menus on screen
on your TV.

The rear panel has a modest array of
inputs and outputs, most of them han-
dled by RCA jacks. Input I accepts sig-
nals from a pair of analog stereo jacks,
composite- and S -video jacks, and an
optical digital connector; Input 2 is the
same except that it has a coaxial digital
connector. There are composite- and S -
video output jacks, and a pair of analog
audio jacks for the stereo output. A set
of six RCA jacks accepts multichannel
input (left, center, and right front chan-
nels, left and right surrounds, and sub -
woofer), and another set handles the
multichannel output. In addition, the
same multichannel output appears on a
computer -style DB-25 connector for
use with some Onkyo receivers.

I evaluated the ED -301 in a bare -
bones system comprising a Sony DVP-
S300 DVD player, three stereo power
amplifiers, and a six -speaker setup with
a powered subwoofer. The powered sub
hung onto the ED -301's line -level sub
output. Once everything was wired up, I
settled down for the all -too -familiar
chore of balancing the system.

I instinctively reached for the remote,
then remembered that the ED -301 has
none. Now, 54 percent of all Americans
are overweight, but I'm not one of
them. If I want to sit on my duff while
I make audio adjustments, I should be
entitled to. However, to set levels on the
ED -301. you have to be within arm's
length of the front panel or enlist the
aid of an assistant. I did the latter, be-
cause it's difficult to get the levels right
unless you're sitting in the listening po-
sition. The lack of a remote is a real
drag during setup and ongoing use.

Once I got over the shock of not hav-
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CAR STEREO REVIEW is
the autosound industry's
flagship publication, widely
renowned as "The Mobile
Electronics Authority."
Boasting the largest
circulation of any car -stereo
magazine, CSR is now
published 10 times a year
and is uniquely plugged into
the people, products,
vehicles, and the music that
define the vibrant world of
car stereo. CSR covers it all,
from the exotic installations
to affordable real -world
systems, as well as serving
up unparalleled IASCA and
USAC sound -off competition
coverage. CSR's respected
product testing program,
practical do-it-yourself
install tips, and hands-on
evaluations of cutting -edge
technology, such as car
multimedia and navigation
systems, make it the clear
leader in its field!
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YES! Enter my

subscription If CAR STEREO
 1 year (10 issues) for $11.91 - $1.80 a copy!

 2 years 120 issues) for $31.91 - $1.60 a cony!

 3 year (30 issues) for $41.91 - $1.40 a copy!

Name

Address

City

State tip

CHECK ONE:  PAYMENT ENCLOSED  BILL ME
Canadian orce-s add $8.00 per year (includes 7%GST): foreign orders add $8.00 per
year for postage. Payment in U.S. funds must accompany order. Please allow 30 to 60
days for delive-y of first issue

MAIL YOU ORDER TO:

CAR STEREO REVIEW MAGAZINE, P.O. BOX E7316, BOULDER, CO 80323-7316



"THE FINEST IN -WALL
SPEAKERS IN THE WORLD!"

HI-FI
GRAND PRIX
AWA R 11

AUChoMdio

SoundnVision

AWARD

Audio/Video

International
Grand Prix

Product of the Year

Sound&Vision

Critics' Choice Award

Consumers Digest

Best Buy Award

AII in -wall speakers are not created equal! Although they may look similar, most often beauty is only

skin deep. Paradigm's extraordinary AMS in -walls, on the other hand, are designed from the inside

out to provide stunning state -of -the -are performance that sets the standard for high -end in -wall sound!

What does it take to build the world's finest in -wall speakers? Nothing short of better design execution

and better materials. Paradigm's advanced AMS in -walls use an aluminum diecasting that combines

the main chassis, mid/bass driver chassis and tweeter faceplate into a single ultra -rigid unit. And, to ensure

a solid high -strength installation, we use an ultra -rigid diecast aluminum mounting bracket.

Add Paradigm's world-renowned driver technology and seamless dividing networks, and the result is

dramatically superior in -wall sound for both music and home theater.

We invite you to visit your nearest AUTHORIZED PARADIGM DEALER and experience these sensational in -wall

marvels today. The difference is... simply better sound'

Fn wm olionsamet oo dile fine Ardor oprehen m r ,rxr mom AI,Awirr Pocuw.w
DIN,, r Imar Aurvn5rmuk Ml) An 1410 V..,. Falk YY 14301 (905, 651-0110
I, Coladd P11.1,11,t1 101 Hdalan RI giedindp. ON 141 3P0 'W/840-24119

C Pgravi Branco Ise . Ledo Corp teRluite: resest,.paradigm.ra

THE ULTIMATE IN HIGH-PERFORMA*E SOUND-

testreport
ing a remote, I romped through a num-
ber of movie scenes and finally settled
down with L.A. Confidential. This big -
budget film noir is cleanly recorded,
with crisp dialogue and high -impact ef-
fects (including about a million rounds
of gunfire). The ED -301 handled every-
thing with aplomb. Images were firmly
placed in their proper channels, with a
real weight and presence to the DD sur-
round sound. For example, I'm often
bothered by off -screen dialogue. Unless
it is panned exactly right, the voice
seems disembodied and completely ar-
tificial. The Onkyo processor seemed to
solve this problem, giving realistic per-
spective to such sonic images. In gener-
al, it did its job without introducing un-
toward noises of its own. Moreover, I
did not detect any data -compression ar-
tifacts, such as blurry transient response
or harsh horns or strings in the musical
portions of the film soundtrack.

I was also happy with the Midnight
Theater mode, which did a good job of
putting some oomph into low-level lis-
tening. The Cinema Re-EQ mode was
quite effective at mellowing bright mix-
es, but it would be nice to have more
comprehensive equalization controls. I
would have liked more control over the
subwoofer setup, too, like a variable
cutoff frequency (and even slope) for
the low-pass filter. The processor's
DPL decoding is done in the digital do-
main, and I was moderately happy with
it - not that there was anything wrong
with the decoding, but listening to Pro
Logic is a real letdown after Dolby
Digital.

I also auditioned the ED -301 with
some music, including a few surround -
encoded discs as well as good, old-
fashioned CDs. I was pleased with the
outcome. If anything, the processor is
even more satisfactory in this role, be-
cause you don't need any special proc-
essing to convey the signal - just nice,
quiet circuits. The D/A (digital -to -ana-
log) converters probably aren't the
world's best, but they are fine for gen-
eral-purpose listening. The ED -30I
lacks any synthesized ambience modes
(Concert Hall, Jazz Club, and so on),
but I rarely use these and did not miss
them. Bottom line: the ED -301 pro-
vides the primary multichannel and
stereo processing and control features
you'd expect on a budget A/V receiver,
and it accomplishes that processing
with fidelity at least as good, judging
from the bench tests.

Although many components contain
a 5.1 -channel Dolby Digital decoder,



there are still a good many "5.1 -chan-
nel -ready" components and systems out
there. If you have a DD -less A/V re-
ceiver with discrete six -channel inputs.
the ED -30I will drop right into your
signal chain. If you need extra bells
and whistles (or really want a remote
control), it might be more cost effective
to buy an entirely new, full -function
A/V receiver. But if all you need is the
essential DD surround -sound process-
ing, the ED -301 will provide it in full
measure.

MEASUREMENTS

DOLBY DIGITAL (AC -3)
PERFORMANCE
All data obtained from Dolby Labs' AC -3
test DVD. All data obtained using dithered
test signals, which set limits on measured
distortion and noise. All channel -level
controls and LFE attenuation set to 0.
Midnight Theater mode off. All speakers
set to large" unless noted otherwise.
Reference input level is -20 dBFS';
reference output level is 319 mV All are
worst -case figures.

Distortion
(THD+N, 1 kHz, -20 dBFS*) 0.029%

Noise (A-wtd) -77.1 dB

Excess noise (with signal)
16 -bit (EN16) 2.6 dB

Frequency response
20 Hz to 20 kHz +0, -0.43 dB

Channel imbalance 0.21 dB spread

Subwoofer output
frequency response
(-3 dB at 64 Hz) 24 dB/octave rolloff

High -pass -filter frequency response
(-3 dB at 75 Hz) 12 dB/octave rolloff

Maximum unclipped
subwoofer output
(all speakers set to "small") 4.4 volts

Subwoofer output distortion 0.003%

STEREO PERFORMANCE,
DIGITAL INPUT
All data obtained using dithered test
signals, which set limits on measured
distortion and noise. Reference levels are
200 mV output for a -20-dBFS' input.

Linearity error (at -90 dBFS*) +0.5 dB

Noise (A-wtd) -73.7 dB

Noise modulation 0.4 dB

Excess noise (without/with signal)
16 -bit (EN16) 2.2/2.7 dB
quasi -20 -bit (EN20) 18.3/18.6 dB

Distortion (THD+N, 1 kHz)
at 0 dBFS' 0.0038%
at -20 dBFS" 0.025%

Frequency response
20 Hz to 20 kHz +0, -0.4 dB

 decibels referred to digital full-scale

SUBWOOFER OF

THE YEAR!
Audio/Video

International

Grand Prix

Product of the Year

Video Magazine's

1991 Home Theater

System of the Year

"...A DOWNRIGHT AMAZING PERFORMER."

"...POWERFUL AND IMPRESSIVE."

"R .CI( SOLID AND DEEP AS A CHASM, SASS

NOTES CAME THROUGH AS I'D NEVER HEARD

TEEM BEFORE." we, Phil p, on 'Iv In WOO.
(..estle to lbw rhruler IA 2 Numb, 2

A!most overnight PARADIGM has become the new standard in high-performance subwoofers. As a world leader

in speaker design, PARADIGM knows what it takes to flake great sounding speakers - from best -value budget

audiophile speakers right through to sensational PARADIGM' REFERENCE high -end systems. PARADIGM has

applied this comprehensive expertise to design and build the finest subwoofers available, at any price! And when

it comes to price, PARADIGM'S value is unmatched. In fact, PARADIGM has been rated #1 in price/value for

7 consecutive years in surveys conducted by the distinguished trade publication Inside Track'.

Sophisticated bass driver technology utilizes AVS" diecast heatsink chassis' for higher power -handling and much

lower distortion. Patented high -current, high -output amplifiers

ensure full power -delivery at all times. Add solid

braced enclosures and full control features and

what you have is the pure, clean, articulate

and thunderous deep bass of PARADIGM'S

sensational powered subwoofers.

We invite you to visit your nearest AUTHORIZED PARADIGM

DEALER and experience thew remarkable subwoofers today

The difference is... simply better sound'
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Entec Number Cruncher
D/A Converters
KEN C. POHLMANN, HAMMER LABORATORIES

Because of the weaknesses that
are inherent in analog circuit
design, there are wide varia-
tions in the quality of the au-

dio signal path. The choice of circuit
components (transistors and so on). the
layout of the circuit board, the cleanli-
ness of the power supply, and many
other factors conspire to create very
bad signal paths, very good signal paths,
and everything in between. In compari-
son, digital signal paths are much more
egalitarian. Although some digital cir-
cuits are fast and others are slow, the in-
herent robustness of binary data means
that it is possible to create highly reli-
able digital audio signal paths and rela-
tively difficult to build poor ones.

Analog -to -digital (A/D) and digital -
to -analog (D/A) converters are, as their
names suggest, neither fish nor fowl.
They are hybrid circuits that embody
both the weaknesses of analog circuitry
and the strengths of digital circuitry.
Thus, on one hand, there is a distinct
difference in quality between good and

bad converters, but on the other hand,
the difference is relatively small. This
is even more true now than in the past
as converter technology has evolved,
using 1 -bit or delta -sigma techniques to
make converters progressively more ac-
curate and digital -like.

Still, if the music signal is revealing
enough. and your ear is sharp enough,
you can hear differences among con-
verters. Moreover, the signal path that
follows a D/A converter, specifically an

FAST FACTS

DIMENSIONS 61/2 inches wide, 25/8

inches high, 4 inches deep (NC 203.2) or

81/4 inches deep (NC 205.2)

WEIGHT NC 203.2, 3 pounds;

NC 205.2, 5 pounds

PRICE NC 203.2, $300; NC 205.2, $450

MANUFACTURER Entech, Dept. SR,

455 Valley Dr., Brisbane, CA 94005:

phone, 415-840-2000; Web,

www.monstercable.com

analog low-pass filter, can have an au-
dible effect. The old-style "brick -wall"
filters are long gone, but even today's
gentler -sloped filters can have a mild
effect on the signal. if only by adding a
slight amount of noise.

As if to specifically test the ears of
listeners (and long-suffering audio re-
viewers), Entech - a new division of
San Francisco's Monster Cable - has
introduced two outboard D/A convert-
ers with slightly different designs. The
Number Cruncher (NC) 203.2 ($300)
and its companion NC 205.2 ($450)
seem to ask two questions: I) Are we
better than other converters? 2) Can
you tell us apart?

The Entech design philosophy is to
eschew "good enough" solutions and
strive for something better. In this case.
although these Entech converters could
be used in conjunction with a stand-
alone CD transport (a dying breed).
they are intended mainly to replace the
converters built into every CD, DVD,
and laserdisc player and every MD and
DAT recorder.

To use one of these Entech convert-
ers, your digital source component must
have an SPDIF digital output. Although
SPDIF outputs are found on many ex-
isting components, it's worth noting
that there is a move afoot to replace that
protocol with something more appropri-
ate for 5.1 -channel and computer -based
audio. For now, however, the SPDIF
protocol is still widely used. Finally, it's
perhaps worth noting that these con-
verters operate only on CD -standard
PCM signals and will not, for example,
pass or decode Dolby Digital (AC -3)
bitstreams.

Both Number Crunchers are housed
in rounded, anodized -aluminum chassis
- at first glance they could be mistak-
en for car power amplifiers. Six rubber
strips along the top of each chassis pro-
vide a welcome bit of styling. A small
but useful touch: the rubber feet are an-
gled so that one unit can be stacked on
top of another. The NC 205.2's chassis
is somewhat longer than the NC 203.2's.

The controls and connections are
quite simple. Both models have a Tos-
link fiber-optic digital input: the NC
203.2 also has one coaxial digital input,
and the NC 205.2 has two of them. In
the case of the NC 203.2, the input is
selected by a pushbutton on the rear of
the chassis. The NC 205.2's input se-
lector is on the front, with an accompa-
nying set of three indicator lights. The
NC 205.2 also has a front -panel "phase"
pushbutton to select normal or inverted
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ASTONISHING!
"...smooth...refined...I've heard highly regarded
$2,000 2 -way 6-inchers that could not keep
up with the Mini Monitor." ,

As a world leader in speaker design, PARADIGM knows what it takes to make great

sounding speakers - from superb best -value budget audiophile speakers, right

through to sensational PARADIGM® REFERENCE high -end systems. And now

PARADIGM brings it's comprehensive design expertise to an all new generation of

the most affordable high-performance speakers the market has ever seen.
Introducing the exceptional new MONITOR SERIES.

High -frequency drivers use our remarkable new PTD- pure -titanium dome
along with our exclusive controlled waveguide to provide outstanding, and

utterly natural, high -frequency response.

Bass/midrange drivers utilize high-pressure diecast chassis' and our

unique ICP- injection -moulded copolymer polypropylene cones. This

advanced cone design effectively eliminates unwanted resonances

and standing waves.

Add minimum diffraction grills, solid braced enclosures, phase

coherent crossovers, gold input terminals and what you have

is the pure, clear and uncolored sound of PARADIGM'S
astonishing new MONITOR SERIES.

We invite you to visit your nearest AUTHORIZED PARADIGM

DEALER and experience any of our high performance speakers

today. The difference is... simply better sound!
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output polarity. Both models have a
front -panel LED to indicate when they
are receiving audio data, and each has a
single set of left/right RCA jack analog
outputs. The power supply in each case
is an external module that connects to a
socket on the rear of the chassis. This
approach lowers cost and moves the
power supply's potential interference
away from the converters.

Of course, in buying an outboard
D/A converter, there are two crucial
considerations: the type of SPDIF digi-
tal audio data -receiver chip and the
D/A converter chip itself. In this case,
both Entech Number Crunchers employ
a Crystal Semiconductor CS8412 data -
receiver chip and a Crystal CS4329
delta -sigma D/A converter chip with
claimed 20 -bit resolution - excellent
chips that are widely used in many
high -end CD players (although some
use the higher -performance CS4390
D/A chip). Although their critical chip
sets are identical, the two converters
have some small differences in the de-
sign of their audio paths. The NC 203.2

MEASUREMENTS

Except where noted, all test signals were
dithered, which limits measured
performance for noise level and distortion,
and all were two -channel stereo.

NUMBER CRUNCHER 203.2

Maximum output 2 66 volts

Frequency response
20 Hz to 20 kHz +0, -0.26 dB

Noise (A-wtd, re -20 dBFS*)... -75.2 dB

Excess noise (without/with signal)
16 -bit (EN16) 0 64/0.39 dB
quasi -20 -bit (EN20) 11.1/11.1 dB

Distortion (THD+N, 1 kHz)
at 0 dBFS' 0 0022%
at -20 dBFS' 0 018%

Linearity error (at -90 dBFS*) . +0.04 dB

NUMBER CRUNCHER 205.2

Maximum output 2 62 volts

Frequency response
20 Hz 1020kHL 0.28 dB

Noise (A-wtd, re -20 dBFS*)... -75.3 dB

Excess noise (without/with signal)
16 -bit (EN16) 0 2/0.2 dB
quasi -20 -bit (EN20) 10.9/10.7 dB

Distortion (THD+N, re 1 kHz)
at 0 dBFS* 0 0026%
at -20 dBFS' 0 0023%

Linearity error (at -90 dBFS*) 0 dB

decibels referred to digital full-scale

has five independent voltage regulators
to help separate the power rails of the
analog and digital circuits, while the
NC 205.2 has six of them. The NC
203.2 uses a three -pole active analog
filter on its output, the NC 205.2 a five -
pole filter.

Of course, you can stare at chip num-
bers from now until doomsday, but the
only way to determine the quality of an
audio component is to listen to it. For
my first test, I pitted the Entech con-
verters against an old CD player with a
multibit converter that has long since
been superseded by superior sigma -
delta designs. I used the CD player's
transport in all cases and wired my sys-
tem so that I could switch between the
player's internal converter and one of
the Entech converters.

I played a variety of CDs and could
hear little if any difference in loud,
noisy musical passages. For example,
while rocking out with Aerosmith's
Nine Lives album (the epitome of loud
and noisy), both the old player and the
Entech converters sounded the same.
That isn't surprising considering that
CD's nonexistent dynamic range and
the massive distortion of the musical
instruments. Then I switched to more
subtle material, especially passages
with noticeable ambience or cleanly re-
corded transient signals - for example,
Steely Dan's Gaucho album, a classic
example of fine recording technique.
With these very clean signals I felt that
I could hear the superiority of the En -
tech converters over the ones in the
player. Specifically, I detected a more
open, transparent sound and better
imaging with the Entechs. This was
further borne out when I tried the same
comparison with low-level test tones
specifically designed to detect subtle
nonlinearities. With these, the Entech
Number Crunchers provided a level of
transparency that some older converters
are incapable of.

It was not a radical difference, but if
you're a careful listener, I suspect that
the improvement will be audible to
you. Moreover, even if the difference
isn't obvious at first, it's entirely possi-
ble that the subtle improvement will
manifest itself over time in reduced lis-
tening fatigue. Of course, not all old
players had mediocre converters; the
improvement from using one of these
Entech converters might be even more
subtle, or nonexistent, depending on the
quality of the converter in the compo-
nent you're trying to upgrade.

Satisfied that the Entech converters

sounded quite good and represented an
improvement over some inferior con-
verters, I then compared one Number
Cruncher against the other, using a
Sony DVP-S300 DVD player as the
transport. Because of the great similari-
ty of their audio signal paths, I did not
expect that the NC 203.2 and 205.2
would yield radically different audio
performance, but I hoped to hear some
difference, no matter how subtle. I

spent a good deal of time listening to
each one for extended periods and also
switching rapidly from one to the other.
To help reduce a natural subjective bias
toward the more expensive converter, I
asked an assistant to do the switching
so that I wouldn't know which convert-
er I was hearing. To make a very long
story short, I couldn't hear any consis-
tent difference. Both models were equal-
ly pleasing to my ears.

Somewhat disappointed that I had
been unable to hear any difference be-
tween these converters, I checked their
performance in the lab to see what I
had been missing. As it turned out, I
missed very little. The bench -test num-
bers were quite similar; indeed, both
converters' measurements were spec-
tacular. The low excess -noise figures
for both models are particularly note-
worthy. Given the similarity in mea-
sured performance, I didn't feel too bad
that I had been unable to detect the
minuscule differences between the two
converters when listening to music.
Hey - I'm only human.

There is no question that the Entech
Number Crunchers are both excellent
D/A converters, each offering an ex-
tremely clean signal path that chal-
lenges the limits of human audibility.
There is still the question, however, of
whether you need one. If, say, you've
got an old CD player with an inferior
D/A converter, or you have a perfectly
good CD player but there's some defect
in the output stage, one of these Entech
converters would be a great investment.
As to which model to buy, I think their
audio paths are equally excellent with
music signals. The NC 205.2 was slight-
ly better overall in the excess -noise
tests (among the best we've seen), and
it has an additional input, which is
handy if you have several digital source
components. In any case, the Entech
Number Crunchers are welcome addi-
tions to the audio marketplace. They
enable owners of older or lower -grade
digital equipment to upgrade to some
of the best stereo digital -to -analog con-
version available.
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Paradigm Reference Wins
The Best of 1998 Awards!
mo VIDEO=
-BEST Video Magazine's

0 F 1998-
Home Theater System of the Year

GRAND PRIX
AWARD

AtidioNAdeti

AudioVideo International

Grand Prix Product of the Year

"...combines solid bass with uncoloured midrange,
fine soundstaging, and a detailed, open top end...
definitely give the Studio/100 a listen."

ul \mon, Ara-rap/nig Vd. 20, ho.

"...state-of-the-art performance."
tierotak, Sensibe ,Sound

"AIM
"...an acoustically crisp, credibly realistic, and
untiringly musical performance."

"Phenomenal...Highly Recommended!"
1)01I At 'le, .111(h0

"Skin Tingling...Truly Topnotch."
tuba', kfirseh, Stereo Ream

"Outstanding...) Surrender._"
Greg Pean, Audio Adventure

"Extraordinary...Bravo Paradigm!"
Andreit..11mballAudi. Ideas Guide

11, ith years of design expertise and a state-of-the-art in-house
R&D facility, Paradigm engineers and acousticians set out to

build the world's finest speakers, regardless of cost! The result is
Paradigm Reference...electrifying and eminently satisfying high -end
speaker systems that bring you closer than ever to the live event!

i

And, while this stunning performance heightens the sheer enjoyment
of music, it is equally important for the best in home theater sound,
especially now with the arrival of Dolby Digital and DTS.

We invite you to visit your nearest Authorized Paradigm Reference
Dealer and experience this astonishing new reference standard in
music and home theater sound for yourself!

oolrPARADIGM' REFERENCE
THE ULTIMATE IN HIGHEND SOUND FOR MUSIC AND HOME THEATER^

1., mom III1Oe.f1011 ',ear yam, lierhonzed Paradvg Rr.oneehu.nr,,Imoirrdm. 91411(1 Bt, 10. Nwre Falls. NY 1411.1 (WM 632-0180
1. 14.1114 PaNdr. 101 II.rflum Rd. Yudb,dee. ((6 III WS ,400, 8.0,1989

Website: www.paradigm.ra
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NHT SuperOne/Superfto
Speaker System
DAVID RANADA, TECHNICAL EDITOR

wilding on the sonic and com-
mercial success of its small
SuperOne speaker, NHT has
introduced the SuperTwo,

which can be thought of as a SuperOne
with a built-in, downward -firing "sub -
woofer." Both models can be used to-
gether in a home -theater setup, with a
pair of SuperTwos at the front left and
right, and three SuperOnes doing dou-
ble duty as center and surround speak-
ers. I evaluated the SuperTwo operating
as a two -channel stereo speaker as well
as in a five -speaker SuperOne/Two sur-
round system as shown above.

The "subwoofer" of the SuperTwo is
a 61/2 -inch driver mounted on the bot-
tom of the vented enclosure. The driver
is said to be capable of a 14 -millimeter
(0.55 -inch) peak -to -peak excursion,
justifying NHT's "long -throw" appella-
tion. This is a passive "subwoofer,"
with no internal power amplifier, and it

cannot be separately driven since there
is only one set of binding -post inputs.
So the SuperTwo is actually just a full -
range tower speaker - albeit one that

FAST FACTS

DIMENSIONS SuperTwo, 39 inches

high, 71/4 inches wide. 10 inches deep;

SuperOne, 11% inches high, 71/4 inches

wide. 81/2 inches deep

WEIGHT SuperTwo, 39 pounds;

SuperOne. 10 pounds

FINISH SuperTwo. high -gloss black

laminate; SuperOne, high -gloss black or

white laminate

PRICES SuperTwo. $750 a pair;

SuperOne. $175 each

MANUFACTURER Now Hear This,

Dept. SR. 535 Getty Court, Benicia, CA

94510; phone, 800-648-9993;

Web, www.nhthifi.com

can indeed, as claimed in the manual,
produce substantial output at 35 Hz.

Screw -on spiked feet are supplied
with each SuperTwo pair. The spikes
must be used because they elevate the
speaker about half an inch off the floor
so that sound coming from the bottom
driver isn't muffled. If you have a car-
peted listening area, make sure the
depth of the carpet won't completely
cut off the bottom driver's output (only
a small clearance is necessary).

At 120 Hz, the SuperTwo's "sub -
woofer" crosses over to a 61/2 -inch
"midwoofer" located on the front of the
cabinet behind the grille. The mid -
woofer, in turn, crosses over at 2.2 kHz
to a 1 -inch, fluid -cooled, soft -dome
tweeter. These two "upper" drivers are
magnetically shielded, permitting you
to locate the speaker close to a video
monitor without disturbing the picture.
Rated impedance is 8 ohms, or 3.8
ohms minimum. Sensitivity is given as
87 dB sound -pressure level (SPL) at 1

meter with a 2.8 -volt input.
The SuperOne has the same two

magnetically shielded drivers and 2.2 -
kHz crossover as the top half of the Su-
perTwo, but the lower 61/2 -inch driver is
just called a "woofer" and operates in
an acoustic -suspension enclosure. As it
was originally designed as a "normal"
stereo speaker, the radiation pattern of
the SuperOne is also "normal," with
neither the limited vertical directivity of
some center -channel speakers nor the
dipolar emission of many surrounds.

While the rated impedance of the Su-
perOne is the same as the SuperTwo's
(8 ohms), its minimum impedance is
higher (6 ohms) and its rated sensitivity
I dB lower (86 dB). My measurements
confirmed the ratings for both models.
The rear of the SuperOne enclosure has
screw holes for NHT's optional One -
Bracket wall -mounting device ($90 a
pair).

NHT recommends that "the distance
between the listener and the center of
the speaker plane [be] 1.5 times the dis-
tance between the two [SuperTwo]
speakers" (a diagram is provided). The
company also recommends placing each
SuperTwo at least 8 inches away from
the wall behind it and at least 2 feet
from the side wall.

These requirements are approximat-
ed by our normal listening setup, which
partly explains why I obtained quite ex-
cellent sound quality from the Super -
Twos with little of the usual trial -and -
error repositioning. But what little
speaker moving I had to do was made
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more tedious by the spikes' tendency to
tear up our room's carpeting - use the
supplied antiscratch "spike caps."

The SuperTwo's sonic excellence
was immediately evident with cleanly
recorded vocal material such as opera,
classical song recitals, and jazz vocals
as well as movie -soundtrack dialogue.
Unless they were poorly recorded or
overprocessed to begin with (as is all
too common), vocals played through
the SuperTwos had a noticeable lack of
coloration compared with other speak-
ers I've reviewed lately. During com-

The NHT SuperTwo's spiked feet ele-
vate it enough for the bottom -mount-
ed "subwoofer" to operate correctly.

parative listening to several recordings
of Schumann's Dichterliebe song cycle,
I could safely attribute any nasality or
sibilance I heard to the singers, not the
SuperTwos.

Similarly, I had the opportunity to
compare the SuperTwos' reproduction
of Simon Rattle's live recording of
Mahler's Seventh Symphony (on EMI)
with my memory of a live performance
of the same work by the same perform-
ers that I heard the night before in Lin-
coln Center's Avery Fisher Hall. (Now
that's live vs. recorded!) Played through
the SuperTwos, the recording proved to
be a stunning souvenir of what I had
heard in the hall, and it provided as
much stage depth and bass impact as
the live experience.

Let me back up a bit. At first hearing
in our listening room, the NHT Super -
Two speakers sounded a bit bass -shy on
wide -range material compared with
others I've evaluated. They might also
seem so in your own listening room, a

difficulty easily curable with a conven-
tional bass control. But the sonic bal-
ance of the SuperOnes also sounded
much like that of my reference Etymot-
ic Research ear-plug/headphones, which
I know produce a very flat bass re-
sponse in my ears. And the Mahler sym-
phony live -vs. -recorded comparison
would not have come out so well if the
speakers were truly bass -deficient.

I've concluded that the fault was with
the other speakers. Not only do the Su-
perTwos have all that it takes to repro-
duce pipe -organ music at live levels, as
well as all manner of low -frequency
soundtrack pandemonium (such as the
landing of the pyramid in Stargaze), but
they measured unusually flat.

A one -third -octave spectrum analysis
at the listening position produced a re-
sponse flat to within ±3.5 dB from 50
Hz to 20 kHz, a measurement that in-
cludes the influence of our room. Our
quasi-anechoic listening -window mea-
surement was flat to within ±2 dB from
20 kHz down to our present measure-
ment limit of 1 kHz. The absence of the
typical deep "crossover dip" between 1
and 3 kHz was significant. The Super -
Ones also cleanly reproduced our bass
tone bursts down to 63 Hz at a drive
level equivalent to 100 dB SPL, which
is quite good considering the size of the
speaker. Sine waves were usably audi-
ble down to 35 Hz.

In the five -speaker surround setup, I
adjusted the system to roll off the Su-
perOnes' response below 100 Hz and
redirect the bass to the SuperTwos. The
close sonic match between the Super -
One and SuperTwo paid dividends in
the accuracy and stability of front -
channel (left, center, right) imaging
with all surround -encoded material.
The SuperOne was less successful as a
surround speaker, however. Its mono -
polar radiation caused it to image too
well, and it lacked the kind of diffuse
radiation necessary for smooth sonic
envelopment with surround material,
although switching in THX decorrela-
tion helped. While the SuperOne is a
very good small speaker, I would rec-
ommend dipole surrounds instead for a
home theater.

Considering its overall sonic neutral-
ity, reasonable price, and handsome
styling, the NHT SuperTwo is an excel-
lent speaker for all types of music and
listening rooms. Team a pair with a Su-
perOne in the center and a pair of di-
pole surrounds, and you'd enjoy a very
fine home -theater sound. This is a

speaker for all tastes.
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CANADIAN
CONSUMER
ELECTRONICS
EXPOSITION

Attend the premier
event of the year

 visit over 45 individual display rooms

 attend seminars by industry experts

 envoy live musical performalces

 meet with key audio/video retailers

displaying the latest products

Ramada Hotel Don Valley
Yorkiand Blvd, Toronto, Ontario

Located right at Hwy 401 8 Don Valley

Pkwy/404. Minutes from Hwy 407.

September 27, Consumer 8 Trade
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September 28, Consumer 8 Trade
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Niles OS -20
Indoor/Outdoor Speaker
TOM NOUSAINE, TN COMMUNICATIONS

Life for an outdoor speaker can
be pretty brutal. That's why
real "patio" speakers are engi-
neered so they can stay outside

year round. The materials and adhe-
sives used in their construction must be
able to withstand Alaskan winters as
well as Death Valley summers. The
speakers must also be able to handle
wild temperature swings and heavy ex-
posure to direct sunlight with its ultra-
violet (UV) rays, wind-blown dust, and
water from rain and sprinkler systems.

And let's not forget that the sound
produced by patio speakers is easily
marred by echoes from nearby build-
ings or aluminum siding and other ob-
structions. Then there's background
noise from wind, chirping birds, frol-
icking kids, barking dogs, and rustling
leaves, which all but obliterate subtle
details in the music. And without a
room to contain the sound. the bass is
usually pretty weak.

Given all that, creating an outdoor
speaker that sounds good is a tall order.
Niles Audio's OS -20 has all the ear-
marks of a speaker designed for high -
quality sound and reliable performance
indoors or out. It has a weather -resis-
tant 1 -inch dome tweeter and a 61/2 -
inch woofer, a rugged plastic enclosure
with gold-plated binding posts, and a
rust -proof grille and mounting bracket.

FAST FACTS

DIMENSIONS 97/8 inches wide,

13 inches high, 9 inches deep (including

bracket)

WEIGHT 81/2 pounds (including bracket)

FINISH paintable off-white or black

PRICE S500 a pair

MANUFACTURER Niles Audio,

Dept. SR. P.O. Box 160818, Miami,

FL 33116; phone. 800-289-4434;

Web, www.nilesaudio.com

Niles claims that the enclosure is shat-
terproof and that the speaker is immune
to damage from salt water, corrosion,
UV, and temperature swings from -50
to +200°F. The OS -20 is covered by a
two-year limited warranty, and it comes
in an off-white or black finish that can
be painted to match any decor.

On the test bench, the OS -20's per-
formance was in line with what I've
come to expect from good two-way
speakers of its size, with a frequency
response of 92 to 20 kHz ±5 dB. At 30
degrees off -axis output plunged above
12 kHz, but the overall response from
92 to 14 kHz flattened to ±3 dB. At 60
degrees off -axis the response rough-
ened considerably, with the tweeter
pretty much gone by 10 kHz. Sensitivi-
ty measured at 1 meter with a 1 -watt in-
put was 89 dB sound -pressure level
(SPL), 2 dB less than the manufactur-
er's rating, and my impedance measure-
ments verified the OS -20's nominal 8 -
ohm rating.

Now for the fun part: measuring the
OS -20 under the kind of conditions it
will encounter in outdoor use. Using
the supplied mounting brackets, I in-
stalled the pair as recommended in the
manual, 71/2 feet apart at an elevation of
31/2 feet on a long, vinyl
wall. After measuring and listening to
the speakers in that position. with my-
self or the microphone centered 10 feet
away, I reinstalled them at a 6 -foot ele-
vation and repeated the measurements.

Installed on the wall, the OS -20's re-
sponse at either 31/2 or 6 feet elevation
was down 3 dB at 41 Hz and varied
±7 dB from 41 Hz to 17 kHz. I also
mounted the speakers 31/2 feet high on
stands at the edge of a hillside patio,
with a straight drop-off behind them. In
that free-standing position the low -fre-
quency response was less robust, with a
-3 -dB point of 73 Hz, and except for a
"floor -bounce" notch at 190 Hz, overall
the response was smoother at ±5 dB
from 73 to 17 kHz.

With their backs to the wall, the pair
of OS -20s cranked out a healthy 104 dB
SPL when fed a dose of the Glenn
Miller Orchestra playing "Little Brown
Jug." The charging bass and screaming
horns of that GRP recording were ren-
dered with style before the woofers sig-
naled overload and the horns turned
raspy. That should be loud and clean
enough for most parties. The OS -20s
handled the overload with reasonable
grace, though the woofers tended to
emit "plopping" noises as they ap-
proached their limits.
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Mounted on the stands, the speakers
didn't play quite as loud, and there was
some mild coloration on both male and
female vocals. Jennifer Wames sound-
ed like she had a slight cold on Leonard
Cohen's "Famous Blue Raincoat" from
her album of the same name (Private
Music). The effect was pleasant but not
exactly what's on the recording. Bass
was a bit on the thin side, but hey -
we're talking outdoors here, with no
room "gain" to enhance the low end.
Actually, the bass was quite good for an
outdoor speaker. It won't shake you off
the deck, but there's enough energy
to be satisfying. Placing the OS -20s
against the wall improved the bass but
exacerbated the vocal coloration, espe-
cially at the 31/2 -foot elevation.

Imaging in the patio -edge location
was problematic. With no back wall
and only one reflecting surface (the
ground in front), I had some difficulty
finding the sweet spot. You don't really
appreciate how much wall reflections
help center a stereo image and provide
localization cues until you listen to a
pair of speakers outdoors. On the other
hand, there was a dramatically enhanced
sense of depth. The width of the sound -
stage, however, was confined to the out-
side edges of the speakers.

Jt

;".

Placing the speakers against the wall,
at either height, widened the sound -
stage considerably, while reducing its
depth somewhat. Imaging was more
stable - in fact, it was excellent by
two -channel standards.

I didn't subject the OS -20 to an ac-
celerated -life environmental test, but I
did leave one of the pair outside for a
long weekend. It sat through two days
of blistering sunshine, regular three -
times -a -day doses from my sprinkler
system, and a thunderstorm for the bet-
ter part of a day and a night. I also acci-
dentally dropped the same speaker over
the edge of my patio - it bounced off
two retaining walls and rolled 20 feet
down a steep hillside.

Following all that wicked abuse, the
speaker still played perfectly. The en-
closure had no trace of damage, al-
though there were a couple of dents in
the grille, which I managed to straight-
en out with a small hammer (sorry,
guys!). When I opened up the cabinet,
the OS -20 was clean and dry inside,
with no trace of damage or deteriora-
tion. Obviously, Niles has succeeded in
designing a speaker that can cope with
weather and rough handling, and in do-
ing so deliver surprisingly good sound
in the great outdoors.

"I found out where that extra $24,000 went, Mr. Gershon. The chimney and two
fireplaces were made outta those outdoor speakers that look like rocks."

Sony. itenwood, Pioneer.

JVC, Eose, Harman Kardon,

Infinity. Technics, Polk,

Carver, Yamaha, and more!

Before you buy stereo for
your home, get this catalog!
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Home

Theater

111,0111.41111,100
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FREE
Stereo Catalog
Locking for the latest in
audio/video components?
The Crutchfield catalog brings you hundreds
of top, brand -name components and
makes it easy to compare
them feature for
feature. Infor-
mative articles,
helpful tips and
exclusive comparison
charts guide you through
the maze of buzzwords.
You'll find exactly
what you need without
paying for more than
you want!

New' See why DVD

means movies at home
will never be the same!

Discover the convenience of
shcpping from home
Part catalog, part shopper's guide, the
Crutchfield catalog makes it a pleasure to
shop from home. You can call our well-

informed sales
advisors toll -free,
7 days a week with
any of your product
questions. Plus,
you'll get your order
in 2 days or less!

So what are you
waiting for? Get
your copy on its
way today!

Call now for your free copy!

1.800-955-9009
81m. to Midnight (Eastern time), 7 days a week

or visit our Web site at

http://www.crutchfield.com
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How To Celebrate 10Years
Of Malang Some Of

The Best Speakers Ever:
When we started in 1988. Cambridge SoundWorks became the country's first

factory -direct audio company. In 10 years, we've become one of the most successful
consumer electronics companies and one of the country's leading speaker companies.

We've succeeded because we make great products - designed by Audio Hall of
Fame member and Emmy-winner Henry Noss. Audio magazine says we may have
"the best value in the world." And during our 10th Anniversary Celebration, that value
is even better. When you buy selected surround sound systems, we'll give you
incredible discounts, an industry -best 10 -Year Speaker Warranty,' and no payments
or interest until 1999!*

Here s how we're celebrating 10 years of incredible success.

Give An Industry -Best Warranty - Extended To 10 -Years -
For All Customers.

. -imbndge SoundWorks home speakers are now covered by our limited
10- rear Parts & Labor Warranty: Whether you buy our New Ensemble° today or rf you
bought our ongnal Ensemble in 1989. It's our way of saying "thank you" to our hundreds of

thousands of customers.

Offer Special Prices On Surround Systems!
have assembled some of the .ery best surround sound systems ever, featuring our

Ensemble and MovieWcrks` speaker systems. They also feature incredible 10th Anniversary
Sale prices Savings of $100 to $400.

Offer Special Prices On Multimedia Speakers.
We are pleased to announce special prices on our multimedia

speakers. PCWorks. which "astonished" PC Magazine, has been
reduced $30 to $69.99! SoundWorks: which Just received the Editors'
Choice Award from PC Magazine, has been reduced $70 to only
$149.99! MicroWorks; which received the "MVP" Award from PC
Computing magazine, has been reduced $100 to only $249.99!

Offer "No Payments, No Interest Till 19997'
It you buy selected surround sound systems, or any Cambridge

SoundWorks brand speakers, qualified customers make no payments
until 1999!'

Save $100 On Ensemble IV Home Theater System - No Payments Till 1999!*
The country s best -sounding affordable surround system. Ensemble IV Home Theater was recently rated Best Buy by a leading consumer publication.

Sony's Pro Logic receiver has 60/60/60/60 watts per channel. 10 -Year Parts & Labor Warranty on speakers. 2 -year warranty on the receiver. Reg. $599.98

Shielded Main Speakers

Shielded Center &
Surround Speakers

Sony Pro Logic
Surround Receiver

An 10
C'ZiTe

$49998
$15 Month*

Save $290 On New Ensemble II Home Theater System - No Payments Till 1999!"
This remarkable system features our outstanding ',icy, EI/Set110,t: II sub sat speakers. Stereo sad Ensemo,e only 00 compared with much more

expensive speakers." The Surround' II 5.1 speakers switch from dipole to bipole operation, for great surround sound with aryi recording. The Harman Kardon receiver
was top -rated over models from Yamaha and Denon. Speakers backed by 10 -Year Parts & Labor Warrant/. Receiver backed by a 2 -year warranty. Reg. $1,289.96

Two -Way Main Speakers

4net

$99996

Dual -Woofer Subwoofer

$28 Month* MuttiPole-
Surround Speakers

Wide -Dispersion
Center Speaker

Top -Rated Harman Kardon Surround Sound Receiver



Save $400 On MovieWolics 51 Home Theater System - No Payments Till 1999!*
MovieWorks 5.1 makes moves or muse sound fantastic. Stereo Re.t .. calls fi "clearly one of the best, ,,ne-box hor u-theater speaker systems I've heard: Sony's Dolby
Digital AC -3 recerver uses the latest surround technology. Ten -Year Parts & Labor Warranty on non -amplified speakers.' 2 -year wirranty on the receiver. Reg. $2,399.98

Two -Way Shielded
Main Speakers

Powerful
Dolby Digital 5.1
Receiver By Sony

1)9

wiwickgs. k -

150 Watt. 12' P)wered Libwoofer.
"M aural atomic bomb...mothing short of
phenomenal." -Foot

Mde-Range High -Output Center Speaker

An 10
etielTiaoT

$1799998
$56 Month*

The Surround 5.1
MultiPole Surround
Speakers For Dipole
Or Bipole Operation

Save on our multimedia systems. Save $100 on MicroWorks High -Output Speaker System. Save
$30 on PC Works - The Best Multimedia Speaker Value.

Microlhorks is a powerful amplified subwooferisatellite speaker system with over
four times the acoustic output of most multimedia systems. Its wide frequency range,
natural tonal balance and high output make it ideal for presentations, or for a temfic
home stereo system or a two -channel home theater sound system. MicroWorks
comes with a 30 -Day Total Satisfaction Guarantee and a 1 -Year Limited Parts &
Labor Warranty.

10
dnAVM
debratiaoir

$24999
Reg. $349.99
Save $100
$15 Month*

MicroWorks
system with satellite
speakers and subwoofer
with built-in amplifiers comes
finished in black or
computer beige.

"The only speakers you'll ever need. PC Magazine

"I haven't heard better speakers at this pnce.' PC World 2/97

"...as accurate as systems costing twice as much." PC Gamer

"...nothing short of stunning."2 Computer Gaming World

"In terms of pnce for performance, its in a class by itself." Macworld

"...chest-thumpin' bass...crystal-clear highs...no distortion.' Boot

PC Works is a compact, amplified speaker system which has been carefully fine-
tuned to produce the natural, accurate. wide -range sound. Just plug it into a portable
CD player, multimedia computer, Tv, clock radio, or boom box - anything with a
headphone jack - for nch, beautiful sound. PC Works comes with a 30 -Day Total
Satisfaction Guarantee and a 1 -Year Limited Parts & Labor Warranty.

PCWorks

system with satellite speakers
and subwoofe; with built-in
amplifier comes
finished in block or
computer beige

710
,Aite_arT

$6999
Reg. $99.99
Save $30

"You'll be hard-pressed

to find a better set of speakers for twice the price." Boot

"...one of the leading wonders of the computer world." PC Gamer

"Cambridge SoundWorks manufactures loudspeakers that provide exceptional
sound quality at affordable pnces." Stereo Review

To Order, Or For A Free Catalog, Call...

1-800-FOR-HIF1
(1-800-367-443L) Or Visit www.hifi.com

CAMBRIDGE
SOUNDWORKS

Critically- Acclaimed. Factory -Direct.
311 Needham Street, Sute 102. Newton. MA 02164

Tel:1-800-367-4434 Far: 617332-9229 Canada: 1-800-525-4434 hym.hift.ccm OutNde U.S. a Canada: 617 332 5936
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user'sreport

Harman Kardon
Festival 60 Minisystem
DANIEL KUMIN, START LABORATORIE

Integrated minisystems are little
more than glorified boom boxes
without the handle and the battery
pack, right? And as such, they hold

about as much audiophile interest as a
CB radio, right?

Like most hyperbole, the foregoing
has a kernel of truth. Whatever you call
them - minisystems, shelf systems, or
all -in -ones - integrated audio systems
account for a significant portion of the
American hi-fi dollar. The greater part
of this bounty is spent on models whose
designs are driven more by gee -whiz
features and flashy displays than by a
quest for musical transparency, power,
or depth. However, from time to time
exceptions appear, and Harman Kar-
don's new, U.S.-made Festival 60 is the
latest in a notable series from this brand.

On paper the festive stack of HO -
scale components seems conventional
enough: a CD changer, a preamp/tuner,
and a power amp paired with a couple
of small speakers. No big deal. But
next to most of the gear on minisystem
shelves in electronics stores, the Festi-
val 60 stands out like a red Porsche in a
lot full of minivans. And with a price
tag of $1,399, it should.

The eye is immediately drawn to the
system's handsomely sculpted con-
troller, as Harman Kardon calls it, whose
curved front panel has a nice big dis-
play window. The preamp has three au-
dio inputs, each with a corresponding
composite -video input, a stereo pair of
line -level record outputs marked Aux I
Out, and two video outputs. The tuner
provides Radio Data System (RDS) text
displays, where supported by FM broad-
casters.

Directly below the preamp/tuner is a
"6+1 -disc" CD changer with an open/

DIMENSIONS electronics, 10Va inches
wide, 131/2 inches high (stacked),

11 inches deep; speakers, 101/4 inches

high, 6'/8 inches wide, 13'/2 inches deep

WEIGHT electronics, 26'/2 pounds total;

speakers, 11 pounds each

FINISH gray

Woodbury, NY 11797; phone,

800-645-7484;Web, www.harman.com

PRICE $1,399

MANUFACTURER Harman Kardon,

Dept. SR, 250 Crossways Park Dr.,

close button and a loading drawer on
the front, and that's it. The drawer feeds
the six -disc internal stocking mecha-
nism (the MusicBank design Nakami-
chi developed) and serves as a single -
disc tray when the stocker is full.

Anchoring the Festival 60 electronics
stack is the power amp, which is rated
to deliver 35 watts per channel and has
only a power -on indicator on its front
panel. Around back are binding -post
speaker connectors and a pair of RCA
jacks for line output to a powered sub -
woofer. Except for the amp's metal
cover and side -mounted cooling grates,
each component is encased in textured
gray plastic.

The two 13 -inch -tall speakers each
have a 1 -inch dome tweeter and a "6 -
inch" woofer whose actual diameter is
about 5 inches. A perforated -metal grille
protects the drivers. On the back of
each speaker is a small, flared port and
a nice pair of heavy-duty binding posts.
The presence of rubber feet and the ab-
sence of wall- or stand -mounting hard-
ware suggest that the speakers were de-
signed for shelf placement. But since
their rear -firing ports require placing
them at least 6 inches from any wall,
the Festival 60 is best regarded as a
shelf system in name only.

Setting up the Festival 60 was as
easy as it gets. The three electronic
components are tethered by a single
ribbon cable with a computer -style
multipin connector on either end and
one in the middle. Each plug is keyed
for goof -proof hookup. With the "su-
percable" in place, I ran the supplied
wire from the power amp to the speak-
ers and clipped the supplied AM and
FM antennas in place.

The preamp's control panel is practi-
cally self -prompting. The volume knob
and the transport keys are at the right,
and the source, tone, and balance keys
at the left, with the display between
them. On the bottom of the panel are
ten "soft" keys that change function ac-
cording to the selected source and com-
mand mode. When a key is active, a
green LED in its center lights up, and
its current function is shown in the dis-
play window. The Festival 60 is so intu-
itively organized that you'll be able to
operate most of its functions within 15
minutes of unpacking it - without
looking at the owner's manual (which
is well thought out in case you do need
to look at it).

The remote control handles all the
important functions with just 15 keys
and a big master -volume rocker. For
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example, in tuner mode the seven keys
below the volume rocker perform seek
or manual tuning while the arrow keys
below the Tuner, CD, and Aux input se-
lectors advance through the station pre-
sets. There are no numeric keys for di-
rect access to presets, loaded discs, or
CD tracks on either the remote or the
front panel - but who in real life actu-
ally remembers that preset No. 22 is
WGLU? My one complaint about this
inventive remote is that its layout is in-
controvertibly righthanded, making it a
little awkward for us lefties.

Fortunately, in its eagerness to be er-
gonomically superior, Harman Kardon
didn't lose sight of sound quality. In my
near -field setup, with the speakers posi-
tioned at ear height and pulled out
about 2 feet from the wall, the Festival
60 sounded very good indeed - almost
as good as it looks. Sound from CDs
was detailed and well defined. While
the backgrounds on my best recordings
were not as dead -silent as they are when
played on top-quality component CD
players, the conics were legitimately hi-
fi in every other respect.

The system was able to play satisfy-
ingly low (down to 45 Hz or so), with
plenty of presence. Even on bass -rich
material, there were enough clean re-
serves to surpass what I'd expect from
a minisystem. That said, the Festival 60
cannot play music in a normal -size
room at anything approaching concert
levels, although it does just about
everything else well.

The system's overall balance was
slightly warm, with a "deep and dis-
tant" cast to full -orchestra timbres. This
was evident with an excerpt from Ra-
vel's Daphnis and Chloe from the in-
dispensable Engineer's Choice CD on
Delos (DE 3512). The Festival 60
sounded open and free of "chesty,"
"cupped," or nasal tints on well -record-
ed vocals, such as Amanda McBroom's
syrupy contralto in Amanda (Sheffield
Lab 10066). The system passed my
touchiest vocal tests with high marks,
matching my everyday speakers in all
respects throughout the vocal range.

Above the bass region, the Festival
60 was a near match for my usual refer-
ence speakers save for slightly softer,
less sharply detailed reproduction of
the top octaves. Putting the speakers on
stands and pulling them out about 4
feet into the room reduced the softness
a touch and also diminished the bot-
tom -end warmth slightly.

A quick frequency -response test re-
vealed some active equalization at the

amp's speaker outputs. Response at 65
Hz was boosted by precisely 3 dB, and
it rolled off at 12 dB per octave below
that point. I also saw a very gentle roll -
off over the top octaves, reaching -1.5
dB at 20 kHz. This was without the
Bass Plus switch engaged, which added
9 dB more boost at 65 Hz and 6 dB of
boost at 20 kHz. Of course, there are
also conventional tone controls, which
allow about 9 dB of boost or cut. Re-
sponse from the line outputs was virtu-
ally flat.

The Festival 60's tuner uses three of
the many available RDS text and data
modes: displaying a station's call letters
and program type (CLS ROCK, JAZZ,
NEWS, and so on), seek -tuning of RDS
stations only (all or by program type),
and scrolling extended text such as
song titles, station promos, and com-
mercial messages across the control-
ler's dot-matrix display.

I was somewhat disappointed in the
Festival 60's long-distance FM recep-
tion. Sound quality with strong local
signals was first-rate, but with weaker
or very distant stations it was no better
than I'd expect from an entry-level re-
ceiver - which means that the college
station you want to listen to better be
located around the block, or you'll need
to mount a big directional antenna high
on the roof. AM reception of both
strong and weak stations was typical of
the tuners you find in today's receivers,

which is to say dismal. One big plus,
though: the Festival 60's 20 presets are
easy to select from the front panel and
with the remote, and they're even easier
to store - hold down the indicated key
until PRESET DONE appears in the
display.

The CD changer's ease of use was
super - the stocker mechanism gives it
the flexibility of a conventional single -
disc player. Disc -swapping was rapid,
always less than 10 seconds and usually
around 6 seconds. Curiously, though,
the player would sometimes take a long
time to skip between tracks on the same
disc - up to 13 seconds on more than
one occasion. The Festival 60 does not
offer random-access track programming
(does anyone actually ever use this fea-
ture?), but it does permit you to pro-
gram a custom disc sequence, and it
can play tracks at random from all se-
lected discs.

And there you have it. The Harman
Kardon Festival 60 is perfect for of-
fices, bedrooms, dens, or dorm rooms,
and it's good enough for serious listen-
ing as well. I have to say, though, that
S1,400 could buy a set of separate com-
ponents with more accurate, louder,
and deeper sound and better fringe FM
reception. But that hardly seems the
point. You'll want to buy the Festival 60
because it's excellent sounding, cool,
handsome, compact, stylish, cool, and
very easy to use. Did I mention cool? 

"That wouldn't he happening if it had speaker spikes on it."
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What Does It Take to Improve the World's
Greatest Outdoor Speaker Line?

Model
5-1/4** w

ElastoDy
iltre

Introducing the 0S20.
When we introduced the award -winning OS10

it immediately set the industry standard for indoor/

outdoor loudspeakers. So it wasn't surprising when

look-alikes began surfacing. What they couldn't

duplicate was the rave reviews our speakers have

been getting. Actually, we had a tough time
outdoing ourselves. But we did.

Introducing the OS20. We kept most of the

attributes that have made the

OS series so successful but

added deeper bass, greater
dynamics, and higher power

handling. The result is bigger

sound.

The OS20 uses Niles' ElastoDynannie"

tweeter, recognized for delivering extended
frequency response with stunning detail arid

clarity. We've added a 6-1/2" injection -molded,

polypropylene woofer cone with a supple
butyl -rubber surround and a monstrous

magnet structure.

Like all OS Indoor/Outdoor
speakers, the 0S20's sleek, tapered
enclosure tucks neatly into corners or

likk) or\ ().S.speakets
work great as home

theater sum nukl
speakers, or in damp

areas .such as
luthro orris or

saunas-any comer in
the home in ncxxl

tc mina %I Hind.

The 're also pertect
lof commertid

applications such as
liar and restaurant:

Q920
6-1/ wookr:

lvnamieTM
Tweeter

under eaves, discretely blend-

ing with any decor-inside or
out. Its clever pivoting bracket

(standard equipment on the
OS20) gives you endless

mounting solutions. Available

in white or black, either finish
is paintable for a truly

customized look.

The OS20 shares the

same rugged construction as
its siblings. Its beefy, non -

resonant cabinet is totally

sealed (insects or moisture
can't creep in) and will not fade

under the sun's harsh rays.
The grilles and brackets are aluminum; the
connectors are gold-plated; and all the

hardware is brass or stainless steel.

For the name and number of your nearest

authorized Niles dealer call 1-800-BUY-HIFI

(1-800-2894434).

NILE&

( Xi ( XiS (5510 ()S21)

Iinlgh enough km-
marthe applications

and beach -faun !fling
Exards military

anti -corrosion specs
(.1111 VII)JIN3UL

The 0S20 WaS

reemtly awarded the
highest overall rating
in I lomc beater'
fagazinc outdoor

Speaker Ext. OtE
The 0.510aLso

earned Audiolideo
hnemationaPi

111-11 Grand Prix
Award for

& 1997.

20
BLENDING HIGH FIDELIT lr AND ARCHITECTURE.'

NILES AUDIO CORPORATION. INC. P.O. BOX 160819 MIAMI. FLORIDA 33116 TEL 3051 238-4373 FAX: (3(6)238-0185 INTERNET woow.nlisesucio.com
[law W. AS Co.:rata nc 5w. o me Ws one anr copmreal era:Nome. 0.1..n. anl COPLOWC, Eitsinanyn. owl enncn nnr Fcicity Pecrndcc,re an tram,. of Pains nu. Comoro., Inc Pnnow, n USA Sit 40003.3.51.
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A Guico to --)VD layor-s
What you need to know before you hit the stores

, 'u don't have a LAD player yet. 11 you're not
thinking about getting one now, you probably will
be soon. Although first -year sales were slightly
less than many had hoped for, the virtues of the

new, fully digital A/V medium are powerful enough to induce
salivation in any serious home -theater fan. All appearances
are that DVD is here to stay.

First, DVD delivers video quality that's demonstrably su-
perior to anything that's come before - movies are visibly
more filmlike. Equally important, the new format comfortably

carries 5.1 -channel digital surround sound that can equal what

you'll hear in the best cinemas. Third, the street prices of
DVD movies are well below those of all but loss -leader laser -

disc releases, meaning that frugal collectors can build a li-

brary tut $2.0 to S25 a title. DVD delivers a host of
special functions and features that warrant any audio/video-
phile's attention (see "57 Features" on the next page).

DVD's first generation consisted of only a handful of play-
ers. Its second flowering has swelled the ranks to three dozen
models that cover a wide fiscal landscape, ranging from street
prices under $400 to ten times as much. The accompanying
table is a comprehensive listing of current models, though the
dynamic nature of the consumer -electronics field all but guar-

antees that one or two newer models will have appeared by
the time we can get these pages into your hands.

I would, however, be remiss if I failed to report on a couple

of developments that may give some buyers reason to pause.
First is Divx. This pay -per -view DVD variant, dreamt up by

by Daniel Kumin
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the corporate parent of the Circuit City
superstore chain, has already been
widely covered in these (and other)
pages. Divx players from Zenith and
limited -play $5 Divx movies should be
on sale in two test markets when you
read this. Sometime later this year, a
Divx player from RCA should be avail-
able nationwide.

All Divx machines will also play all
standard DVDs (and CDs), but no con-
ventional DVD player will accommo-
date Divx discs. Will Divx prove to be
a significant long-term factor in home
theater? That depends on who you ask.
A growing number of industry watch -
ors think that the Divx format, which is
unceptually different from any other
\/V format ever put before consumers,
is doomed to fail. Others see it as a
bold new movie format that's ready to
help usher in a new way of delivering
entertainment. Nonetheless, I'm awful-
ly glad that I didn't put off getting start-
ed with DVD. My modest disc collec-
tion is growing steadily, and my home
theater's performance with them gives
me more satisfaction than ever.

Another uncertainty is the next -gen-
eration audio standard. That some kind
of DVD-based music disc will exist
appears certain, but at press time we
could not say categorically what its
specs will be (see "The Sound of To-

morrow" on page 64). The most widely
embraced version of the incipient for-
mat is extensively "scalable," permit-
ting variations in the number of chan-
nels, sampling rate, and resolution ("bit -
depth"). Will all current DVD-Video
players be able to play a DVD-Audio
disc? Or at least send it to a downstream
surround processor that can decode it?
While that would seem to make sense,
we won't know until the format is ham-
mered out and some DVD audio discs
are produced and can be tested.

Otherwise, beyond the functions
common to all current DVD players
(see "57 Features" below), their distin-
guishing characteristics can be effec-
tively categorized under a relative hand-
ful of headings in our table, some of
which require a bit of explanation.

OPTICAUCOAXIAL DIGITAL OUTPUT
All DVD players deliver a digital audio
signal, Dolby Digital from DVDs or
PCM from CDs, to a processor or re-
ceiver via either an optical connector or
an RCA -type coaxial (electrical) jack.
Some include both types of output for
compatibility and convenience, with the
appropriate signal supplied simultane-
ously to each jack. Which type of out-
put you should look for, if you consider
players that don't have both, will de-
pend on what kind of digital input your

receiver or processor has. Of course, all
DVD players also have regular analog
audio jacks so that you can play DVDs
and CDs through a stereo system or a
simple home -theater setup.

COMPONENT -VIDEO OUTPUT
All DVD players supply both compos-
ite -video and S -video signals. Some al-
so include a component -video output,
which separates the video program into
a luminance signal and two color -dif-
ference signals, requiring three discrete
RCA jacks and cables. The component -
video option offers a subtle advantage
in video quality but requires a compati-
ble video monitor or TV to take advan-
tage of it. So far, component -video in-
puts are found on only a small percent-
age of TVs, though this seems certain
to grow steadily.

DOLBY DIGITAL DECODER
While all DVD players will deliver,
through their digital audio connectors,
a 5.1 -channel Dolby Digital signal to a
compatible processor or receiver, some
of them have a built-in processor that
decodes DD soundtracks. Such players
supply six analog audio signals, one for
each channel (see "Just the Facts" on
page 57), to a "5.1 -ready" A/V receiver
or processor with a corresponding set
of six inputs.

57 reatures
Quite a few universal features are not mentioned
in our table. I'll touch on the most important
ones here. First, all DVD players function quite

well as CD players, though in many cases disc and track
access are a bit slower than in a dedicated CD player.
Next, all can deliver video to a monitor in either the TV -
shaped pan -and -scan format (4:3 aspect ratio), which is
carried by every DVD, or in the full -resolution wide-
screen (anamorphic) format that's an option in many
DVD movies. All can freeze a video frame with near -per-
fect image integrity, and all offer at least one or two
choices for stop -frame motion (the closest DVD current-
ly comes to real slo-mo) and fast -search; the table lists
the available speeds as multiples or fractions of normal
speed.

All players provide on -screen menus for setup op-
tions and also display the cursor -navigated, remote -
controlled interactive menus featured on most video
DVDs. These menus often let you skip to or search for
titles and chapters (scenes) directly, by selecting from a
list. All DVD players can find chapters/scenes by num-
ber, the way CD players find tracks. Equally CD -like,

most DVD players let users program the play order for
scenes. Track programming, random -play, and track/
disc repeat for CDs are also universal, or nearly so. And
all DVD players can select alternative soundtracks
where available (almost always for movies); these usual-
ly include one or two foreign -language dialogue tracks
in addition to the main 5.1 -channel soundtrack.

All players can display subtitles if a disc carries them
(nearly all DVD movies do) and will let you select a sub-
title language from the choices provided - up to 32 lan-
guages can be offered, but on discs sold here the num-
ber is usually Nom one to three. Compatibility with the
DVD format's multiple -camera -angle option, which lets
you choose among several alternate views of a scene, is
another almost universal feature. Thus far, however, the
option has been implemented on only a few films of the,
er, adult persuasion. (This feature has all the earmarks
of one destined to become a historical footnote.) Finally,
all DVD players incorporate a "parental control" option
that lets you demand entry of a numerical password on
the remote control to enable playback of discs rated
above a certain age level.
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Denon DVD-3000 $899
222 New Rd.
Parsippany, NJ 07054
973-575-7810
www.del.denon.com

Faroudja Labs
750 Palomar Ave
Sunnyvale, CA 94086
408-735-1492
www.faroudja.com
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/ / / / / - 98/24 2X, 1/1, 1h, Graphical user Interface.
10X, Va, I/3, Three selectable picture
30X, 1/4, 1/4, modes. Virtual surround.
80X, ve, Ye, Two S -video and two
100X 'lie V1 6 component -video outputs.

DV -1000 55,495 - - - 48/20 2X,
(ST 8X

glass)

'h, '/2,
'/4

Proprietary video processor.
RGB-video. AES/EBU digital
outputs. RS -232 serial
control port.

JVC
41 Slater Dr.
Elmwood Park, NJ 07407
800-252-5722
www.jvc.com

XVD-2000 $1.000 - - 96/24 12X to
45X

Marantz DVD-890 $700
440 Medinah Rd.
Roselle, IL 60172
630-307-3100
www marantzamerica.com

ah.

1/4, Vs,

V32

Multibrand remote control.
1/2. Graphical user interface.

'/4, 1/2,
1/28,

V32

- / 48/20 2X,
8X

1/2 Plays video CDs.
'/4,
Vs,

Meridian
3800 Camp Creek Pkwy.
Building 2400, Suite 122
Atlanta, GA 30331
404-344-7111
www.meridian-audio.com

586 $3,495

Mitsubishi
6100 Atlantic Blvd.
Norcross. GA 30071-1305
800-332-2119
www.mitsubishi-tv.com

- 48/20 2X,
8X,
30X

1/2

Vs,

1/35

1/2, Low -jitter processing.
Vs, Anti -vibration mechanism.
'/30

DO -2000 $799 - - - 9E/20 2X.
8X.
30X

1/2, Can be operated by

1/26

Ve, Mitsubishi TV remote controls.
1/28

Onkyo DVD-S501 $799
200 Williams Dr.
Ramsey, NJ 07446
201-825-7950
www.onkyo.codp.

i i i - - - 96/20 2X, ih. 112, 4X video zoom. Cinema Scan
8X, iie. '/e, jog/shuttle control.
30X Vie 'he

Panasonic DVD-L10 $1,400 /
1 Panasonic Way PalmTheater
Secaucus, NJ 07094
201-348-7000
www.panasonic.com/
pcec

- 96/24 2X.
10X,
30X.
80X,
100X

1/2,

1/3.

1/4,

'he

'h,
1/3.

1/4,

'h,
'/1e

Portable. 53/4 -inch -wide LCD
screen.

DVD-K510 $850 / - - - 96/24 2X,
10X,
30X,
80X,
100X

1/2,

Va,

1/4,

Ye,

Vie

1/2,

V3,
1/4,

Ve,

Vie

Karaoke. Universal joystick
remote control. Front -panel
shuttle control.

DVD-A310 $700 96/24 2X.
10X,
30X.
80X,
100X

2X,
10X,
30X,
80X.
100X

Virtual surround sound.
Bass management. Universal
joystick/shuttle remote
control.

1/2, Virtual surround sound. Dual
'/3, 1/2, AN outputs. Headphone jack.
1/4, 1/4,

'41, Ye,

1/44, e

DVD-A105 $450 - - - - 96/24

Philips Magnavox DVD42OAT $549
64 Perimeter Center E.
Atlanta, GA 30346
770-821-2400
www.philipsmagnavox. DVD400AT $399
com

2X, '/2, 1/2, Virtual surround sound.
10X, '/3, 1/2,

30X, 1/4, 1/4,

80X, Vs. Va,

100X Vi. 1/,6

96/20 2X,
8X

Manufacturers' quoted prices.

 For connection to TVs and video monitors with component -video inputs.

Supplies six -channel analog output via RCA jacks.

Can read DTS bitstream from DVDs and pass through unaltered to an external
DTS decoder.

- 96/20 2X.
8X

1/2

Vs

1/2.

1/2, Universal jog/shuttle remote
Vs control. Digital video zoom.

Remote -control locator.

'/2,
1/.

Digital video zoom.

6 Plays compact discs recorded on a write -once CD -R recorder.

e Can read DVDs encoded with 96-kHz/24-bit stereo audio with full resolution
(96/24), truncated to 20 -bit resolution (98/20). or downsampled to 48 kHz and
truncated to 20 -bit resolution (48/20).
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Pioneer
P.O. Box 1540
Long Beach, CA 90801
800-746-6337
www.pioneerelectronics.
corn

Elite DV -09 $2,000 ,/ - 96/24 2X,10X 1/2, 1/4, Ve

1/2, Vie

Wy

JO

4.i;"

THX -certified. Bit -rate meter.
Graphical user interface (GUI).

Elite DVL-91 $1,800 / 96/20 2X, 10X 1/2, 1/4,
(combi) Ve,

Vie

'/e DVD/laserdisc combi-player.
Virtual surround sound.
"Heads -up" remote. DVD-
preferences memory.

DVL-909 $1,099 / - ,/ 96/20 2X, 10X V2,'/4,

(combi) Vs,
Vie

Ve DVD/laserdisc combi-player
with AC-3-RF digital output.
Virtual surround sound. GUI.
Plays DTS laserdiscs.

DV -6060 $599 ,/ ,/ - 96/24 2X, 10X 1/2, 1/4,

Vs, Vie

14 Virtual surround sound. GUI.

DV -505 $399 / - 96/20 2X, 10X V2,'/4,

1/4, Vie

RCA/ProScan ProScan
Thomson Consumer PS8610P
Electronics
10330 N. Meridian St.

Ve Virtual surround sound. GUI.

$749 / - 96/24 2X, 10X, 1/2, Vs, V12, Vic Back -lit universal remote.
40X, 80X, '/4, Vs, I/2o, V21, Alphanumeric character

100X 1/32 display.

Indianapolis, IN 46290 RCA
317-587-3000 RC5510P
www.rca-electronics.com

$499 / - 96/24 2X, 10X,
40X, BOX,

100X

Vz, Vs, '/,2,'/,e. Supplied remote control
1/4, 1/2o, preprogrammed for multiple
Ve, 1/24, brands of TVs, cable boxes,
1/40 Vsz and DSS receivers

RCA
RC5230Z

$499 - - - - - 96/24 3X. 6X,
10X

V3, V3, Plays Divx pay -per -view
'/e, Ve, discs. RF adapter optional.
V12 V12 Front -panel navigation control.

Samsung
105 Challenger Dr.
Ridgefield Park, NJ 07760
201-229-4000
www.sosimple.com

DVD927 $649 ,/ I/ - 96/24 2X, V2, 1/2, Level adjustment on analog
4X. 8X '/4. Vs VI, VS AC -3 output. Screen saver.

DVD907 $549 - - 96/24 2X, 1/2, V2, Vs, Level adjustment on analog
4X, 8X 1/4e AC -3 output. Screen saver.

DVD905 $549 / - - 96/24 2X, 4X, 1/2, Vs, 1/2, Vs, Universal remote control.
8X 1/46 1/46 RGB video output.

Sony
One Sony Dr.
Park Ridge, NJ 07656
800-222-7669
www.sel.sony.com

DVP-S7000 $1,199 / / 48/20 2X, Vs, Vs, Motorized door. Anti -vibration
10X. Vio Vio chassis. Video equalizer. Dual
30X discrete laser pickup. Smooth

scan. Video bit -rate meter.

DVP-S600 $899 / ,/ ,/ 96/24 2X, 'is, Vs, Five -disc rotary changer.
10X, 1/40 VIO CD/I/VD-Text compatible. Dual
30X discrete pickup. Smooth scan.

PBD-V30 $799 / / 96/20 10X Vto 1/40 Portable.

DVP-S500 $699 / / 96/24 2X. '/s, 1/2, Virtual surround. Multibrand
10X, V,o Vio preprogrammed remote. Dual
30X discrete pickup. Smooth scan.

DVP-S330 $599 ,/

Toshiba
82 Totowa Rd.
Wayne, NJ 07470
800-631-3811
www.toshiba.com/tacp

/ 96/24 2X, '/s, Vs, Automatically selects 5.1-
10X, 1/40 V10 channel soundtrack. Dual
30X discrete pickup. Smooth scan.

- -
SD7108 $1,200 ,/ 96/24 2X,

8X,
30X

1/2,

Ye,
1/2 e

1/2.

1/2,

Y113

Virtual surround sound. 4X,
25 -sector video zoom. Back-
lit remote with jog/shuttle.
Colorstream-Pro progressive -
scan video output.

SD3108 $800 / / 96/24 2X. 8X, 1/2, Vs, '/2,'h, As above without
30X Vie Vie Colorstream-Pro video output.

SD2108 $600 - - 96/24 2X, 8X. Vs, Vs, Vz, Vs, As above without back -lit

S02008 $500

30X 1/46 1/4e remote.

- 96/24 2X, 8X, 1/2, Ve, '/2, Vs, As above.
30X 1/46 Vis

Yamaha
6660 Orangethorpe Ave.
Buena Park, CA 90620
800-492-6242
www.yamaha.com

DVD-S700 $799 ,/ ,/ - 96/24 2X.
10X,
30X,
80X,
100X

y2.
1/2, Dual composite -video
'/,e outputs.

Zenith
1000 Milwaukee Ave.
Glenview, IL 60025
847-391-7000
www.zenith.com

DVX2100 $499 - 96/24 2X to
16X

'/2,

Va,
- Plays Divx pay -per -view

discs.
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DTS-COMPATIBLE
DTS is a different 5.1 -channel digital
audio format that is competing with
Dolby Digital. To hear 5.1 -channel sur-
round sound from DTS-encoded DVDs
- which at this writing still do not ex-
ist (!) - you'll need a DTS-capable
outboard decoder: no player in our list
has one built in. Not all DVD players
can pass along a DTS bitstream, how-
ever: the ones that can, according to
their manufacturers, have a check mark
in the "DTS-Compatible" column in
our table (14 of the 36 players listed).
To insure compatibility with existing
DVD players, all DTS-encoded DVDs
are expected also to carry matrixed
two -channel soundtracks that can be
played back through a stereo receiver
or a Dolby Pro Logic receiver or
processor. The upshot of "DTS compat-
ibility" in the context of DVD players
is that it's meaningless unless the DTS
format takes off, and right now when
(or whether) that will happen is any-
body's guess.

PLAYS CD -R DISCS
Not every DVD player will recognize a
CD -Recordable (CD -R) disc. If you
own or plan on purchasing a CD re-
corder, this may be important to you.
Some (possibly most) players that
won't play a CD -R will nonetheless
play CD-Rewritable (CD-RW) discs.

RESOLUTION WITH 96/24 DISCS
The current DVD-Video standard in-
cludes an option for two -channel digital
audio recorded in a format that uses a
96 -kHz sampling rate (more than twice
that of CD) and a 24 -bit "word length,"
which theoretically offers a substantial
(48 dB!) dynamic -range advantage over
a standard CD's I6 -bit encoding. Many
DVD players are said to be able to play
discs with this "enhanced" stereo for-
mat. Others "downsample" the 96 -kHz
signal to a lower sampling rate, trun-
cate the audio word length to the 20 -bit
DVD-Video standard, or both. Only a
handful of 96/24 audio discs have as
yet appeared, so any conclusions re-

garding the audible advantages of this
format are premature at best.

SPECIAL FEATURES
An increasingly common feature that
might require explanation is "virtual
surround sound" circuitry, which al-
lows two speakers to simulate, to some
degree, the ambience and sonic effects
offered by a multichannel surround sys-
tem (see "2 Will Get You 5," page 58).

TRY IT OUT!
Of course, the most important features
of any component are impossible to ex-
press in a table, or even a thousand
words_ These include ease of use, quali-
ty of fit and finish, how well the own-
er's manual is organized and written
and a hundred intangibles, the most vi-
tal being that inexpressible something
that tells you, this is the model you want.
So get out there and get your hands (but
not your DVDs) dirty. Once you've
tried one or two DVD players, video-
tape just won't do it for you anymore. E

Just the Facts
For those buffs grasping for technology's trailing
edge, here's a bit of background on the DVD for-
mat. DVDs look all but identical to compact discs,

and, in fact, any DVD player also plays CDs. Physically,
a DVD is formed from two thin discs bonded back to
back, which makes it possible to produce double -sided
discs, either to put a different program or picture format
on each side or to double the playing time.

Despite its CD -like physique, a DVD embodies some
profound differences. First, its data "pits" are far smaller
and more densely packed than a CD's, so a dcuble-
sided DVD contains not merely twice the data of a CD
but more than a dozen times as much data. The smaller
pits demand a smaller, considerably more focused mi-
croscopic point of laser light, which means that DVD
players must either have two different lasers, one for
DVDs and one for CDs, or else a single laser with a
high-tech, dual -mode focusing mechanism.

Second, the data stored by these microscopic pits
are encoded very differently. CD audio is a "linear" for-
mat: what goes in, comes out. In contrast, DVD employs
"data -reduction" techniques for both audio and video in
order to fit up to 2 hours of high -quality pictures and
sound on a single side of a single disc. Without data re-
duction those 2 hours would need a few dozen discs.
The DVD video -coding system, MPEG-2, is an updated
variant of the system employed by direct -broadcast dig-
ital satellite systems such as DSS; another variant is
slated for use in digital television (DTV).

DVD's primary audio format is Dolby Digital, which

has proven itself to be capable of super quality despite
its own data reduction_ It provides up to six channels of
CD -quality surround sound: left, center, and right front,
left and right surround, and a specialized low -frequen-
cy -effects (LFE) chan iel (that's the ".1" in "5.1"). De-
pending on the DVD progran's requirements, the Dolby
Digital soundtrack can be anything from mono to full-
blown 5.1 -channel surround. Of course, any DVD player
can also supply a two -channel stereo signal at its ana-
log outputs. If the recording is a multichannel surround
production, as most DVD movies are, the two -channel
soundtrack will be Do!by Su -round -encoded for decod-
ing by a Dolby Pro Locic A/V receiver or processor.

Some DVD players have full Dolby Digital decoding
built right in, with six line -level analog outputs. These
require only a "5.1 -ready" AN receiver (or amplifier) to
play surround sound, 'hough some experts feel that DD
receivers and outboard surround processors are gener-
ally better equipped to handle all decoding and bass -
management chores tor the system regardless of the
source. Also note that since io DVD player sports a dig-
ital input, a built-in decode,- can't be used to decode
signals from, say, a DTV set -top box.

Rottom line: DVDs offer video and audio quality
substantially supericr to that of any consumer
format previously seen. And while any DVD deck

will deliver the goods, the many subtle variations in per-
formance, features, and function leave a good deal of
ground open to explor.3tion.
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Can virtual surround

systems simulate
five -channel sound with

just two speakers?
BY GORDON BROCKHOUSE

TO DO HOME THEATER RIGHT, you have to be a little ob-
sessed. You need a big -screen TV and a sound system with a
surround processor, a healthy power output, and at least five
or six speakers. Then you have to place the TV where it will
be least affected by ambient light and the speakers where
they'll deliver a convincing image and smooth sound. And, of
course, home -theater equipment can gobble up a fair chunk of
cash as well as living space.

Now several companies are lowering the home -theater ante
by building virtual surround -sound processing into a variety
of components, including DVD players, A/V receivers, pre -
amp -processors, mini audio systems, and even home comput-
ers. The goal of such processing is to simulate an immersive
sound field - like that created by a system with four to six
speakers - using an ordinary stereo pair of speakers.

A couple of years ago, Dolby Laboratories launched a cer-
tification program for Virtual Dolby Surround (which mimics
four -channel Dolby Pro Logic) and Virtual Dolby Digital
(which mimics 5.1 -channel Dolby Digital as well as Pro Log-
ic). Three schemes have received Virtual Dolby Surround cer-
tification: JVC's 3D Phonic, Panasonic's Virtual Sonic, and
Virtual Listening Systems' Toltec. In addition to Dolby Labs'

own Dolby Virtual Surround, six schemes have received Vir-
tual Dolby Digital certification: Aureal's A3D, Central Re-
search Laboratory's Sensaura, Harman's VMAx, QSound
Labs' QSurround, Spatializer's N-2-2, and SRS Labs' Tru-
Surround. In addition, Panasonic, Pioneer, and Sony use non -
certified virtual surround schemes in some products.

Some of these names are likely to raise a few eyebrows
among audiophiles. QSound, for example, is best known for a
controversial encoding scheme that lets recording engineers
place sounds outside the standard stereo field. And QSound,
Spatializer, and SRS make stereo expansion processors that
are typically built into boomboxes, TVs, VCRs, and minisys-
tems. While such systems create the illusion of a broader ste-
reo image from two -channel source material, they also tend to
sound colored and "phasey." Virtual surround sound is a very
different beast. These systems seek to create a convincing sur-
round experience with two speakers from four- or five -chan-
nel source material.

Virtual Impressions
Okay, that's the goal, but what about reality - can these sys-
tems make you feel like you're in the concert hall when the
Diva sings in The Fifth Element? Zoran, a major supplier of
digital signal processing (DSP) chips and Dolby Digital de-
coders, lent me a circuit board containing a DSP chip and a
memory chip programmed with six virtual surround process-
ing schemes: A3D, Dolby Virtual Surround, N-2-2, QSur-
round, TruSurround, and VMAx. I connected the coaxial digi-
tal output of my Toshiba SD -3107 DVD player to the digital
input of the Zoran board. A rotary switch on the board let me
switch between the six surround -simulation schemes. The
DSP chip processed the signal and sent a two -channel virtual
surround signal to the board's digital output, which I connect-
ed to a Marantz AV -550 preamp-tuner. I also listened to three
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systems not contained on the
Zoran board.

I listened to virtual surround
through a pair of PSB Stratus
Gold speakers powered by two
Marantz MA -500 mono amplifi-
ers. Following the recommenda-
tion of the virtual surround sys-
tem developers, the speakers
were pointed straight out into
the listening area, rather than be-
ing toed in. For comparative lis-
tening to 5.1 -channel Dolby Dig-
ital programs, I added a PSB
Stratus C6 center speaker pow-
ered by a third Marantz MA -500
and a pair of Stratus Mini sur-
rounds powered by an Adcom
GFA-545. First I sat dead center.
Then I moved to the side of my
couch to see how convincing these sys-
tems would be off -axis. Finally, I moved
quite far off center.

Program material included four DVD
movies with 5.1 -channel Dolby Digital
soundtracks - Con Air (Buena Vista),
The Fifth Element (Columbia TriStar),
GoldenEye (MGM/UA), and Mars At-
tacks! (Warner) - plus test signals from
the Delos DVD Spectacular disc, includ-
ing pink noise cycling through the five
main channels and frequency sweeps on
each channel. Using the pink noise and a
Radio Shack sound -level meter, I mea-
sured the relative output for the five main
channels - all reproduced by the same
two speakers, remember! As in a real 5.1 -
channel system, their output should have
been equal, but often it was not. I also
used the pink noise to listen for timbral
variations between the real and virtual
(simulated) speakers and noted where in
my listening room the virtual speakers
seemed to be located. I used the frequen-
cy sweeps to see if the locations of the
virtual speakers changed with frequency.
In some cases they did.

With the movies, I listened for smooth-
ness and accuracy, intelligibility of dia-
logue, the precision with which sounds

Scenes from Mars Attacks, Con Air, and The Fifth Element
three of the action movies whose 5.1 -channel soundtracks
were "virtualized" for surround playback over two speakers.

were localized, spaciousness, and side ef-
fects such as phase pressure. I watched
one entire movie (Con Air) just cycling
through the six systems on the Zoran
board to determine whether virtual sur-
round would become fatiguing over an
extended period. It did not.

SRS TruSurround
TruSurround will be used on Sony's new
FD Trinitron XBR TVs for virtualizing
Dolby Surround material. It is also fea-
tured on several new Pioneer DVD play-
ers and two Dolby Pro Logic receivers.

TruSurround can virtualize 5.1 -channel
Dolby Digital material, but for some rea-
son Pioneer's DVD players mix 5.1 -chan-
nel signals down to Dolby Surround and
virtualize the matrix -encoded four -chan-
nel signal. Thus, these players carry the
Virtual Dolby Surround logo. As imple-
mented on the Zoran board, TruSurround
virtualizes 5.1 -channel material, so that is
how I auditioned it.

TruSurround does not perform cross-
talk cancellation. It virtualizes surround -
channel information strictly through fre-
quency -domain filtering. According to
SRS Labs, a restricted sweet spot is ac-
ceptable in computer applications, where
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Pioneer's VSX-0507S Dolby Pro Logic receiver (S450) also includes SRS TruSurround.

the listener is in a fixed position,
but for home theater a broader
sweet spot is required. The com-
pany says its approach is simple
so that it can be implemented on
smaller, less expensive chips.

With movies I found TruSur-
round's localization of individ-
ual sounds less precise than that
of the other virtual surround sys-
tems, although it was very good
at creating an enveloping sur-
round environment. For exam-
ple, the background sound in the
TV studio scene during Mars At-
tacks! was spread very wide, but
individual sounds weren't clear-
ly localized. In the big chase
scene in The Fifth Element, the
sound of bullets ricocheting off

Bruce Willis's cab wasn't as precise as
with some of the other systems. I experi-
enced slight phase pressure occasionally,
such as during jet takeoffs from St. Pe-
tersburg Airport in GoldenEve.

Moving one seat over on my main
viewing couch. I still got some surround
effects, but they were not as convincing
as in the center position. When I moved
several feet off -axis, the sound became
cavernous, and dialogue seemed to come
entirely from the nearest speaker.

With test signals and individual voices
played separately in each channel, the vir-
tual surround speakers appeared to be far
to the side. With pink noise, the virtual
center and surround channels were a bit
louder in the midrange than the front left
and right channels. The surround image
from the right speaker, which faces a
longer area of my L-shaped room than the
left speaker, was only vaguely localized
during the frequency sweep. The left -
channel image was fine.

Spatializer N-2-2
N-2-2 is featured on three new DVD
players from Toshiba and as an $800 op-
tion for Theta Digital's high -end Casa-
blanca surround -sound processor ($4,300).
Spatializer does not process the front left
and right channels at all. The company is
vague about how N-2-2 works, but it
seems to be pursuing goals similar to
those of SRS Labs - a wide sweet spot
and reduced coloration and listener fa-
tigue - via a different approach. N-2-2 is
based on an HRTF data set and employs
crosstalk cancellation, which the compa-
ny says reduces phasiness and fatigue.
Some frequency filtering is used to gener-
ate virtual surround speakers. However,
N-2-2 relies more on interaural time and
intensity differences to fool listeners into
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HOW tWORKS
We use many different cues to determine the direction from which
sounds originate. Besides interaural (ear -to -ear) time and intensity dif-
ferences, which are the primary cues for stereo imaging, these include
head -related transfer function (HRTF) cues. The same sound coming
from different directions will be affected differently by our heads, upper
bodies, and outer ears on its way to our eardrums. When it reaches the
left eardrum, a sound coming from the extreme left will be spectrally
different from the same sound coming from the front. And by the time a
sound from the extreme left reaches your right eardrum, its high fre-
quencies have been dulled compared with what the left eardrum heard.
The ear -brain system correctly interprets these spectral differences as
directional variations.

There are HRTF data sets that map the transfer function for sounds
originating all around the listener. These data sets are used in computer -

based simulation and gaming systems to produce a 3-D sound field us-
ing headphones or two front speakers. A given sound is filtered differ-
ently for each of a multitude of different locations in the sound field.

Creating virtual surround sound for home theater is comparatively
simple. Rather than tens or hundreds of different locations, the algo-
rithm has to "virtualize" only two or three speaker locations. Most of
these systems attempt to create an immersive sound field by processing
surround -channel signals with a filter that alters amplitude (level) and
phase to compensate for the filtering effect of the head and outer ears.
The effect of the filter varies with the frequency of the signal. When
those processed signals are played through a pair of speakers, sur-
round -channel material will seem to come from the sides or rear.

Some systems also attempt to broaden the soundstage by processing

front -channel signals to fool the ear -brain into hearing sounds beyond
the left and right speakers. Center -channel information is blended into
the two front channels and can be filtered to compensate for its origi-
nating from speakers shifted to the side. As with a 5.1 -channel system

that has five or six speakers, virtual surround systems use a simple mix-

ing process to simulate between -speakers locations. To virtualize a Dol-

by Surround signal, some form of stereo synthesis has to be performed

on the surround channel, or you end up with a mono surround image.
The sounds produced by the eft speaker will, of course, reach the

right ear (and vice versa), confushg the whole presentation. This can be
abated by crosstalk cancellation - having the right speaker produce
sounds that will cancel out undesired left -channel output reaching the
right ear, and vice versa. This trick is used in some systems.

Actually, a lot can go wrong with these virtual systems, including:

Overload and compression. Equipment manufacturers don't want
virtual surround processing to result in lower signal levels. And trying to
cram five channels into two while maintaining signal levels can lead to
digital overload, resulting in nasty snapping and buzzing sounds. Com-
pressing the signal reduces the risk of digital clipping, but too much
compression makes the surround experience bland.

Coloration. Designers of virtualization algorithms create filters for an
idealized average head. As a result, the sound from the virtual speakers
may seem colored for some folks. (Britain's jug -eared Prince Charles, for

example, would experience virtual surround differently from most of his
future subjects. Perhaps that's why England's Central Research Labora-

tory is making its Sensaura scheme customizable for different head
shapes.) If the algorithm is not well designed, coloration may be a prob-

lem for many or even all listeners

Confined seating position. As you move away from the sweet spot
-a position midway between the speakers - the virtual surround ef-
fect collapses. If the system is well designed, it will collapse gracefully,
delivering a presentation similar to regular stereo. If it is not carefully
designed, the sound will become unnatural as you move away from a
center position, or even if you rotate your head. Generally speaking, the
more precisely the system localizes sounds, the smaller the sweet spot.

Smeared imaging. Different frequencies can appear to come from
different locations.

Phase pressure and fatigue. An overly ambitious or poorly designed
virtual surround system can cause a sensation of pressure inside your
ears and around your head. This can be fatiguing. - G. B.

hearing sounds to the side. In doing so, it
trades off precision in the localization of
surround effects.

With movies, Spatializer's N-2-2 did
not seem as enveloping as the other sys-
tems. Explosions in Mars Attacks! and
vehicle and jet traffic in the airport scene
in GoldenEye were less precisely local-
ized than with some other systems. Dia-
logue seemed a little recessed compared
with my five -speaker system but was still
intelligible, and background music sound-
ed natural. On the plus side, I experienced
no phase pressure.

Some surround effects still seemed to
emanate from beyond the stereo speaker
plane when I moved one seat off center
on my viewing couch. But most of the
time it sounded like plain stereo in a mod-
erate off -axis position. A few feet away,
dialogue became more recessed.

The virtual surround speakers seemed
closer to my head than with the other sys-
tems and shifted slightly toward the front.
With pink noise, they seemed to have less

midband energy than the other channels
and were substantially louder (6 dB) than
the fronts. The surround image moved
during the frequency sweep.

QSurround
Sharp's CDC -452 minisystem features a
Dolby Pro Logic decoder and uses QSur-
round to virtualize Dolby Surround
through two speakers. The CDC -492 is a
Dolby Digital system with QSurround-
based Virtual Dolby Digital processing.

QSurround is an empirically derived
system based on extensive listening tests.
Hundreds of subjects listened to proc-
essed signals over different types of speak-
ers and noted where sounds seemed to
originate. Based on this data, the design-
ers refined QSurround, trying to obtain
precise localization while maintaining
fidelity. QSurround processes both front
and surround channels, but companies
can choose to implement it with just the
surround channels and use simple mixing
for the center channel.

QSurround was the most spacious and
enveloping of the systems I auditioned,
yet it was fairly precise in the way it lo-
calized sounds. The attack scenes in Mars
Attacks! were utterly enveloping. Traffic
noise in the airport scene in GoldenEye
was realistically portrayed. When there
was lots going on in the surround chan-
nels, I experienced some phase pressure.
Bullets in the chase scene in The Fifth
Element were localized fairly precisely.
QSurround sounded a bit hollow com-
pared with my five -speaker setup hut was
otherwise quite pleasant.

When I moved one seat over, only min-
imal surround effects were audible out-
side the speakers. When I moved several
feet off -axis, the surround effect col-
lapsed. but dialogue remained intelligible.

With test signals, the left and right
front speakers seemed to be placed far
to the sides. The virtual center speaker
seemed to have a midrange suckout, but
the left/right front speakers and the two
virtual surrounds were timbrally consis-
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tent. All channels measured within 1 dB
of each other. On the frequency sweep,
location of the virtual surround speakers
varied depending on frequency.

Harman VMAx
Currently, VMAx (Virtual Multi -Axis)
from Harman International is used on
DVD-ROM-equipped computers from
Compaq and Hewlett-Packard, but other
applications are planned.

VMAx uses crosstalk cancellation so
that a listener in the sweet spot hears only
the left speaker in the left ear and the right
speaker in the right ear. Binaural process-
ing creates virtual surround speakers at
the sides, virtual front speakers at ±30 de-
grees, and a virtual center speaker. Har-
man maintains that all virtual surround
systems have a restricted sweet spot.

From the sweet spot, VMAx provided
sound that was wide, spacious, and en-
veloping. Localization of traffic sounds in
GoldenEye was very precise. The left -
front to right -rear movement of a jet pass-
ing overhead was conveyed better than
with any of the other systems (with the
possible exception of Dolby Virtual Sur-
round). Dialogue seemed crisper than with
some of the other systems, but during
loud passages, such as battle scenes in
Mars Attacks!, the overall sonic character
became a little harsh. When I moved one
seat over, the presentation degraded grace-
fully to stereo. But several feet off -axis
the sound became cavernous, and dia-
logue was muddled.

With test signals, the virtual surrounds
were far to the sides and sound from the
real speakers was shifted outward. From
an off -axis position, the virtual surrounds
were in between the main speakers. The
virtual center had less low -frequency en-
ergy than the other channels, which were

The Cyclone 3D from VLS ($100) virtual-
izes Dolby Surround recordings.

timbrally consistent. Output of the five
channels was very close except for the
virtual center, which was 2 dB lower. The
location of the virtual surrounds remained
stable during the frequency sweep.

Aureal A3D
Aureal Semiconductor's A3D is used on
some computer sound cards to position
game sounds around the user. Advent us-
es A3D in its AC390 multimedia speaker
system, which has a Dolby Pro Logic
processor, to virtualize Dolby Surround.
Yamaha plans to use A3D in a Dolby
Digital decoding chip designed for use in
receivers, and LSI Logic plans to use it in
an A/V decoding chip for DVD players.

Aureal takes a computational approach
to virtual surround. The designers gener-
ated sounds from the desired position (di-
rectly to the sides for the surround chan-
nels) and took measurements from micro-
phones placed in listeners' ear canals.
They then built a filter that enables a pair
of speakers to recreate ear -canal signals
that side speakers would have produced.

With movies, A3D combined a very
spacious presentation with good localiza-
tion of effects such as bullets grazing the
cab in The Fifth Element. Massed orches-
tral strings were not as accurately repro-
duced as with the other systems. but the

sound was generally pleasant and smooth.
I sometimes experienced mild phase pres-
sure when there was lots of surround -
channel activity. When I moved one seat
over, the sound became somewhat hollow,
and the spatial presentation degraded to
stereo. Several feet off -center, dialogue
became fainter, and the sound collapsed
to the nearest speaker.

With test signals the virtual surround
speakers were well off to the side, but
their location was vague. With pink noise
they seemed to have more lower -mid-
range energy than the front channels, and
they were considerably louder (6 dB).
The right surround image wandered dur-
ing the frequency sweep.

Dolby Virtual Surround
Dolby Labs' own Dolby Virtual Surround.
which can process both Dolby Surround
and Dolby Digital signals. combines cross-
talk cancellation with simple frequency
filtering. The scheme is used in Advent's
AV590 three-piece powered speaker sys-
tem, which has built-in decoders for both
formats. Boston Acoustics uses the Dolby
scheme in its MediaTheater speaker sys-
tem, which does Pro Logic decoding and
virtual processing. Other applications are
in the works, according to Dolby.

With movies the presentation was spa-
cious and seamless. Bullet sounds in The
Fifth Element weren't as precisely local-
ized as with A3D or VMAx, but the jet
takeoffs in GoldenEye were very convinc-
ing. Individual sounds in battle scenes
didn't seem as well differentiated as with
the other systems.

When I moved off -axis, I experienced
some phase pressure. and the sound be-
came a bit cavernous. There were still
some surround effects, but most of the ac-
tion was between the two speakers. When

The Compaq Presario 4880 PC (S2.299) has a DVD-ROM drive
and features Harman's VMAx virtual surround for Dolby Digital.
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I moved further to the side, the
hollow character became more
pronounced. Dialogue became
less intelligible, and spatial pre-
sentation degenerated to mono.

With test signals the virtual
surround speakers seemed to be
shifted toward the front. They Sonic processing for 5.1 -channel Dolby Digital programs.
had less low- and high -frequen-
cy energy than the three front
channels and were noticeably
louder (4 dB). During the fre-
quency sweep, the location of
the virtual surrounds was stable.
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Sony Virtual

Panasonic's DVD-A310 DVD player (S700) includes its Virtual

S(l1,41' ..ft,
DOLBY WRROUND

Sony's SPD-EP9ES Dolby Digital decoder ($750) features its
Enhanced own Virtual Enhanced Surround processing.
Surround
Two versions of this feature are found on
several Sony A/V receivers and Dolby
Digital processors. Using a single pair of
front speakers, Virtual Enhanced Sur-
round A purports to create three pairs of
virtual surround speakers arrayed in a
horseshoe beside and behind the listener.
Virtual Enhanced Surround B is supposed
to create one pair of virtual surrounds.
Sony did not explain how it works.

I listened to this scheme using a Sony
SDP-EP9ES Dolby Digital processor.
With movies neither mode was as en-
veloping as my five -speaker setup or the
other virtual schemes described earlier.
Localization of effects was fair. Massed
orchestral strings in background music
sounded natural. When there was a lot go-
ing on in the surround channels, as in the
chase scene in The Fifth Element, I expe-
rienced some phase pressure. When I
shifted one seat over, the sound collapsed
to stereo and became a little harsher.

With test signals, the virtual surround
speakers in both modes seemed to be
halfway between the extreme sides and
the front. With pink noise Mode A had a
slight high -frequency tilt, and Mode B
seemed to have more midrange energy. In
both modes output from all five channels
was balanced to within about I dB. In the
frequency sweeps the surround images
were vague but didn't wander very much.

This fall, Sony plans to introduce new
ES -series A/V receivers and surround -
sound processors that use a 32 -bit proc-
essor for surround -sound decoding and
virtualization rather than the 24 -bit proc-
essor in the unit I auditioned. Sony says
the 32 -bit processor will deliver a more
precise rendering of the 3-D sound field.

Panasonic
Virtual Sonic
Panasonic's system, used in all of its new
DVD players, virtualizes 5.1 -channel pro-

gram material but not Dolby Surround -
encoded programs. It calls for very nar-
row speaker spacing relative to viewing
distance, which seems more appropriate
for ordinary TV viewing than for movies
in a home theater. Panasonic did not ex-
plain how the system works.

I listened to a Panasonic DVD-A310
DVD player through the PSB speakers
and Marantz amplifiers described earlier
as well as with my Toshiba TV's audio
system. The presentation through the PSB/
Marantz system was actually quite good
- spacious, with surround effects fairly
well localized - but I experienced some
phase pressure when there was lots of
surround -channel activity.

With pink noise the virtual surrounds
seemed to be located toward the front of
the room. They had a slightly elevated
midrange and were 2 dB louder than the
front channels. The front channels were
virtualized as well and shifted outward by
a couple of feet. In the frequency sweep
the surround images were vague but did
not wander much.

VLS Cyclone 3D
This $100 box from Virtual Listening
Systems decodes and virtualizes Dolby
Surround material using the company's
Toltec processor. You connect the analog
output of your source device to its two -
channel analog input and connect the out-
put to a two -channel amp. A headphone
version is also available.

I listened to the Cyclone 3D through
my PSB/Marantz setup using the Dolby
Surround soundtrack of GoldenEye. The
sound was spacious, but effects. such as
jet takeoffs and traffic noise in the airport
scene, weren't as specifically localized as
with true Pro Logic playback. Highs
seemed rolled off, and I experienced
some phase pressure. With test signals,
the virtual surrounds seemed close to my

head, and their output was 2 dB
higher than the front channels.

One Listener's
Judgment
Ideally, a virtual surround proc-
essing scheme should be judged
by whole listening panels, not
one individual. The problems
that I perceived could have been
caused by flaws in the virtualiza-
tion algorithms or simply by dif-
ferences between my head and
ears and a theoretical norm. Us-
ing a balanced panel would re-
duce the uncertainty of an indi-
vidual assessment.

In most cases, the faults I

heard during movie playback (as opposed
to test signals) were minor. For the most
part, I could shift my weight around and
turn my head without experiencing any
weird effects. I watched an entire movie
without becoming fatigued. With movies,
I think anyone sitting in a center position
will prefer virtual surround to plain ste-
reo. But virtual surround is useful mainly
for solo viewing. Even with systems that
claim to have a wide sweet spot, viewers
seated a little off -axis won't get much in
the way of surround effects.

Not surprisingly, all of these systems
sounded compressed compared with my
five -speaker setup. Still, in some respects,
virtual surround playback can sound bet-
ter than a multispeaker system, particular-
ly if you add a subwoofer to the two main
speakers. I often found the virtual presen-
tation more seamless than that of my
five -speaker setup, where surround events
could be heard coming from the surround
speakers, which may be a quirk of the set-
up. The point is, it's easier to achieve con-
sistent placement with two speakers than
with five, meaning that virtual surround
sound can be timbrally more consistent
than with five actual speakers.

Virtual surround offers real possibili-
ties in any situation where cost and space
are important issues: for secondary sys-
tems, small living spaces, and so on. But
there are other applications. If you do
mostly solo viewing, a strong case can be
made for devoting your equipment budget
to a superior two -speaker setup (or two
speakers plus a subwoofer) and virtual
surround sound rather than spreading
your budget more thinly on a five- or six -
speaker setup.

In the end, as with any audio equip-
ment, you'll need to listen and decide for
yourself whether the virtual surround
modes offered on various components en-
hance your listening experience.
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What will replace the CD?

by Rebecca Day
Are the CD's days numbered? Word in the audio industry is that the time

has come to take digital -audio technology to the next level. With the ad-

vent of home theater and surround sound, conventional two -channel ste-

reo is beginning to show its age. And there simply isn't enough room on

the current CD for an album's worth of high -quality multichannel sound.

Many major players in the recording
and consumer -electronics industries have
strong opinions about where digital audio
should go as the new millennium draws
near, and those opinions have more or
less coalesced into two competing pro-
posals. Sony and Philips are advocating
the Super Audio CD format, which is

based a new, high -resolution recording
technology called Direct Stream Digital
(DSD). DSD would replace the Pulse
Code Modulation (PCM) technology on
which the CD is based. The Super Audio
CD's primary advantages are said to be
improved sonic quality and backward
compatibility with existing CD players.

CHUCK CURRIE
Stereo Review reader

When Chuck's not cookin'

as executive chef of

Earl Restaurants Ltd. in

Vancouver, he's bustin'

his chops on the clarinet

and saxophone with Sax

Noir, the Vancouver Island

Symphony, and the

Pacific Symphonic Wind

Ensemble.

ROBERT A. FINGER
Director of Technology,

Product Development,

Matsushita Electric Corp.

of America (parent of

Panasonic and Technics)

Finger served on the Audio

Engineering Society's

subcommittee on digital

audio and the Copy

Protection Technical Working

Group. He helped develop

the security system for DVD-

Video and is Matsushita's

representative in the

industry group developing

the DVD-Audio format.

Warner Music, Toshiba, Pioneer, Pana-
sonic, JVC, and Samsung are pushing the
PCM-based DVD-Audio format. DVD-
Audio is being promoted as a highly flex-
ible format that allows artists and pro-
ducers to record at a variety of sampling
rates and with digital word lengths rang-
ing from 16 to 24 bits. The format can al-
so take advantage of two layers of data
storage. whereas the Super Audio CD
commits one of its layers to a convention-
al CD version of the recording. While the
DVD-Audio coalition hasn't ruled out
backward compatibility, some have ex-
pressed doubts about its practicality.

Since the DVD-Audio group is looking
to have software and hardware in U.S.
stores by next spring, while Sony plans tc
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Director of Corporate

Business Development for

Sony Electronics
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for coordinating the
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of Al Stewart's Year of the

Cat. He has received

numerous Grammy Award

nominations, and this

summer he is touring the

U.S. with the group Yes.
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It depends on who you ask...

launch Super Audio CD in Japan at the
same time (no date has been set for the
U.S.), it now looks like consumers will
have two formats to choose from in the
not -too -distant future. (Sony and Philips
are also on the committee that drafted the
DVD-Audio standard, so it's still possible
- but not likely - that they'll fold their
Super Audio CD technology into DVD-
Audio before the format is launched.) As
with VHS and Betamax, videotape and
laserdiscs, it may well be up to the buying
public to decide which will become the
new audio standard.

Hoping to provide some insight on the
debate over what format should come
next, we asked nine people with a stake in
audio - ranging from the head of Tower

Hit ARY ROSFN

President and CEO,

Recording Industry

Association of America

a Washington. D.C.-based

trade association. Her

current focus is addressing

technology and business

issues affecting the future

production, marketing,

and distribution of recorded

music.

Records to the head of the Recording In-
dustry Association of America to technol-
ogists at some large consumer -electronics
manufacturers to one fairly average music

lover - to tell us what they think. Their
responses reflect the diversity of opinion
over what form the next generation of
digital sound should take.

DO WE NEED A NEW AUDIO FORMAT?
Robert Finger: Yes, we need a new au-
dio format, and now is a good time to in-
troduce it. CD has served the consumer,
the electronics industry, and the music
world very well, and it will continue to do
so for many years into the future. But
there is a real need to improve the music -
listening experience beyond the capabili-
ties of this older technology, and DVD-

JORDAN ROST

Senior VP, New Technology,

Warner Music Group

Rost represents Warner on

the DVD Consortium's

Working Group 4. which is

responsible for creating

official specifications

for the DVD-Audio format,

as well as on the music

industry's International

Steering Committee.

RUSS SOLOMON

Owner and founder, Tower

Records, which operates

185 record/video stores

worldwide. Solomon has

served on the board of

directors for the National

Association of Recording

Merchandisers and

the Video Software Dealers

Association.

Audio has the storage capacity, available
bit rate, convenient size, and manufactur-
ing economies to give everyone what is
needed for success. And the consumer
will get the added benefit of interactive

and high -
quality video. DVD-Audio is a member
of the DVD family, which includes DVD-
Video and DVD-ROM, so it is possible to

FLOYD TOOLE

Corporate VP, Engineeing

for Harman International

(parent of Hannan Kardon,

Infinity, JBL, and Lexicon)

Toole coordinates all the

engineering activities

throughout the Harman
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writing standards for the
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technical Comnission,

the Audio Engineering

Society, and the Canadian

Standards Association.

BOB WOODS

President, Telarc

International, a multi -

Grammy -winning

ndependent recording label

whose catalog includes

classical, crossover. Jazz,

and blues releases.
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incorporate those kinds of features in a
compatible way.

David Kawakami: Ultimately it will be
consumers who answer the question.
From the perspective of Sony and Philips,
the Super Audio Compact Disc proposal
emerged as part of a comprehensive effort
to find solutions to a number of chal-
lenges the music industry faces in archiv-
ing, studio production, and distribution.
The key technology that resulted from
that effort was Direct Stream Digital, or
DSD, a new method of digitally encoding
music that offers higher quality and more
flexibility than the CD's PCM.

The long-term viability of any new for-
mat will be determined by its essential
sound quality, not by such enhancements
as text and graphics, or even video. Sony
and Philips believe that DSD is the only
technology currently being proposed that
takes a large enough step beyond the ben-
efits associated with the current CD to ex-
cite the consumer.

Alan Parsons: Mainstream consumers
will undoubtedly resist a new format un-
less they can hear an improvement over
CD other than sound quality. Most con-
sumers won't actually appreciate pure
sound -quality advances beyond the CD.
Improvements that consumers would ap-
preciate are surround sound and having a
single format for all purposes, including
video, computer, and car sound. Record-

ability would also be a bonus. Manufac-
turers need the business, so they will en-
courage new formats they have a stake in.
Pro audio people like me - record pro-
ducers and engineers - are more likely to
get excited about mastering formats than
consumer formats. Our jobs remain the
same regardless of the delivery format.

I find it unbelievable that the so-called
"dream" format, DVD, is still forcing us
to struggle with data -compression algo-
rithms to allow us to squeeze all the infor-
mation we now demand onto this little
disc. Any improvement in audio or video
quality in the future is certain to be more
memory -hungry. I would much rather
have seen the 12 -inch laserdisc developed
further with increased capacity using the
technology implemented on DVD, and
for CD to have coexisted alongside it.
Imagine how video games would be with
eight times the capacity of a laserdisc!

Chuck Currie: I welcome a new con-
sumer audio format even though I own
approximately 3,000 CDs. But I think
that any new format should be a record-
able one, not just a playback medium, and
its editing functions should at least equal
those of the MiniDisc. If we had a com-
pact, disc -based, rerecordable, six -chan-
nel music format, then we could dispense
with MDs, CDs. and all forms of tape.

Floyd Toole: Yes. We're long overdue for
an upgrade from two -channel stereo. The
current proposals don't go far enough,
though. A new format should aim for as
many channels as practical, ideally eight
or ten. Naturally, however, they should
"degrade gracefully" to six [5.1] channels
for playback on "basic" systems.

Bob Woods: Telarc's customers have
clearly expressed their desire for a higher -

quality audio product. The feedback from
our Internet site has been extensive, espe-
cially with audiophiles wanting to know
where we're going.

Jordan Rost: On one hand, people are
happy with what they have now. But fol-

lowing that thought, no one "needed" ste-
reo and no one "needed" CD. When so
many people are passionate about music
- as the rapid upgrade to CD proved -
a large number of consumers will certain-
ly appreciate the benefits of a new tech-
nology that significantly improves sound
quality. A key is that consumers must not
be forced to move to the new technology.
Some will jump right away at the chance
of a significant sound improvement, and
others will take their time about upgrad-
ing. Even 16 years after the launch of the
CD, 20 percent of our business is still in
cassettes. It's healthy when people have
that kind of choice rather than the indus-
try dictating what they need.

Hilary Rosen: Absolutely. DVD audio
will offer significant value for consumers
and artists. With a very successful digital
consumer audio product already in hand
- the CD - the worldwide recording in-
dustry is vigorously campaigning for the
highest -quality sound standard for the
next -generation audio disc. The current
audio format for DVD-Video is not ac-
ceptable as a new industry standard. We
can do better.

Russ Solomon: I just hope nothing gets
in the way of the development of DVD-
Video. We want the studios to support
DVD and put out a lot of titles quickly. If
it becomes really successful, you'll see
music video take off. Music video has
been around for a long time, but it doesn't
sell that well, partly because the videos
are on VHS tape, and to play one song
you have to fast -forward to it. On a DVD
you can get to the song you want to hear
instantly, and get a better picture and bet-
ter sound. A music video with 5.1 -chan-
nel sound - now you've got something.

WHAT WOULD BE A NEW MUSIC -PLAYBACK SYSTEM'S
GREATEST APPEAL? HIGHER SAMPLING RATES?
LONGER DIGITAL WORD LENGTHS? MULTIPLE CHANNELS?
Hilary Rosen: Yes, yes, and yes. The ex-
tra disc capacity provided by DVD audio
technology will provide higher sampling
rates, longer digital word lengths. and
high -quality, multiple -channel surround
sound. All add up to higher -quality audio
that provide consumers with a format su-
perior to the CD. The extra capacity can
be used to include features such as text,
graphics, video and interactivity, as well
as giving artists and producers creative

facilities that just aren't available in the
CD format.

Jordan Rost: Multichannel sound will
excite the greatest number of people.
There will also be a very important au-
diophile segment that will appreciate the
significance of higher sampling rates and
longer word lengths. We've had a chance
to demonstrate to audio professionals the
first DVD-Audio multichannel sound re-

cordings. In the demos, we start off with
two -channel, and people are happy with
it. Then we switch to multichannel, and it
more fully immerses the listener. Then
we switch back to two -channel, and all of
a sudden what was fine in the beginning
seems flat and squished into the front of
the room.

It's not just music listening at home
that will benefit from DVD-Audio. The
idea going forward is that the discs can
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have a lot of added -value material such as
music -video content. Often we shoot a
single release of a pop album, for exam-
ple, and most people never get to see it
because TV music channels have a limit-
ed playlist. We could have a still -picture
slide show, the artist talking about the
disc, or a discography of back titles. Or,
on the classical side, we could explain
why Beethoven's Fifth is recorded by so
many people and give a little bit of histo-
ry about the composer. The format also
allows us to encode a Web address so that
you could click from your browser and go
to the artist's site to get time -sensitive in-
formation like tour dates.

The car, too, will be great for multi-
channel because it already has a multi -
speaker setup. In the future, professional-
ly mixed discrete -channel recordings will
really add excitement to driving.

David Kawakami: Higher sampling rates
and longer word lengths are important
only as they relate to PCM sound quality.
The Super Audio CD proposed by Sony
and Philips goes beyond PCM and has
DSD at its core. It promises to take the
quality of sound that can be enjoyed by
consumers to a dramatically higher level.
And it can deliver it not only in stereo but
in multichannel recording as well.

Bob Woods: What excites and appeals to
me is what we at Telarc think is the future
of digital audio: the Direct Stream Digital
(DSD) recording process and the Super
Audio CD format proposed by Sony and
Philips. We have just begun recording all
of our major projects in DSD. The sound
quality is phenomenal, with a recording
palette that's killer, a frequency response
of 0 Hz to 100 kHz. and a dynamic range
of 120 dB. The Super Audio CD will be
backward -compatible with CD, which
will make it a truly friendly product for
both consumers and retailers. Everybody
wins - what a concept!

Alan Parsons: Only high -end consum-
ers appreciate such parameters as sam-
pling rates and digital word lengths. Try
getting Sally from Omaha with her hus-
band and 2.3 children excited about a
longer digital word length. Surround sound
has been shown to have appeal, but it's
still a minority market. I would base any
opinion on listening, not specs.

RUSS Solomon: If it sounds better, that's
its appeal. Will the new format have a re-
ally great, desirable sound, the way CD
did when it first came out? Who knows?
We haven't heard it yet. Does it make

sense to have five -channel sound? It
would be slow to catch on because of the
number of people who would have to in-
stall five -speaker systems. You have a
limited number of home -theater house-
holds now. Do they install five or six
speakers to listen to music? Probably not.
I think they're different customers. Again,
the question is, is it really better? It likely
will be, but there will have to be a lot of
tailoring in the way music is recorded, be-
cause we're not used to listening to music
in a surround -sound environment.

Chuck Currie: Five -channel sound, fol-
lowed closely by higher sampling rates. I
don't need any visual material that would
get in the way of enhanced sound quality
and recordability. However, assuming we
could get an hour's worth of music on
such a disc, I'd happily purchase a player
that offered images - as long as the
sound quality came first.

Floyd Toole. Multiple channels, without
a doubt. The enhanced sense of space and
involvement possible in multichannel re-
cordings is very compelling. Traditional
music - classical and jazz - can be re-
produced with a sense of realism never
before possible. Contemporary music will
have new dimensions to explore, and this
new dimension has the potential to revi-
talize the audio industry.

On the professional side of our indus-
try, new multichannel production tools
will be needed and new recording tech-
niques will have to be developed. On the
consumer side, customers will have an-
other reason (besides movies) to buy a
multichannel audio system. We can ex-
pect some problems as the music record-
ing industry learns to combine good taste
with multiple channels, but it will be well
worth the wait. When it is done right, it is
spectacular.

The wider -bandwidth digital signal is
the gilding of the lily. We should do it,
but we should not be crazy about it.

Bandwidth is precious, and 24 bits at 96
kHz is more than adequate to satisfy hu-
man listeners. Careful thought needs to be
given to the tradeoff between the number
of channels and the digital bandwidth.
Not all channels may need the full treat-
ment. Inaudible data -reduction schemes
should not be ignored, but they must be
thoroughly tested.

Robert Finger: All of the above. Longer
audio word lengths allow cleaner original
recordings and cleaner transfers to the
consumer disc. If you are one of those
fortunate folks who can actually hear or
appreciate sound above 22.05 kHz (half
the 44.1 -kHz sampling frequency of CD),
you will be pleased with the even higher
sampling frequencies possible with DVD-
Audio: 48, 88.2, 96, 176.4, and 192 kHz.
The last will give a reproducible band-
width of nearly 100 kHz! Personally,
though, I look forward to multichannel
music. The high-performance multichan-
nel sound of DVD-Audio should be easily
distinguishable and appreciated by almost
all consumers. When you hear it, you
won't want to go back to two -channel.
There will be much to learn on the part of
the creative community and the music
and equipment retailers about multichan-
nel music. But, unlike increasing the au-
dio word length and sampling frequency,
multichannel can ultimately have a mean-
ingful influence on all future audio prod-
ucts, including those for car and portable
use as well as home listening.

The DVD-Audio format supports a
flexible set of sampling frequencies, word
lengths. and channel assignments. That
may seem complicated, but the DVD
player would handle the changes in a way
that's transparent to the consumer. The
disc would either have a separate two -
channel mix or automatically follow the
producer's programmed instructions to
make an optimized two -channel fold -
down that's compatible with your conven-
tional two -channel listening system.

DOES THE NEW AUDIO FORMAT
NEED TO BE COMPATIBLE WITH EXISTING
CD AND DVD PLAYERS?
David Kawakami: Compatibility with
CD players is essential. There are some
600 million CD players in the world. It is
a business model that cannot be ignored.
Sony and Philips have proposed that Su-
per Audio CDs be produced as "hybrid

discs" that would include a standard CD
layer in addition to the new high -density
layer. In this way, Super Audio CDs will
play not only on a new generation of ma-
chines but also on any existing CD player.
The possibility of a new format that does
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not render the consumer's investment in
CD equipment obsolete is not just appeal-
ing but compelling.

Alan Parsons: It would seem logical to
make a new format compatible with older
equipment, but remember that CD wasn't
compatible with anything when it ap-
peared. Make it recordable and cheap,
land the issue of compatibility with exist-
ing equipment becomes unimportant].

Robert A. Finger: We believe that DVD-
Audio discs do not need to be compatible
with the existing population of CD play-
ers to achieve success in the market. Al-
though there is a huge population of CD
players, over time they will be replaced
by DVD players that will play both types
of discs. This is already underway in the
computer industry, where DVD-ROM
drives are beginning to replace CD-ROM
drives.

It has been suggested that a CD layer
be recorded on the outer surface of a
DVD to make such a composite disc
playable on both CD and DVD equip-
ment. Within the DVD-Audio specifica-
tion there is no mandatory requirement
for producing such a disc, or prohibition
against it, and it is largely a marketplace
decision. In spite of some strong advo-
cates, many doubt the ultimate feasibility
of such a configuration on technical, reli-
ability, and economic grounds.

Russ Solomon: I don't think a DVD au-
dio disc needs to play on an existing CD
player. but it is important that it play on

an existing DVD player. To buy a third
piece of equipment - CD, DVD, and
then DVD audio - is not very appetiz-
ing. You're not going to have enough ma-
terial to play on it. Let's assume there was
a DVD audio disc, and you already had a
DVD player and you could play it on that.
That's an attractive idea, particularly if
you've gone the next step and put in the
five (or six) speakers for the DVD player.

Floyd Toole: It would be nice, but with
the DVD-Audio proposal, it's not possi-
ble. A two -channel version of the pro-
gram could be included on a different lay-
er or side for playback on "legacy" equip-
ment. Undoubtedly, future generations of
DVD players can be made compatible
with all formats, so the problem will
eventually go away.

Jordan Rost: Because encryption and
"watermarking" technology to verify au-
thorized discs is being developed now to
support copy protection, it's not likely
that DVD-Audio discs will be compatible
with existing DVD-Video players. Future
DVD-Video players. however, will most
assuredly be DVD-Audio-capable, be-
cause the added cost is negligible. That's
very important to consumers.

Also, the big player population will
come from DVD-ROM devices. Next
year, probably half the computers sold
will have DVD-ROM drives instead of
CD-ROM drives. And the following year,
all computers will have them. Not only
will the PC industry create a player popu-
lation. but so will the video industry, and

we'll even see DVD-ROM drives used in
cars for navigation. With this DVD com-
patibility you'll be able to play CDs.
DVD-ROMs, maps, and so in in addition
to DVD-Audio. We'll be able to make in-
expensive portable or audio -only players,
so your next portable player could be one
that plays DVD-Audio and CD.

Hilary Rosen: As far as the recording in-
dustry is concerned, the existing DVD-
Video machines and a new audio format
would not be compatible because the cur-
rent audio technology (Dolby Digital)
used with movies does not provide the
highest -quality multichannel sound possi-
ble. The worldwide recording industry is
committed to creating a new -generation
DVD-based audio disc that will play on
current CD players as well as DVD-Video
machines - if the technology proves
practical - in order to reassure con-
sumers that their CD collections will not
become obsolete.

Chuck Currie: The player should be able
to play CD's, too, so the consumer can
continue to enjoy two -channel discs that
may never be reissued in five channels.
My belief is that many jazz, country, pop,
and rock albums would never be reissued
in the new format, since trying to add a
five -channel effect would be no more suc-
cessful than the phony stereo that was
pushed at the beginning of the stereo age.

Bob Woods: A definite yes. I am not,
however. a fan of DVD, at least not as a
top-quality audio carrier.

Don't Forget the Net
While a lot of variables are involved - many more than will
be involved in a transition from CDs to Super Audio CD or
DVD-Audio - high -quality audio could become easily avail-

able over the Internet in the near future. Rather than make a trip to
the record store. you could download an album onto your hard drive,
make a copy on a CD -R or CD-RW. or even a recordable DVD, and
print out the packaging on your color laser printer.

The biggest problem is bandwidth. Real-time audio delivery is
possible, but at fairly low fidelity. High fidelity means downloading
the signal first, which can take many minutes for a single song and
hours for a whole album. (An album would also gobble up hard -drive

space.) The solutions are much faster modems. wider -bandwidth
pipelines, and much higher -capacity storage media. Ultra -high-speed

modems should become available within the next year, but these will
help only if you're downloading music through your cable company's

interactive services. Anyone using a copper phone line for a down-
load is stuck with the low capacity of that aging technology.

The other big problem is copyright protection. The DVD-Audio pro-

posal is being held up because of an ongoing debate over how to
protect the content. Consider the Wild West atmosphere on the Net,
and the copyright -protection problem reaches nightmare proportions.

Finally, let's not forget the hardware factor. Most people have
some kind of CD player, but a much smaller portion of the population
owns personal computers - and an even smaller portion has the
equipment and software needed to easily download an album.

The likely future, though, is an interactive system, with home
equipment seamlessly integrated with a variety of service
providers. Music could come to you through the Internet, your

TV cable, or a satellite dish. Since you could audition the album
ahead of time and pick only the tracks you want, downloading would
offer more flexibility than traditional hard media. That doesn't mean,
though, that the audio disc, whether CD or DVD, will become obsolete

anytime soon - not as long as there's the thrill of hunting through
bin after bin of used CDs, or the pride of ownership that comes with
holding a slickly packaged disc in your hand. - Michael Gaughn
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When we heard that Frank Sinatra had died on May 14 at the age of 82,
we knew we had to consult Will Friedwald for his Top 10 lists of songs and

albums - some of which have just been 20 -bit remastered (see "Now on
CD" in this issue). Friedwald, a contributing writer to Stereo Review, is the

author of Sinatra! The Song Is You: A Singer's Art, the definitive book on

The Voice. But, like the newsreel reporters in Citizen Kane, we wanted
something more. Enter - surprise - Village Voice senior editor Robert
Christgau, author of "Consumer Guide" album reviews (collected in two
Record Guide books) and essays on all things rock-and-roll (collected in
Grown Up All Wrong, due in the fall from Harvard). What does the Dean of

American Rock Critics think of the Chairman of the Board? Well - sur-
prise - it seems Friedwald and Christgau hear ear -to -ear. Actually, con-
sidering The Voice, we shouldn't be surprised at all. - Ken Richardson

Either/And
By Robert Christgau
lie), ttilks Frank Sinatra and ruck -
and -roll aren't mutually exclusive. Not
that Mr. My Way could sing the music
he once adjudged "a rancid -smelling
aphrodisiac," as with typical elasticity
of principle he eventually tried to. (Re-
member "The PTA, Mrs. Robinson,
won't okay the way you do your thing /
Ding ding ding"? How could you for-

get?) And not that his Northern, urban,
assimilationist style had any rock-and-
roll in it. But it wasn't as antithetical as
Rudy Vallee's, Nelson Eddy's, Mario
Lanza's, John Raitt's, Eddie Fisher's,
or, hell, Tony Bennett's. Like innova-
tors from William Wordsworth to Chuck
Berry, Sinatra was driven to intensify
formal language by making it more
speechlike. Magically, within severe
standards of pitch, timbre, and enuncia-
tion, his singing is every bit as collo-

quial as Bob Dylan's, Carole King's, or
Rakim's - probably more so.

There's a game I like to play where I
list my favorite singers of the first cen-
tury of recorded voices. As it must, the
list compounds raw personal taste -
my individual somatic response to
grain and shape and natural rhythm -
with the critical judgment that informs
everyone's aesthetic pleasure. There are
rockers - Elvis Presley, Dylan, and (a
taste call, way up) John Lennon - as
well as Aretha Franklin and (way up
again) Al Green. Two country singers,
George Jones and Lefty Frizzell. But at
No. 2 and No. 3 are Louis Armstrong
and Billie Holiday. And at the pinnacle
is Frank Sinatra.

Pop is a cornucopia and a continu-
um. Either way, singing per se means
hubkes in some music I adore (Theloni-
ous Monk, Sonic Youth) and the world
in other music I adore (Mahlathini, Pe-
ter Stampfel). And, either way, most of
the music I adore is rock-and-roll. But
not all of it. And none of it excludes
any of the rest. So when a savvy young
critic praises Sinatra for delivering her
from punk's canon of authenticity, I
feel sad. When a broadly experienced
older critic uses Sinatra's genius to be-
wail the impersonality of contemporary
pop, I pray my arteries hold up. Either/
Or is for nostalgic ideologues. I want
the world and I want it now.

Many claim they don't identify with
Frank Sinatra - they just bask in his
artistry. But that's not how singing
works. Sinatra the man's gruesome
amalgam of confidence and insecurity
was configured in his so-called pitch
problems - the way every line he
sings seems to waver slightly as he

AUGUST 1998 STEREO REVIEW 89



With Nelson Riddle (left)

holds it firmly in the grip of his tech-
nique. More than anything else, it was
the ambivalence built into his certainty
that made him the century's quintessen-
tial voice for so many of us. And it was
the intelligence built into his body that
made him just right for any rock -and -
roller with a grain of sensibility.

Two Top 10s
By Will Friedwald

ALBUMS

1. Songs for Swingin' Lovers!
(Capitol, 1956) The ultimate reconciliation
of rhythm and romance. Sinatra and Nelson
Riddle's crowning uptempo triumph.

2. Frank Sinatra Sings for Only the
Lonely (Capitol. 1958) Of Sinatra and
Riddle's downer -ballad albums, this one is
the darkest and most devastating.

3. Close to You (Capitol. 1957) The
singer at his most intimate, backed by four
strings, four rhythm players, and guest
soloists - with nary a nuance out of place.

4. A Swingin' Affair! (Capitol. 1957)
Sequel to Swingin' Lovers! contains 15
more exquisite tracks of Sinatra and Riddle
in an irresistibly upbeat mode.

5. In the Wee Small Hours (Capitol.
/955) As Billie Holiday did, Sinatra proves
that you don't have to sing fast to sing jazz.
Four selections constitute his only mature
studio recordings with a jazz -style quartet.

6. September of My Years (Reprise,
/965) A bittersweet contemplation of im-
pending old age, rendered via the appropri-
ately sentimental strings of Gordon Jenkins.

7. Sinatra-Basie: An Historic
Musical First (Reprise. 1963) The first of

three team -ups with the preeminent swing
orchestra finds the Chairman knuckling
down in a straight -ahead groove.

8. The Best of the Columbia Years
(Columbia/ Legacy. 1993) Highlights
of his first decade as a superstar. beautifully
remastered on four CDs. The Voice at its
most hypnotically romantic.

9. Francis Albert Sinatra &
Antonio Carlos Jobim (Reprise, 1967)
Sinatra keeps contemporary by addressing
the bossa nova, placing his softest vocals
ever atop an undulating Brazilian beat.

10. Trilogy: Past, Present & Future
(Reprise. 1980) Swinging songs from the
past and a few ringers (including "New
York, New York") in the present, as well as
a pretentious contemplation of the future.

SONGS

1. I've Got You Under My Skin (Songs
for Swingin' Lovers!) The signature song
for swingers. Sinatra, Nelson Riddle, and
trombonist build from tender whispers in a
lover's ear to primal. orgasmic screams.

2. One for My Baby (Frank Sinatra
Sings for Only the Lonely) The granddaddy
of saloon songs. Sinatra's most overwhelm-
ing piece of musical acting.

3. Night and Day He recorded at least six
different versions, from a slow ballad in
1942 (available on RCA's Love Songs with
the Tommy Dorsey Orchestra) to a swinger-
dinger 15 years later (A Swingin' Affair!).

4. Summer Wind (Strangers in the Night.
Reprise. 1966) Riddle uses the concept of
wind as a leitmotif, and Sinatra's passionate
performance reaches hurricane intensity -
all to a swingin' beat.

5. It Was a Very Good Year (September
of My Years) Ervin Drake's folk ballad

and Gordon Jenkins's orchestration lead the
singer to epic introspection.

6. Soliloquy (Sinatra Sings Rodgers and
Hammerstein. Columbia, 1946) He may
have been the ultimate swinging bachelor,
but no one has better expressed the blend of
terror and rapture that is parenthood.

7. Mandalay (Come Dance with Me!.
Capitol, 1957) His most whimsical collabo-
ration with Billy May, giving Kipling the
hard -swinging treatment.

8. I'll Never Smile Again (Love Songs)
Sinatra's first hit offers the earliest example
of his mastery of the long -breath technique
that would help make him a legend.

9.1 Fall in Love Too Easily (The Best of
the Columbia Years) A definitive love song
of the World War II era, with The Voice as a
young swain being blown about by passion.

10. Come Rain or Come Shine
(Sinatra and Strings. Reprise. /96/)
The earthy aria by Harold Arlen. in Don
Costa's durable orchestration, has
Sinatra invoking the elements to symbolize
the heights and depths of his emotions.
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Ian G. Masters Challenges Your

hi
WELCOME to Stereo Review's first official A/V I.Q. quiz, devised to help you

find out how much you really know about audio and home theater. Below are

ten multiple-choice questions; just pick the best answer to each question. If

more than one answer seems correct, choose the one that's most complete. The

answers are on page 95 - no peeking!

An integrated amplifier has both
A. a preamp and a power amp on the
same chassis.

B. a tuner and an amp on the same
chassis.

C. digital and analog circuits.
D. a power amp and a power supply
on the same chassis.

2 A two-way speaker system
A. radiates sound equally from front
and back.

7 B. is suitable for playing both pop and
classical music.

ri C. contains separate high- and low -
frequency drivers.

11 D. functions as either a sealed or
vented enclosure.

3 The key indicators of an FM tuner's
performance in an urban area are

7 A. frequency response and distortion.
B. sensitivity and channel separation.

7 C. noise and distortion.
7 D. selectivity, AM rejection. and

capture ratio.

A tape -monitor loop
A. interrupts the signal path between
pi camp and power amp.
B. interrupts the signal path between
:lie volume and tone controls.
C. interrupts the signal path between
inputs and control functions.

LI D. interrupts other inputs when you
want to play a tape.

5 In a Dolby Pro Logic system, the
center speaker

A. is used only for sound effects.
71 B. requires much less power than the

left/right front speakers.
C. requires at least as much power as
the left/right front speakers.
D. is used only for dialogue.

A compact disc has a nominal
capacity of 74 minutes because that's

A. how much 44.1-kHz/16-bit data
will fit given the size and rotational
speed of a CD and the wavelength of
the laser used to scan it.

:11 B. twice the length of the average LP.
El C. as much music as the record

companies want to provide for the
price of a CD.

7 D. the length of Beethoven's Ninth
Symphony.

7 A powered subwoofer is
A. a deep -bass speaker powered by a
system's main amplifier.

El B. a deep -bass speaker powered by its
own built-in amplifier.

7 C. the deep -bass portion of a
full -range, multiway speaker system.

LI D. a deep -bass speaker that really gets
down into the bottom octave.

A 16:9 aspect ratio describes the
screen proportions

of a standard TV; the pan -and -scan
crsion of a video or TV movie is

cropped to fit this shape.
E B. of a digital TV (DTV); a letter -

boxed laserdisc or the widescreen
version of a DVD movie fits this
shape.

E C. of a widescreen movie made
using the Cinemascope or Panavision
processes.

D. of a typical computer monitor used
it.r digital video editing.

A VHS Hi-Fi recorder
A. can produce near -broadcast -quality
pictures.
B. can produce near -digital -quality

C. requires special high-grade tape.
D. is compatible with Dolby Digital.

10 Adequate channel separation
'for conventional (two -channel stereo)
maging is

A. 20 dB.
B. 40 dB.
C. 65 dB.
D. infinite.

SCORE

0-2

HOW YOU RATE

Don't go into a discount
electronics store alone.

3-5 Time to extend your sub-
scription to Stereo Review.

6-9 I bet your friends ask you to
help set up their systems.

10 Hey, you buckin' for my job?
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SYSTEMS

A Ton of Fun
BILL BOSCHERT'S LOVE AFFAIR
with JBL began back in the Sixties when
he bought a pair of L26 Decades. He
liked them so much that he bought a cou-
ple more, and then he followed up with
L 100s and L 166s. He switched over to
JBL's pro speakers - three-way Model
4333B studio monitors with 15 -inch
woofers - in the early Eighties when the
company's consumer speakers shifted
away from the bass -rich "West Coast
sound" he lived for. After almost 30 years
he's still married to JBL, except the fami-
ly is larger, with the pair of 4333Bs
joined by eight other JBL speakers and

speakers, one pair for the front -effect
channels and the other for the surrounds.

Boschert and a friend drove across the
state to pick up the 752 -pound load of
speakers at Antech Labs, a pro audio
dealer in St. Louis. To power the JBLs,
owner Bob Higginbotham recommended
196 pounds of Crest Audio stereo power
amplifiers: three FA -601s (120 watts per
channel), two FA -901s (225 W/ch), and
one FA -120I (280 W/ch). Boschert stuffed
the JBLs and Crests in his Chevy Subur-
ban and crawled back home.

To get the best performance out of the
speakers, Boschert triamplified the sys-

tem, assigning three frequency
ranges to different amps. He
plugged a JBL M553 three-way
crossover between the Yamaha
DSP-A3090's preamp-out jacks
and the Crest amps. Switches on
the back of the 4333B speakers
let him bypass their internal ac-
tive crossovers. He went with
the factory crossover settings, 80
and 800 Hz, although the fre-
quencies are variable if he wants
to fiddle with them later on. The
subwoofers, fed by the FA -1201
amp, cut off at 80 Hz. One FA -
901 amp feeds the 80- to 800 -Hz
range to the big woofers in the
4333Bs, and a FA -601 amp feeds
everything above 800 Hz to their

passive crossovers, which direct the ap-
propriate frequencies to each main speak-
er's midrange horn and tweeter.

The other two FA -601 amplifiers pow-
er the front -effect and surround speakers.
The second FA -901 amp is devoted to the
two center -channel speakers, which are
installed side by side below the screen.
Although Boschert doesn't make use of
the power amps in the Yamaha DSP-
A3090, he does like its extensive digital
signal processing (DSP) capabilities and
extra effect channels, "which add a lot of
presence to the front of the room."

Unlike the DSP ambience modes in
most surround processors, which simulate
different kinds of acoustical environ-
ments, the DSP modes in the Yamaha
DSP-A3090 are based on actual measure-
ments taken in well-known performance
venues. One of Boschert's favorites is the

half a ton of other equipment in his 24 x
12 -foot home theater.

"I like booming bass," Boschert ex-
plains. "JBL has always given me tight
bass and a lot of it." What can you expect
from a guy who grew up on the Stones,
Zeppelin, Jimi Hendrix, and the Who?
"I've always needed to feel the music,"
says the western -Missouri rock buff.

With a pair of 18 -inch JBL Model
4645 subs pounding out the bass line,
Boschert feels the music all right, and
the seven channels in his Yamaha DSP-
A3090 processor/amp - five standard
Dolby Digital channels plus two front -ef-
fect channels - add plenty of sizzle to
the boom. The 4333Bs reproduce the
main front left/right channels, and besides
the subs Boschert added two three-way
Model 4412As for the center channel and
two pairs of Control 5 two-way satellite

Roxy Theater setting, which he likes to
use when he fires up a Hendrix CD. For
Dolby Digital action movies he calls Ya-
maha's AC -3 Adventure mode into ac-
tion. For concert videos on DVD, he
prefers the AC -3 Musical mode, which
emphasizes the center channel.

Boschert also turned to Yamaha for
much of his source equipment, including
a CDC -845 five -disc CD changer, a DVD-
1000 DVD player, and a TX -950 AM/FM
tuner. Both disc players have optical digi-
tal outputs, which he uses to feed the
A3090 processor/amp.

A 10 -foot Unimesh C -band satellite
dish supplies TV signals. Boschert recent-
ly upgraded his General Instrument satel-
lite receiver to the digital 4DTV model so
that he could reap the benefits of an elec-
tronic program guide and another 200
channels, including a number of music -
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only channels. He surfs through the 700
channels on his 40 -inch Mitsubishi CS -
40809 direct -view TV.

Boschert also went with Mitsubishi for
his twin HS -U69 S -VHS VCRs. He tries
to stick with the same brand for similar
components to insure compatibility and to
simplify operation, if only by reducing re-
mote -control clutter. He's downsized to
the Mitsubishi remote for the VCRs and
TV. the satellite remote, and the Yamaha
DSP-A3090 learning remote for the rest.

"I designed my equipment cabinet
around the 40 -inch TV," Boschert ex-
plains. But when it came time to actually
install the 27 -inch -deep set, he had to cut
out a portion of the cabinet's back panel to
accommodate the extra couple of inches.

That wasn't the only challenge he
faced installing eight speakers (all but the
surrounds) and associated A/V equipment

in the oak cabinet, which was built by
Bruce Talley of B&D Custom Cabinets.
Boschert's wife, Dana, tolerated the room
full of equipment but put her foot down at
knocking out the wall behind the cabinet
to make access space for connections.
That left Boschert only 4 to 6 inches of
room between the back of the cabinet and
the wall for the wiring and four Panamax
1000 surge protectors.

He carved rectangles in the back of the
cabinet behind each speaker, and behind
each electronic component he drilled three
2 -inch holes for interconnects and power
cords. "Then I had to design some hook -
jab -and -pull tools using a yardstick with
nuts and bolts on the end, coat hangers,
rubber bands, and masking tape. It took
me a long time to wire it all up."

Boschert combined the control wires
from all four Panamax surge protectors

and connected them to one switched out-
let on the Yamaha amp. "I hit one button
on the Yamaha remote, and that tells the
Panamaxes to go into their delayed start-
up sequence so we don't get pops."

One look at Boschert's speaker -filled
cabinet, and you know that there's a
whole lotta shakin' goin' on. To minimize
vibration and make it easier to slide out
speakers when necessary, he put a thin
layer of carpeting on the bottom of the
speakers in the cabinet. The rest of the
room is on its own. Boschert and his wife
have gotten used to straightening all the
pictures on the walls after movie screen-
ings - they're knocked out of position
whenever the JBL subs rumble. And then
there was the time a Twister demo cracked
a picture's glass. "I never do anything just
enough," Boschert says. "I have to do it
all the way." - Rebecca Day
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CD RECORDER!

Sony STR-DE31;_
Stereo Receiver

 1 00 watts per channel
 30-AM/FM presets A, B &
A+B speaker selector A/V
remote control

'159" (SON STRDE310)

TEAC AG -360
----.. 74 -AM /FM station presets

t '99.'
Sony STR-DE715

345,
CALL

JVC RX884VBK
s r 5, bailinn Dolby

-.mote CALL
Sony STR-DE915

.1, Dolby
-rte CALL

Sony STR-DE1015G. ouch' /V 100w x 2 or 100w x 5, builtin
Dr JpadOrI4S, Dolby Pro Loge, remote CALL

CD Recorder/Players
rPHILIPS

Philips CDR870
Compact Disc Recorder

Record your own digital audio
1CDs Use cis a standard CD
Player Will also record audio
CD Re -Writable discs Remote
control

$5 9 9" COR870)

TEAC CD -P1 120
e lock en

/220v

Technics SL-PG480A
.1,6611-Int DAC,

-661 '129°
Sony CDP-XE500

!racy search, 24 -hack programming,
"-. ,--repeat modes remote connol CALL

TEAC CD -P1440
conhol

..`229"
Dynaco CDV-PRO

.6.6uP '.266 output stop,
2kock programmes WO coned ...799"

PADVE

44% OFF
Mfr. Sug.

Advent JADE
Floorstanding Speakers2 -way bass reflex  8"

polypropylene woofer Dome
tweeter Shielded  10-1 25
watts 86) Black/wood cabinet

Mfr. Sug. Retail $449/pr

'24998/PnIADV JADE)

Yamaha NS -A636

1 pr '99
Technics SBLX90-BK

.pr. 1199 -
Advent AV570

Ys. 2.way, amplified: 35 wons
saykled 5 woofer . .pr. '249'

Cerwin-Vega E-3128' --; 3 -way 12' woofer, 300 watts
tat ..... ...pr

TDL T -LINE 3 HIGHLY RAIED
..?fiex transmission hne Ion rear bds

ask dr rosewnpal or '1299-

r__Mal MUSIC®
WORM

Jazz CDs - Call To Order Music Reviewed In This Issue!
Ahmed Jamul: Nature

CO $11.99

Blossom Dearie: Give Him The Ooh -la -La
co $9.99

Dizzy Gillespie: Jumbo bribe

Lee Ritenour: This Is love

Ed Hamilton: Groovology

Dave Douglas: Moving Portrait

Geoff Keezer: Turn Up The Quiet

to 59.99

Co 511.99

to $11.99

CO $16.99

co $12.99

Charles Mingus: Complete 1959 Columbia Ses_sionl
COL 65145 o. 537.99
Theionious Monk: Monk Alone: Complete
Columbia Solo Recordings 1961.1968
(0105495 524.99
Arum Cobb: More Party Time

Booker Ervin: Heavy!!!

Ray Draper Quintet: Featuring
217n Coltrane

co S9.99
Louis Armstrong: Hot Fives 8 Sevens, vol.

CO $10.99

JIM 4th Annual Downtown JazzFest: Aug. 27th, 28th & 29th
CD Changers

Technics SL-PD888

1

5 -Disc CD Changer
Front -loading rotary mecha-
nism lets you change 4 discs
while 1 plays 32 -track pro-
gramming with delete play
Remote control

$169"
Philips CDC73517

TEAC PD -D2400

Sony CDP-CE415
-1.5-disc changer, play 1, exchange 4 feature

7 log dal 32tzock pregrammrng remote ..'179"

Yamaha CDC -502
cm,

-DI . .179"
JVC XL -M41 8BK

32 -track programming, remote control ...'219'

(TEC SLPD8881

'109"

4

feature

l 29"

JBL Speakers

MIL

JBL L7
4 -Way Tower Speakers

12" woofer 8" mid/bass
driver 5" midrange  1" titani-
um dome tweeter 10-450 watts

Black ash cabinet
Mfr. Su

9g.

Retail98 $1999.90/pr.'99 11BL 1.7.1.) (1BL 1.7.R)

JBL CM62-BK -. 6 5' woofer, titanium tweeter
'trkers . y 1199"

JBL LX500 /1., OFF Mir Sug Revd
*. titanium tweeter,

rant

JBL CF 120 64': OFF Mfr Sug. Retail
.vay, 12' woofer, 250 want
-,rk cabunet pr '249"

JBL CF 1 50 dO's OFF Mfr. Sug. Retail
woofer, 325 watts

et pc '399"
JBL 431 2BK C. OFF Mfr. Sug Retail

3 -way, 12" woofer,

o, '499"

CD MegaChangers
SONY.

So CDP-CX205
200 -Disc Megastorage

CD Changer
Cintpm File Block provides for
8 different types of music Jog
dial Mufti -disc 32 -track
prog!amming Remote

$24999 (SON CDPCX2051

Technics SL-MC70

,E.,note '179"
Sony CDP-CX53

r. . -mote cannarammif '199"

Sony CDP-CX55
programming,

der, remote CALL

JVC XLMC222: xvomming,
w; CALL
Sony CDP-CX270

..

20.: ,, .annolly, Custom
fie disc memo/group fie, log dal, nose CALL

Bose' Acoustimass' 7

Bose 201

Bose' 301'

Bose 501 Series V318"

c.
.

e

Series IV

Pr. 1

vroofei

'1911"

pr '94"

Home Theater Speaker System
Acoustimass' bass module + 3
cube arrays for left/center/right

wH

Series IV

channels  Black or white finish

'499" eeolt.',477:),
Advent RUBY" WAS 5116.99/90.
rep .

. woofer

ken

1518"
Cerwin-Vega E-3158

'649"

Cassette Decks

TEAC V -8030S
Stereo Cassette Deck

3-heads/motors Dolby
S/B/C/HX-Pro Quartz lock'
DD dual capstan drive CD
direct input Remote  1 10/220
volts

$699°9
TEAC V-377
*Dolby B 1 -touch recording, centenmounted

'69"

(TEA V8030S1

JVC TDR462
B C, Dolby 11X -Fro,

swill :Miter '179"
TEAC R-565
..

B C, Dolby HX-Fo,

re headphone *It '189"
Technics RS-BX501

. 4A -Pro '199"
Sony TC-KE5005
3 nem: Da.:' 6 s,Colby HX-Pro,

Nonfat sorbofbone cassette stobiluei CALL

Home Theater Speakers

YAMAHA

Yamaha NSA -P100
3 -Piece Center/Surround Sound System
Ideal for use with an A/V
receiver 2 -way center channel
speaker + 2 compact surround
speakers Shielded

'69"
JBL 5C305
*Centel Cho- -'nrS, dome
tweeter, In" :A '99"
Technics SB-CSS80
K4..

- Dade
Su 1124"
Cerwin-Vega HT-CTR25
Ct-

(YAM NSAPI00)

Bose VCS -10
-1c.hnurr'149"

'199"
Cerwin-Vega HT-SAT5

Ci woofer,
pr ' 199"

CALL US TOLL FREE FOR ITEMS NOT LISTED IN THIS AD

YAMAHA

Yamaha R -V502
A/V Receiver

70w x 3 + 20w x 2 Low
impedance drive capability
*Yamaha Cinema DSP & Dolby
Pro Logic Surround Remote

$199" (YAM RV5021

Technics SA-EX110

149"
Technics SA-EX320

JVC R X664 VBK

Double Cassette Decks
1044;1:01

TEAC W -780R
Dual Cassette Deck

Duai ayto-reverse with bi-
firectional record & play on
neck #2 Full -logic controls
 Dolloy B/C/HX-Pro High

$
peed clubbing

$12999 (TEA W7EI0R)

TEAC W-51 8R
Cl,.

'79"
Sony TC-WE625

- 'Jot transports,

CALL
JVC TD -W354

)lby BA/HT-Pro,

'179"
Technics RS-TR373

. 2-morof ronpats

1179"
JVC TD-W718BK
Duo, a:a-reverse record It it
Doby II/CPU-No, pitch con '219"

Subwoofers

Cerwin-Vega HT -512
Powered SUbwoofer

Built-in 150 watt amplifer
12" woofer Continuoysly
variable from 50-150Hz Black
woodgrain cabinet

$34999
1CRV HTSI 21

Sony SAW -10
Powered, compact size, burhin 23 wart amps,
6 26" woofer, shielded

Aiwa TS -W40
 '2 wart amp, 6 wadersilver'119"
JBL PSW1000 - xintt amp. 10' wooly,

'229
JBL PSW1200

woofer

'24
Cerwin-Vega HT -515

SE IMOLA ESPANOL

'499"

MUSIC I
mom WORLD'

SHOP BY PHONE For PHONE ORDERS ONLY
HOURS A DAY

7 DAYS A WEEK
1.800421.8180 Outside U.S.A. Call:

1-212-406-7077
FROM ANYWHERE IN THE USA
J&R Music World, 59-50 Queens -Midtown Expressway, Maspeth N.Y. 11378 Order Code SR808FAX 1-800-232-4432
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Hi-Fi Stereo VCRs

WEN
Panasonic

Panasonic PV -8662
VHS Hi-Fi %rep VCR

4 heads VCR Plus+ Aur
clock set Drgital auto pictur
 Commercial advance *Remo,
control

$249" ,PAN PV866.

Panasonic PV -8450
,rry auto clock se'

'169
Samsung VR8807

indso heals

emote' 149

Sony SLV-678HF .:.ipthe Baum
'199

JVC HR VP654

Sony SLV 7 78HF

YIP*

to '229

'ye POUR

, 249"

SONY

Sony MDS-JE520
MiniDisc Recorder

Records up to 74 minutes
20 -bit analog -to -digital
converter  Digital- record level
control *Jog dial

CALL(SON rADSE5201

Sony INT W20,2. WebrirkiernetTenninal
, programing .it alter

i strove '199
Sony MDS-S39

reasent memoo
rong CALL

Sony SAS AD3
onyx -118' desipe,_

-ode CALI

Sony MDBUNDLE4
... . S opal:J*0(Na,
r' CALI

'Sony DTC ZE700
411,1 Baotou, sayer Bt Nam- AdinlotAu
Kpliml & mil iskliuM

I

BERIAllf;
DVD Digital Video Discs

Desperado/fIMariodd
DVD $44.99

Gattoca DVD $ 24.99

Jason & The Argonauts DVD $ 24.99

Midnight Run DVD $19.99

High Noon DVD $19.99

Tomorrow Never Dies DVD $ 19.99

Spice World DVD S 24.99

As Good As It Gets DVD $ 24.99

Invasion of The Body Snatchers
DOD $19.99

Starslip Troopers CND $ 24.99

Psycho
Collectses WNW$2499

DVD

Pulp Fiction

Kama Sutra- Unrated,
A Tale of love

(2rlito s Way

T.(ie Boxer

Eater The Dragon

Fallen

Moonstruck

The Postman

Ike(

ND $24.99

CND $19.99

CND $ 21.99

CVO $29.99

[ID $19.99
iiv0 $19.99
DVD $19.99

ovo $19.99
ND $19.99

Turntables

THORE

3 SPEEDS

Aiwa NSX-A303
Mini Audio System

*30 watts/channel 3 -disc CD
changer Dual cassette deck
32-AM/FM presets 2 -way
speakers Remote control

19999
Aiwa LCX-350

.ncling CO player, auto-mese

'149"

(Alw Ns14103)

Aiwa N5X-A505

U'A2latO

Aiwa Z -R555
S4ss CD, AM/IM, turnialie,
ore CALL

Aiwa N5X-A959

Aiwa NSX MT960

helm subwooli
risotto CALL

3, Sic CD

eat CALL

Thorens TD I 80
3 -Speed Belt Drive Turntable

33, 45, 78 r.p.m *Automatic
shut-off & auto -retract
*Synchronous motor Extemal
power supply  Includes Stanton
cartridge

$29999 (DAN 1801
TEAC PA 400

utKin phcno
sear

Technics SL-BD22K

154'
Gemini PT 2000

(pair lark.
8'36

Thorens TD280 Mk IV

369
Technics SL 120011
Meessionce Maud, dealltre,
"az Ac, ;id: MAL lipMak ..'479"

Sony PMC-M2
MiniDiscJCD/AM/FM Micro
Component Stereo System

 1 -touch CD to MD duplication
AM/FM digital tuner Digital
bass boost 25 watts per chan-
n,e1 .2-w 5peaker s Remote

549499 (SON PMC442)

Panasonic SC-AK25

249"
JVC FS 2000

Witte.
ue

JBL Harmony

arm pihiona water, dual d.m, Nam CALL.

NC EXTD5

Deno, Ct M7
:Jerre cassette,

.,eaken, reeve CALL

CAI

sioafer (hula),'499"

Separate Components

harman kardon

Harman Kardon PT2500
Home Theater A/V Tuner -Controller

 A/V control center with Dolby
'Pro Logic, Dolby 3 Stereo,
Theater & Hall modes .30-
AM/FM presets Remote control

Mh Sug. Retail $479.00'299" Prjsoo)

AudioSource AMP Two

AudioSource AMP Three

Dynaco Stereo 200

'99'

'399'

stale
. '399"

Harman Kardon PA5800-is S
//h. Sug. Roar 19

AudioSait= PisAmp, Tuner Two
 Ark !AI Drown, psi& &

11 de MI% MN '399"

Electronic Reference
FREE

BONUS
haw Psien

with purchase,
see below

Psion Series 5
8M11 Handheld Computer

BONUS LOTUS IZER
BUNDLE ($199 value), it
includes: Case Lotus Organizer
software, CordScan software &
OAG Flight Guide  Atte S50$49999. Rehm.

IPSN SERIES))

Casio SF-5790SY PLUS
*imam B 0 S.5 °Nays 256K room,
Bine 176-thomaet Wight KO. PC int '99'
Sharp Zaurus 3500X

199"
Casio CASSIOPEIA E-10

4Ntryas 010
1399"

3Com Palm III
Otganiza, AB DA, tkASyn

Is, (KM 803(011) '399"
Hewlett-Packard HP 620U(

879"

an

dik
Sennheiser RS4

900MHz Cordless
Stereo Headphones

3 switchable frequencies Full
frequency range Auto on/off
transmitter Recharaeable nick-
el -metal hydride baffery

$99" (SRN RS4)

Sony MDR V6

Koss Pro4AA

rreadmd, uneteatch*
reo istaing '69"

'79"
Sennheiser HD525

rre,gre alunenum

99"
Koss a/250

Nosed leatherette ea ashore

, Sass '170
Sennheiser HD600
karopmx ayitarai. ,t1,11411fUlirsep,

aye yektari low '349"

Computer Peripherals

Diamond Monster 3D II"
3D ciamMo Add -On Unrode Card
3Dbc Voodoo' 2 technology
8MB EDO DRAM *Works with

existing 3D graphics card

$22999'DIA

Dazzle Multimedia
SNAZZI

Video PCI Add -In Cord
Record edit & transmit full -
screen cligital video & snapshots
in your PC

$349" PAZ 8000)

DVD Players
Panasoni

MEM
Panasonic DVD-A110

DVD Plow
Plays DVDs, video & audio
CDs Coaxial/optical digital
audio out Virtual surround
sound Remote

$399
Samsung DVD905

99
(PAN DVDAI10)

s'SVPA. 429°'
JVC XV-D2000BK

!tro CDs, Oak kid
,te '499"

Toshiba SD -3107
oleo (Ds L (Jdo (Ds.51di Dok

HO 1499
Panasonic DVD A310

-en . CALL

Sony DVP 57000
 .' to CDs, StrhothScoe'

aft, rermte CALL

Televisions

I

Sony KV-20V80
20* Trinitron Stereo Color TV

Advanced on-creen menu
Digital comb filter Matrix
Surround' sound Fixed/
variable audio output Rear
S -Video input Universal remote

CALLiS('/N KV20V80)

Panasonic CT- 1 3R 18
Color TV high

'199"
Samsung TXG2548

rate
'299"

Panasonic CT-27SF14
or

CALL
Samsung TXF2889

A :spat rano
'649"

Sony KV 32522
'V deep teak

umnblAsi mot. ,unwed wund remote '649screen'

For a more complete
selection of Audio, Video,

Computers & more,
ALL AT DISCOUNT PRICES

Call For FREE cataloue!

01101. TOrt,11.1, 14 Soul,, 7 Awl A War

800-221-8180
VISIT LIBERI cr

31 PARK Row, NY, NY

www.jandr.com
AOL Keyword J&R

ASK ABOUT OUR EXTENDED WARRANTY
TO ORDER BY MAIL: SEND MONEY ORDER, CERTIFIED OR CASHIER'S CHECK, MASTERCARD, VISA, AMERICAN EXPRESS or DISCOVER CARD (include
Interbank No., expiration date & signature) To. J&R Music World, 59-50 Queens Midtown Expwy, Maspeth, Queens, NY 11378. Personal & business checks
must clear our Authorization Center before processing. Shipping, handling & Insurance Charge (Continental US) is 5" of the total order with a 54.95
minimum for orders up to 5500; 4% fo orders over 5500 to SlOW; 3% for orders over 51000 to S1500; 2% for orders over 51500to $2000; 1% for orders
over 52000. For heavyweight/over-sized items, shipment by air or to Canada, Hawaii, Alaska, Virgin Islands & Puerto Rico, please call for info -motion. DO
NOT SEND CASH. Sorry, no C.O.D.'s. NY residents please add soles tax. ORDERS SUBJECT TO VERIFICATION & ACCEPTANCE. NOT RESPCNSIBLE FOR
TYPOGRAPHICAL OR PICTORIAL ERRORS. ALL MERCHANDISE SHIPPED BRAND NEW, FACTORY FRESH & 100% .SUARANTEED. Some quantities may be
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EXCEEDING YOUR
EXPECTATIONS

THE BEST BRANDS!
THE BEST PRICES!

THE BEST SERVICE!
Sound City is one of the country's leading full -service dealers of high performance Audio/Video and Custom Home Theater

products. From an entry level set-up to an audiophile -grade stereo system all the way up to a full blown state-of-the-art
Home Theater, Sound City has unmatched selection, service and expertise. In addition, our huge buying power allows us to

offer excellent savings on select manufacturer closeouts on first -quality audio, video and car stereo products

Harmony Component Rack

ity aria style to a level Mats attOr0-
able for everyone' 4 component
shelves plus top shelf CD storage
adds up to an unbeatable combina-
tion of functionality. style and value
Harmony available in titanium and
black. shelves in rosewood and
charcoal

Titaniu osewood Stock 130761
Titaniumllack Stock 130762
Black Rosewood Stock 130763
Blaclfillack Stock 130764

Loyal Pro 4
4 -Shelf RTA component rack c
°moused of 25" thick Pine MDF
shelves resting on top of a high
carbon steel frame A powder
coated Durian" finish makes the
rack extremely scratch resistant
Dimensions
30rH x 2225-W x 19 51)
Internal Clearance
6"1-1 or 7 Pi x 19.25W x 17 5"0

Stock 817111

$1/9

Niles SP1104111111111
Speaker Selection System
 Accommodates 4 -pairs of speakers
 Power handling 100 watts channel
 8 12" width Match the width of 17" components by
combining with another Niles 12 -width product
 Low profile design
 Includes pre-printed stick -on labels
 Spring loaded
connectors on rear

Panasonic DVD-A310
DVD/CD Player D I 0-1 t -A

Dolby Digital and DTS compatible DVD player with
built-in AC -3 decoder The new reference standard
in performance and value Added features
 Advanced Dolby Digital decoder with 6 channel
analog outputs
 Composite video outputs
 Universal joystick remote

Sony MDX-C7900
MD Receiver
 Durable 2-t2 disc tits in your pocket
 10 Second shock resistant memory
 CD MD Changer control. Custom File" memory
 40W #4 High power, F/F1 preouts
 D -Bass processing  Detachable face

--rrn1

Sony WXC570
CD Cassette
Receiver Changer
Controller
 BX Oversampling.
1 -bit 0 A  Full logic
cassette mechanism. 0-tal Lock tuner with SSIR-EX front
end  Dolb ni NR  CD'MD Control with custom file
 35W  4 nigh pollen output

AILOq lig !a 1,ra-ic

A/V Furniture has grown in both diversity and quality over the
last several years. Many new manufacturers have "joined the
party" and brought to it some fresh, innovative styles and

designs. Always striving to stay a leg up on our competition,
Sound City proudly offers an unparralled selection of Component,
A/V racks, and speaker stands from such well respected manufac-
turers as Lovan Audio, BDI, Atlantis, Salamander and many others.
Everyone needs a smart, durable way to house their components.

Chances are you'll find it at Sound City!

GM
The GF4 features 4
oversized tempered
glass shelves supported
by 1 25" finable steel
stanchions. The all glass
shelving `disappears"
and really accentuates
your equipment
30"H x 22"W x 19 5"D

Stock #21885

AVS-767
Alpha
Ambient!
 Accommodates up

32" TV. with tour
41 tempered safety
glass shelves for

components below
 Dimensions
33"W x 34"H x 21"D

Stock #1584

Atlantis Allegro A V

kiegro Audio
AV however is a
shelf rack designee's JI

3mmodate up to a 32 I
. and 2.4 audio components . also I

nas an additional shell Mat szw.eis :or us,.
viewing Structure a.a able plank or

Black Anigre Stock 430010
BlackBlack Stock 421121
Titanium Black Stock 421850
TitaniumAnigre Stock 421851

Classic II
4 -Shelf modular rack with individually spiked
shelves and Lovans
patented "Insolation" system. Triangular isolation
coupled with welded steel construction and Lake
Pine MDF shelves results in a rack with superior
damping Available with black or 18 Karat Gold
plated accents and tillable for improved damping

imensions
32 5"1-1 x 23 7"W x 19 5"D
Internal Clearance
6" or 7 S'H x 20 25"W x 17 25"D

We are your Custom Home Theater Specialists! Sound City special-
izes in custom Home Theater Systems, from the very basic to most
sophisticated. Call us or fax us your floor plan or room layout and

we'll design a system that's right for you.

Monitor Audio Full Metal System

Combining exquisde furniture -grade beauty with fast.
dynamic audiophile -caliber sound. the Monitor Audio Full
Metal Theater strikes a unique balance of aesthetics and

accuracy This all metal driver system consists of the 702,
703 or 705PMC (shown in picture) front L R speakers.

the CC70 or CC700 ishowni center channel and the MAFX2
bi-/ogle/di-pole rear surrounds. The ultra lag ultra tight

MASI powered subwoofer completes the package

COMPLETE SYSTEMS
STARTING AT ONLY gelCALL FOR DETAILS!

PM Fillmew=

Atlantic Technology 3511.1
Front Channel Speakers
 Dual 5 3 4 pot propylene  Dual 3' mid drivers
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Atlantic Tedinology 353C
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 !"  ..11cc,',-allv shielded
Atlantic Technology 354SR

. ,a, 314" dome tweeters

Sound City specializes in large high end car stereo systems. Call us
and we will custom design a system for your car.

Soundstream REF300SX
2. 1 Channel Car Amplifier
 50W x 2 rated power at 4 ohm, 12V
 85W x 2 rated power at 4 ohm, 14 4V
 300W x 1 total power output
 Enhanced dual class A drive board
 Onboard variable crossover
 Four way
circuit protection

Power Acoustik 2APC-980
Power Amplifier
 2 channel 980 watts mac
 360W x 2 RMS 2 Ohc

 200W x 2 RMS 4 Otu,

 980W max bridged
 1/2/3 channels possible
 TIC 0 01% cALL S/N ratio 984:IB9 $119

Denon DCA-550
4, 3.2 Ch. Power Amplifier
 50W x 4 power output
 100W x 2 power output
 Variable input sensitivity
 Low impedance compatibility
 Adjustable bass boost
 Built-in
protection circuit
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In -Wall Speaker
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 Dip switches in front of
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adjustments of woofer
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 Pivoting tweeter -58"
Aluminum metal dome
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urethane surround
 Patented flexbar bracketing system
 100 Watt power handling capability
 Frequency response 39HT-20kHz

160

Niles OS -10
Indoor/Outdoor
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 Acoustic suspension
enclosure
 100W power handling
 Elasto Dynamic hybrid
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 Long throw polypropylene woofer
 Weather resistant enclosure

Sony CDX-4160
CD Receiver
.5518 -EX Tuner  Digital dynamic bass
 D -Bass analog
 Intro scan repeat 1/2 shuffle play
 Front and rear preamp outputs
 Full detachable faceplate
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II1R cRiTirs PHonsF THE OUTSTANDING CURRENT RELEASES

Wilson: Home of the Wave
The appearance of Brian Wilson's
Imagination, his first solo album
of new material in ten years, is
clearly cause for rejoicing for

all who have ever been moved by his
work, a group of people that should in-
clude everyone but the deceased and the
deaf. Still, given the man's highly publi-
cized personal problems, and given that
the 1988 Brian Wilson album had serious-
ly halting moments and was therefore

easier to admire than to love, a not inap-
proriate question presents itself at the out-
set. To wit, and to paraphrase Dr. McCoy
in Star Trek IV: Is Brian Wilson firing on
all thrusters? Fortunately, the recorded
evidence here says yes.

The opening track, "Your Imagina-
tion," is vintage Brian: hooky, confident.
quirkily arranged (ah, those clarinets) and
yet immediately accessible. Hearing it for
the first time, I was seized with the over-

whelming desire to hop in my convert-
ible, hit the road, and blast the song over
and over again on the car stereo. And I
don't even drive. This is, dare I say it, a
potential hit single, a claim that could not
have been made about a Wilson composi-
tion in close to two decades. That a guy in
his mid -50s, let alone someone who has
known as much emotional and psychic
trauma. could craft a song like this is,
frankly, inspirational. And much of the
rest of Imagination is on the same level.

"South American," for example, with
very funny lyrics by Jimmy Buffett, is a
glorious margarita -soaked anthem that,
among its many virtues (great tune, soar-
ing background vocals), will remind lis-
teners of just how insipid the Beach Boys'
similar "Kokomo" was (Wilson had noth-
ing to do with that record). Elsewhere, the
lovely ballads "She Says That She Needs
Me" and "Where Has Love Been?" fea-
ture his characteristically unconventional
harmonic structures and remarkable sing-
ing. Wilson's trademark falsetto may not
be as effortless here as it was back in the
1960s, but it's somehow unravaged - as
opposed to the ragged -sounding vocals
on the 1988 record - and it remains as
poignant as ever. (Wilson sings every note
on the new album, incidentally.)

Imagination isn't perfect, of course.
Two remakes of relatively unfamiliar
1960s Beach Boys songs - the pleasant
but insubstantial "Keep an Eye on Sum-
mer," from Shut DOWn, Vol. 2, and the
should -be -classic "Let Him Run Wild,"
from Summer Days (and Summer Nights)
- don't do much except make you want
to hear the originals. But the good stuff,
including the "Happy Days" finale, which
harks back to the occasional dissonances
and fragmented song structures of the
Smile era, is pretty ear -opening.

Speaking of Wilson in the liner notes to
the 1995 soundtrack I Just Wasn't Made
for These Times, producer Don Was com-
mented: "Far from the catatonic drug
burnout the tabloids loved to depict, the
guy I got to know was lucid and happen-
ing. When we started to mess around in
the studio, it became clear that he was
capable of making a record every bit
as complex and beautiful as Pet Sounds
whenever he felt like it." I wasn't sure
that was true at the time. But Imagination,
though it isn't Pet Sounds, Vol. 2, is an of-
ten stunningly melodic and sung album.
Even better, it sounds like the work of an
extremely happy guy. Steve Simels

BRIAN WILSON Imagination
Your Imagination: She Says That She Needs Me:

South American; Where Has Lore Been?:

Keep an Eye on Summer; Dream Angel; Cry;

Lay Down Burden; Let Him Run Wild; Sunshine;

Happy Days (Giant, 39 min)
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Bringing
Romeo and
Juliet to Life

Gounod's setting of Shake-
speare's Romeo and Juliet
is the best operatic version
of that great love story,

and EMI's new recording of the com-
plete Romeo et Juliette makes clear
why this tender, beautiful work once
rivaled the composer's masterpiece,
Faust, in popularity. Well suited for
the title roles, the celebrated young
French -Italian tenor Roberto Alagna
and his glamorous wife, the Roman-
ian soprano Angela Gheorghiu, here
give their most impressive recorded
performances to date. What's more, all
three CDs in the set are accompanied by
impressive, attractively produced back-
ground material that can be accessed by
100 -percent multisession-compatible CD-
ROM drives in PC or Macintosh comput-
ers. Besides a complete libretto (which
is also provided in the printed booklet),
there are historical photos, explanatory
texts (in three languages), biographies of
the performers, and sound bites of EMI
recordings of other works by Gounod.

For decades Gounod has been neglect-
ed by major opera houses. This fine re-
cording, however - and recent revivals
of his best works here and in Europe -

Angela Gheorghiu and Roberto Alagna

are welcome signs that he may be coming
back into fashion.

Romeo et Juliette is tightly constructed
both dramatically and musically, and it
exhibits Gounod's gifts for characteriza-
tion, melody, charm, and lyrical senti-
ment. Working with a group of mostly
French singers and the chorus and or-
chestra of the Capitole de Toulouse, the
French conductor Michel Plasson delivers
a fully realized, idiomatic performance of
rare stylistic authority.

The real glory of this recording lies in
the singing and the way the principal so-
loists interpret their roles. Alagna and
Gheorghiu's fresh voices and passionate

temperaments make them believable
as the young lovers, and both are sen-
sitive to the text and project it well. I
have rarely heard French so beauti-
fully sung in recent years. Every con-
sonant is clearly articulated but not
overemphasized, and every vowel is
perfectly formed.

Alagna has drawn criticism as well
as praise in his brief stardom. He still
has room to grow in terms of polish
and finesse, of course, but he proves
here that he can indeed sing softly
when he wishes, and with subtlety
and nuance. Gheorghiu has the more
beautiful and cultivated voice, with
overtones of mystery that make her
Juliet more than just another pretty
lyric soprano. The other roles are
well cast, particularly the noted Bel-
gian bass -baritone Jose van Dam,

who provides weight and dignity as Friar
Lawrence. Even the British baritone Si-
mon Keenlyside, in the role of Mercutio,
has a voice of the proper lightness and
flexibility to sound French.

All things considered - singing, con-
ducting, recording quality, enhancements
- this is the best commercial recording
that Romeo et Juliette has ever had.

William Livingstone

GOUNOD Romeo et Juliette
Alagna, Gheorghiu, Van Dam, Keenlyside,

others; Chorus and Orchestra of the Capitole de

Toulouse, Michel Plasson cond. (EMI 56123,

three enhanced CDs, 180 min)

SELECT REISSUES

CAPTAIN BEYOND
Sufficiently Breathless
(Capricorn Classics) With this re-
issue of its second album (from

1973), the band's entire catalog is

at last on domestic CD. Rod Evans,

Rhino, and Lee Dorman are still

aboard here, but Bobby Caldwell is
replaced by two percussionists.

CHERI KNIGHT The Knitter
(ESD) Following the acclaim
for Knight's current album, The
Northeast Kingdom (E -Squared),

ESD offers her previous record

(from 1996) as a budget reissue.

FRANK SINATRA
In the Wee Small Hours;
Frank Sinatra Sings for Only
the Lonely; Come Dance
with Me!; Sinatra's Swingin'
Session!!! ,,i//
Ring -a -Ding Ding!; September
of My Years; Sinatra at the
Sands; Francis Albert Sinatra
& Antonio Carlos Jobim
fall Reprise)

The first wave in the two labels'

joint "Entertainer of the Century"
promotion, announced before his

death. All titles are 20 -bit remas-

tered and feature restored art

and liner notes. Which to buy first?

See "That's Frank" in this issue.

CBS: THE FIRST 50 YEARS
(TVT) Themes from The Ed Sul-

livan Show and I Love Lucy

to Late Show with David Letterman

and Everybody Loves Raymond,

interspersed with sound bites from
news coverage.

WARNER BROS.:
75 YEARS OF FILM MUSIC
(Warner Bros./ Rhino, Pur CDs)

One disc of orchestral themes and

suites, from The Adventures of
Robin Hood to Unforgiven, and

three discs of songs, from The Jazz

Singer's "My Mammy" to LA.
Confidential's "Ac-Cent-Tchu-Ate
the Positive." Comprehensive 80 -

page booklet.

BERLIOZ
Sacred Music; Symphonic
Dramas; Orchestral Songs
Soloists; Choirs; London Sym-

phony, Colin Davis cond. (Philips

462 252. nine CDs) Over 10 hours
of some of the finest Berlioz

recordings ever, dating from 1968
to 1980.

RAFAEL MENDEZ
Trumpet Extraordinary

Rafael, Robert, and Ralph Mendez,

trumpet (Summit 202)

Mendez and
Almeida Together
Rafael Mendez, trumpet; Laurindo

Almeida, guitar (Summit 203)

The third and fourth in a 12 -CD

series of digitally remastered Decca

recordings from the 1950s.

PUCCINI Suor Angelica
Joan Sutherland, Christa Ludwig;

National Philharmonic, Richard

Bonynge cond. (London 458 218)

"[Sutherland's] fans will probably
enjoy her, [and) the sound is excel-

lent" (May 1980).

RIMSKY-KORSAKOV
Scheherazade
Miriam Solovieff, violin; Vienna
State Opera Orchestra, Mario

Rossi cond. (Vanguard SVC-90)

The first stereo album on this label,
recorded in May 1956, whose

sound High Fidelity magazine

called "positively glittering."
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NEW RECORDINGS REVIEWED BY CHRIS ALBERTSON, FRANCIS DAVIS, WILL FRIEDWALD, PHYL GARLAND,
BRETT MILANO, ALANNA NASH, PARKE PUTERBAUGH, KEN RICFfARDSON, AND STEVE SIMELS

1;1111,1,.

Athenaeum: the travail, the thrall of young love

ATHENAEUM Radiance
(Atlantic, 45 min)
* * *

pecializing in not -so -silly love songs,
IlgPthe North Carolina quartet Athenaeum
displays a mature sense of poperaft on its
major -label debut album. Among the not -
so -guilty pleasures are "Flat Tire," with its
Byrds-like chorus, and "So Long," a chug-
ging rocker with some fine guitar work
counterpointing the vocals and syncopating
the beat. Mark Kano's voice has a husky fa-
miliarity about it, and the dual guitars of
Kano and Grey Brewster create an affable.
spacious atmosphere. A lot of Radiance
comes off like sound advice to the lovelorn,
as in the cautionary tale of "Different Situa-
tion." While not everyone will readily iden-
tify with the sentiments, which may seem
callow to those who have forgotten what
it feels like to be young, the emotions are
cenuine. Anil the bottom line is that Athe-

STAR SYSTEM
Excellent * * * **
Very good ** **

Good ***
Fair **

Poor *

A

naeum's well -manicured pop/rock is lis-
some, likable, and ear -catching. P.P.

DEEP PURPLE Made in Japan
(DCC Compact CM v sl, %. 77 mitt)

* * *
Made in Japan: The Remastered Edition
(EMI import, two CDs, 99 min)
* * * * *
Abandon
(CMC 56 min)
* *

Return with me now to the Age of the
Double Live Album, which flourished

from 197I's Allman Brothers Band at Fill -
more East to I 975's Frampton Conies Alive!
Back then, artists could be heard reinvent-
ing their studio material, often to thrilling
effect. And one of the greatest examples
was Deep Purple's Made in Japan, original-
ly a 1972 import - until so many fans clam-
ored for the set's epic, elastic forays into
hard rock that the band's American label,
Warner Bros., was forced to release it here.

If you're one of those fans, you likely
bought the set again when Warner Bros.
reissued it in the early days of CD. But the
sound was unremarkable, and the "liner
notes" were a single page of simplistic info.
Itchin' to upgrade? DCC Compact Classics
has a new version, but it gets docked a full

star for merely repeating that single page of
notes. The sound, however, is a definite im-
provement - and, considering that this is
one of DCC's gold CDs, it should actually
be the last word in conics, right?

Not this time. Gotta go back overseas,
where British EMI, as part of its 25th -anni-
versary Deep Purple program, has created
the ultimate Made in Japan. The remaster-
ing, supervised by Abbey Road engineers,
clearly edges out the DCC transfer in depth
and definition, resurrecting a full-bodied
resonance and a concert -like soundstage
from the original master tapes. You also get
Simon Robinson's excellent, lengthy liner
notes - not to mention a bonus CD single
of red-hot encores ("Black Night," "Speed
King," and "Lucille"), which, because it's
free, keeps the import price to under $20
(whereas the DCC title has been stickered
at more than $25).

Meanwhile, the new studio album Aban-
don includes four -fifths of the classic Japan
lineup, still enjoying a mild revivification
begun on 1996's Purpendicular. This stuff
is just fair not because the missing fifth,
guitarist Ritchie Blackmore, is replaced by
Steve Morse but because it tends to repeat
itself ("Seventh Heaven" and "'69" are ba-
sically the same song). It also repeats the
past: "Any Fule Kno That" cops a riff from
"Bloodsucker," and, er, "Bludsucker" is an
unnecessary remake of the entire song from
Deep Purple in Rock. Ah, In Rock. Now
that's another story ... K.R.

PETE DROGE Spacey and Shakin
(Fifty Seven Epic. 43 min; enhanced CD)
* * * *
nete Droge is turning out to be his gen-

eration's Tom Petty, which is both sur-
prising and ironic given that Petty has of
late reinvented himself as, in the words of
one of my colleagues, a Born Again slacker.
Still, the similarities are unmistakable: Droge
writes instantly accessible, sort of rootsy
pop/rockers that remind you of various Six-
ties acts (principally out of the Dylan/Byrds
axis), and he fronts a band that seems inca-
pable of overplaying and whose members
appear to be communicating amongst them-
selves telepathically.

Spacey and Shakin, Droge's third album,
may be his best faux Petty yet; stylistically,
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it's certainly the most varied, with some in-
teresting neopsychedelic flourishes (the title
song) leavening the Nineties folk/rock mix.
The killer track is "Eyes on the Ceiling,"
which mates a great circular guitar riff with
modified "Sweet Jane" chords, a chorus to
die for, a wonderful Beatlesque coda, and
lyrics about . . . I'm not exactly sure, but I
think I know the feeling anyway. The multi-
media of this enhanced CD includes lyrics
that illuminate Droge's cheerfully opaque
musings in a manner that used to be called
Follow the Bouncing Ball. S.S.

JOE ELY TWistin' in the Wind
(MCA Nashville. 58 min)
* * * *

With Letter to Laredo, his 1996 acous-
tic -driven paean to Mexico, Joe Ely

took what he called "a sharp turn and ex-
plored a different world." Twistin' in the
Wind returns to the same landscape but with
a more electric, rocking beat. Here, Ely is a
man wounded and crazed by love, tracing
all the mistakes that brought him to his
emotional precipice. From the plum -out -of -
his -mind confusion of "I Will Lose My
Life" to the love -and -death story of "Be-
hind the Bamboo Shade," he struggles to re-
gain his consciousness, his self.

Besides drawing on the religious im-
agery and vivid language of Mexico, the al-
bum explores other areas of Ely's musical
past, including his early Dylanesque period
(the title song), his trademark sardonic hu-
mor, and the blues. It is a beautifully re-
corded work with a rich instrumental sound
that blends the guitar traditions of his semi-
nal recordings into one, an effect achieved
by employing the guitarists who appeared
on them: Teye, David Grissom, Jesse Tay-
lor. Lloyd Maines, and Mitch Watkins.

What's missing is the straight -ahead
honky-tonk and the hard -driving country-
rock/blues that have always defined the
bedrock of Ely's live shows. In the mean-
time. Twistin' in the Wind is a tense but un-
forgettable visit to a blue border town of his
sly and fertile imagination. A.N.

GARBAGE Version 2.0
(Ahno Sounds. 50 min)
* * *
It would be tempting to dismiss Garbage

for making pure ear candy, if only the
band wasn't so good at it. Version 2.0, like
the hit debut album, piles on so many cheap
thrills that it's hard to resist. The opening
"Temptation Waits" sets the pattern with a
propulsive rhythm loop, a distorted guitar,
and a memorable chorus that could have
come from an old Phil Spector record. The
production combines electronic trickery
with the edgy guitar sound that Garbage -
man Butch Vig perfected on Nirvana's Nev-
ermind, and the disc's pop hooks match its
sonic dazzle. Plus there are some ingenious
touches in the arrangements, notably in
"Wicked Ways," which builds from ZZ Top
boogie to ethereal bridge and back.

Singer Shirley Manson, however, knows
only two vocal approaches: sexy and sexier.
The lack of lyrical depth also gets to be a
problem. When Manson sings, "I think I'm
paranoid and complicated," you want to
make like an English teacher and shout,
"Don't tell me, show me." And the use of
borrowed hooks in two songs (the Pretend-
ers' "Talk of the Town" in "Special" and the
Beach Boys' "Don't Worry Baby" in "Push
It," not to mention the "Taxman" bass line
in "Special") is just an overplayed gim-
mick, when Garbage is more than capable
of writing its own hooks. B.M.

NANCI GRIFFITH Other Voices, Too
(A Trip Back to Bountiful)
(Elektra. 72 min)
* * *

For this sequel to her 1993 album Other
Voices, Other Rooms, Nanci Griffith

invited friends and colleagues - among
them Guy Clark, Steve Earle, Jimmie Dale
Gilmore, Emmylou Harris, Lyle Lovett,
Richard Thompson, Jerry Jeff Walker, and
Gillian Welch - to help her explore some
of the songs that laid her own musical
foundation of country, folk, and rockabilly.
Some of the selections ("Wings of a Dove,"
"Walk Right Back") may seem like odd
building blocks, but, more often than not,
Griffith and her partners make something
special of the material (as in the "Wings"
duet with Lucinda Williams).

On her last few albums, Griffith has
leaned toward a kind of attitudinal approach
to a song, replacing her once -clear tones
with a rough, whiskey -bent -and -hell -bound
swagger. She does this repeatedly here, per-
haps thinking it adds a bit of bluster to her
Irish -accented arrangements. But the most
moving performance, the Johnny Cash tune
"I Still Miss Someone," returns Griffith to
her roots, where she's more interested in
singing than showing off. When she duets
here with Rodney Crowell, whose soulful
high tenor is country singing at its best, the

two recall the halcyon days of the Everly
Brothers - proof that Other Voices, Too
holds more than its share of surprises. A.N.

SEAN LENNON Into the Sun
(Grand RoyallCapuol. 49 min)
* * *

f there's one thing you don't expect to
1 hear on the first album by John Lennon
and Yoko Ono's son, it's a quote from Paul
McCartney. But that's what you get in
"Mystery Juice," which makes sly but un-
mistakable references to Macca's "Maybe
I'm Amazed." It's a brilliant stroke that de-
flates all the expectations surrounding the
younger Lennon's debut and, along with the
album's punning title, suggests he's inherit-
ed his dad's sense of humor.

Sean Lennon neither copies his father's
style nor goes out of his way to avoid it.
There are three blatantly Beatlesque tracks
among the thirteen - pretty much the stan-
dard total for any new pop artist. Despite
the eclectic arrangements, Lennon is more
of an old-fashioned singer/songwriter at
heart. Working mainly with Cibo Matto, the
band of his producer/girlfriend, Yuka Hon-
da, he updates a Seventies troubadour ap-
proach with samples and some lounge -jazz
touches, but he sounds most at home doing
proudly sentimental love ballads that recall,
well, McCartney.

Vocally, there's a definite family resem-
blance - to his half-brother, Julian. And
his voice is still too wispy (and his musical
instincts too lightweight) to command the
spotlight; he needs another album or two to
develop. But the blend of distortion and

Shirley Manson of Garbage: sexy, sexier
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popularmusic

QUICK FIXES
MITCHELL FROOM Dopamine
(Atlantic, 32 min)* * *
Producer makes his debut as a solo per-
former, with support from a variety of
folks (Sheryl Crow, wife Suzanne Vega,
members of Los Lobos). Sonically, it's
what you'd expect: dry and artificial.
Musically . . . well, let's just say that
songwriting per se is not Froom's major
concern. It's all very self-consciously
postmodem, but Dopamine often makes
for fascinating listening. S.S.

ANNIE HASLAM
Live: Under Brazilian Skies
(White Dove, 71 min; P.O. Box 92. Nutley,
NJ 07110; www.anniehaslam.com)
* * * *
Catch up on Haslam's career as she vis-
its the best of her solo material ("Bless-
ing in Disguise," "After the Oceans Are
Gone") and some well-chosen Renais-
sance chestnuts ("Spare Some Love,"
"The Captive Heart"). Through it all, the
voice remains a marvel. Bulletin: Has -
lam and former bandmates Michael Dun -
ford, John Tout, and Terry Sullivan (with
Roy Wood replacing Jon Camp) are cur-
rently recording an album of all -new
Dunford-Haslam material. K.R.

AR c

LARGO
(Blue Gorilla/Mercury. 70 min)* * * *
Largo isn't a band, it's a work inspired
by the second movement of Dvorak's
New World Symphony, and it's a won-
derful slice of Americana. It's also the
culmination of what the Hooters were
about, with Rob Hyman, Eric Bazilian,
and producer Rick Chertoff among the
creators, aided by Joan Osborne, Cyndi
Lauper, and Levon Helm. Both a unified
piece and a bunch of great tunes, Largo is
as giddy as a Fourth of July picnic. KR.

WYNTON MARSALIS The Midnight
Blues: Standard Time Vol. 5
(Columbia, 76 min) * *
Twelve tunes, mostly standards, are set
against a lush but unobtrusive string
background. Marsalis seems to be of two
minds: he plays in a lyrical, uneventful

pop vein through much of the program
but occasionally resorts to grotesque
growls and strained effects that strike me
as totally out of context. C.A.

OLIVIA NEWTON -JOHN
Back with a Heart
(MCA Nashville. 43 min) *
Newton -John returns with an embarrass-
ingly wrong-headed attempt at contem-
porary country -pop. This is terrible stuff:
stylistically glommed -together songs,
mucked -up production, the works. A.N.

LEANN RIMES
Sittin' on Top of the World
(Curb, 60 min)* *
It's far too early for Rimes to be growing
out of country music. Except for the fine
"Commitment" and three songs by Deb-
orah Allen (a writer held over from Blue),
the material here is so formulized and the
country traces so slight that her natural
twang and youthful charm are smoothed
away. Even "Purple Rain" sounds more
like a rote classic -rock cover than the
shocker it was intended to be. B.M.

THREE BARITONE SAXOPHONE
BAND Plays Mulligan
(Dreyfus 61 min) * * *
Ronnie Cuber, Nick Brignola, and Gary
Smulyan have banded together to honor
the man who in many ways put their in-
strument on the contemporary map.
They're joined by bassist Andy McKee
and drummer Joe Farnsworth. Yes, their
overall sound is a bit raspy, but it's made
quite palatable by Cuber's arrangements,
and it works well as a backdrop for the
solos, some of which test the rigid quali-
ties of the baritone sax. CA.

BIG LEAGUE BABE The Christine
Lavin Tribute Album: Part 1
(1 -800 -Prime CD. 42 nun) * * *
Part 2
(1 -800 -Prime CD. 56 min) * * *
Whether you buy these individual CDs
for Lavin's songs or for the artists who
perform them (Dar Williams, Dave Van
Ronk, Sara Hickman), you'll be treating
yourself to one of today's most creative
(and sometimes zany) singer/songwriters.
It's a rare talent who can write lyrics as
funny as "Artificial Means" (done on
Part I by Julie Gold and Cliff Eberhardt),
where a married couple resorts to sex
toys, and lyrics as switchblade -sharp as
"Victim/Volunteer" (also on Part I), per-
formed to chillbump-raising perfection
by Kristina Olsen. A.N.
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melody in "Mystery Juice," the whacked -
out country sound of "Part One of the Cow-
boy Trilogy," and the inventive pair of trip -
hop instrumentals are enough to prove that
Sean Lennon has more going for him than
just his genes. B.M.

DAVE MATTHEWS BAND
Before These Crowded Streets
(RCA. 71 mini
* * * *

efore These Crowded Streets marks the
WP point at which a great jam band be-
comes a great song band. The depth and
complexity of Dave Matthews's songwrit-
ing, not to mention the timbre of his voice.
call to mind some of the later work of Peter
Gabriel. But even Gabriel never went so far
as to build a band around violin and saxo-
phone. which allows Matthews and Co. to
weave together jazz, pop. Middle Eastern.
and African strands into a wholly original
tapestry of sound. Laugh if you will, but,
taking the word at face value, no one is
more "alternative" than Matthews.

The album is a mix of playful tunes
about desire and lust and foreboding songs
that sound sepulchral alarms. The band's
instrumental blend is particularly entranc-
ing in "Rapunzel." where violinist Boyd
Tinsley's swirling lines and Leroi Moore's
snake -charmer sax work animate Matthews's
peppery, seductive vocal. The other side of
the coin is his preoccupation with what he
calls the "symphony of death" - the
blood -red tide loosed by religious and polit-
ical differences. The music is reflective and

(
bittersweet in "The Dreaming Tree" and
"Pig" but assumes a grungy, dissonant cast
in "The Last Stop," evoking the endless
strife in the Middle East.

All the way around, it's a looser and
more organic Dave Matthews Band that ap-
proaches these songs of conjugal love and
internecine strife with an illuminating, pur-
poseful drive. P.P.

STEVIE NICKS Enchanted:
The Enchanted Works of Stevie Nicks
(Atlantic. three CDs. 3 hours. 33 mini
* *
LEGACY: A TRIBUTE TO
FLEETWOOD MAC'S RUMOURS
(Atlantic. Lava. 48 min )

Fleetwood Mac's career is starting to re-
peat itself: we've had the strong group

effort, now it's time for the lame offshoots.
Stevie Nicks remains a valuable part of the
band, but her own three -CD anthology
proves she didn't have the depth or the
songs to carry off an extended solo career.
Avoiding Mac material except for a new
piano version of "Rhiannon," Enchanted
wisely includes most of Bella Donna plus a
terrific Buckingham Nicks track, "Long Dis-
tance Winner." But the rest is weighted to-

ward cosmic twaddle like "Street Angel,"
"Sleeping Angel," and "Desert Angel" -
detect a pattern here? Worse, no amount of
cosmetic production is able to hide the way
her voice deteriorated. By the time of the
live "Edge of Seventeen" (chosen over the
superior studio version), she was already
unable to hit the crucial high notes in the
chorus. The recent tracks show a partial re-
covery, but she turns Tom Petty's "Free
Fallin' " into mush.

Legacy, a song -for -song Rumours tribute,
has all the makings of a bad joke on project
producer Mick Fleetwood's part: veteran
band strikes back at alternative rock by let-
ting overhyped acts murder its songs. The
passable attempts, Tonic's "Second Hand
News" and the Goo Goo Dolls' "I Don't
Want to Know," stick closest to the origi-
nals. The rest are either misfired (Shawn
Colvin, who does "The Chain," needs to
have her sampler confiscated) or woefully
bland (Jewel makes "You Make Loving
Fun" un-fun). B.M.

PUBLIC ENEMY He Got Game
(Del Jam. 48 min)
* * *

The tracks that Public Enemy recorded
for Spike Lee's He Got Game comprise

the group's first album in four years, and
it's an exhilarating muddle. The title cut

and "What You Need Is Jesus" find Chuck
D in some of his favorite lyrical territory:
basketball and mike warfare. But "Is Your
God a Dog" is easily the best thing here, as
he makes cogent remarks about the deaths
of Tupac Shakur and the Notorious B.I.G.,
trying to sort out the winners and losers in
this now -ancient dispute instead of doing a
mere we -miss -you -bad tune. It reminds you
how far above most rappers Chuck remains
in terms of flow, style, and intelligence.

But there are a lot of moments that leave
you scratching your head. "Politics of the
Sneaker Pimps" circles some important
points but crashes when it should glide.
And Flavor Flay, whose role as comic relief
to Chuck's deep thoughts used to be an es-
sential part of the PE mystique, doesn't
seem Lp to the challenge here. In fact, his
solo turn, "Shake Your Booty," is unneces-
sary. More than up to the challenge, howev-
er, are Hank Shocklee and the rest of the
Bomb Squad production team, who provide
the jazzy and abstract beats. With hip -hop
devolving from witty sampling to straight-
out rip-offs, it's a treat to hear Shocklee and
pals toss a bit from the Who's "Won't Get
Fooled Again" into the PE original "House
of the Rising Son."

Then again, more than half the tracks
fade quickly, kind of like an old ballplayer
who can't admit he's lost a step. Public En -
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popularmusic
emy is still wily enough to play, but this
disc doesn't find the group at the top of
its game. Claudia Perry

THE SMASHING PUMPKINS Adore
(Virgin. 73 mini
* * * *

Less is definitely more in the case of the
Smashing Pumpkins' new CD, a re-

trenchment from the sprawling, boisterous
bigness of Mellon Collie and the Infinite
Sadness. Adore is an album of bittersweet
elegies, including the lovely, almost un-
speakably touching "For Martha," for Billy
Corgan's recently deceased mother. There
are also nods to the drug -shrouded death of
touring keyboardist Jonathan Melvoin and
the drug -related ejection of drummer Jim-
my Chamberlin in "Daphne Descends,"
with its references to "the sugar sickness"
and "pinhole stars into the shadow mind."
Another song, "Tear," carries a funereal
weight as Corgan sings alone to the ticking
of a programmed drum, only to be joined
by a dark, hammer -heavy riff.

There are no light moments, no sputter-
ing rages. no loud guitars, nothing to play
to the arenas. What's most impressive about
Adore is the way Corgan fixes his gaze on a
difficult subject and sustains it with a calm,
unflinching intensity and quietly gorgeous
music. It is a ghostly, spectral collection of
meditations that whispers rather than shouts,
communicating no less forcefully for its
lack of amperage. P.P.

SONIC YOUTH A Thousand Leaves
(DGC. 74 min)
* * *

The deliberately rambling and some-
times aggravating sound of A Thousand

Leaves makes you wonder just what is left
for Sonic Youth to prove - that it can be
more outré than any band whose self -mar-
keted disc sells in the dozens? The mem-
bers of Sonic Youth are now sonic middle-
agers whose hunger for the credibility thing
may be holding them back from further
breakthroughs on the order of Daydream
Nation and Dirty.

The strongest performances here are the
lengthy doses of jazzy psychedelia that
orbit around discernible centers between
cruises into the cosmic ether. "Wildflower
Soul" is Sonic Youth's "Dark Star," an au-
dacious aural journey that artfully skirts the
fine line between order and chaos, while
"Hits of Sunshine (For Allen Ginsberg)"
finds guitarists Thurston Moore and Lee
Ranaldo engaging in a languid dialogue
that recalls the expansive interchange you
might have heard in a San Francisco ball-
room circa 1966.

The same high praise, alas, cannot be
lavished on the songs that appear to be the
province of bassist Kim Gordon, who pro-
jects little more than petulance and self-

absorption. While braying off-key in broken
meter might seem avant-garde to those who
don't know better, Gordon couldn't be more
obvious in either her politics ("Contre Le
Sexisme," "Female Mechanic Now on Du-
ty") or her deliberate pursuit of the unlis-
tenable ("The Ineffable Me"). She seems to
be working at cross-purposes with the rest
of the band, and her contributions drag
down A Thousand Leaves. P.P.

JAll
LOUIS ARMSTRONG Master of Jazz:
Live in Chicago, 1982
(Mobile Fidelity Sound Lab. 66 min;
* * *

The sextet on Live in Chicago, /962 is
not among Louis Armstrong's most

memorable bands, but trombonist Trummy
Young and pianist Billy Kyle elevate the
proceedings considerably. Because Arm-
strong was recorded frequently during this
period, there are no musical surprises here,
but the remarkable Satchmo somehow nev-
er sounded stale; he could repeat a previous
solo with uncanny freshness, and his big-
ger -than -life personality had a way of elim-
inating déjà vu. Mobile Fidelity's gold CD
contains three tracks that were not on the
original Danish Storyville release, and the
sound, which was already good, has greater
clarity and presence. The bonus tracks are
"When I Grow Too Old to Dream," which
features Kyle to advantage, "Once in a
While," which features Young to disad-
vantage. and "Basin Street Blues," where
Young redeems himself. The rest of the
band does a decent job. Meanwhile, Arm-
strong is Armstrong - and, of course, he
sings as only he could do. C.A.

JACKY TERRASSON TRIO Alive
(Blue Note. 61 min)
* * * *
nianist Jacky Terrasson's style is charm-

ingly unpredictable - sometimes whim-
sically Monk -like, almost always intensely
absorbing. As on his previous two releases,
he's joined on Alive by bassist Ugonna
Okegwo and drummer Leon Parker, this
time recorded during a performance at New
York's Iridium club last summer. Terrasson
points out that he considers the round-robin
format of soloing to be tired; his own com-
position "Cumba's Dance" is a good exam-
ple of the more collaborative sound he
prefers. On the other hand, the piano domi-
nates much of "Sister Cheryl" and "Simple
Things," two brooding, somber pieces. The
trio's treatment of "Love for Sale" and an-
other household tune. "Things Ain't What
They Used to Be," should be enough to
convince you of Terrasson's importance as
a distinct voice on a scene that fairly teems
with clones. C.A.
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classicalmusic REVIEWS

NEW RECORDINGS REVIEWED BY RICHARD FREED, DAVID HALL, JAMIE JAMES, GEORGE JELLINEK, AND ERIC SALZMAN

BARTOK String Quartets
Takacs Quartet (/ whim, 455 297, two CDs,
/52 min)
* * * *

The Takacs Quartet recorded Bartok's
six masterpieces for string quartet once

before, in 1984 for Hungaroton, and that
version is still available on CD. All of the
ensembles from Bartok's homeland that
have tackled the cycle on disc have tended
to stress the lyrical aspects of these works
to a greater extent than, say, the Juilliard or
Emerson Quartets, and the Takacs is no ex-
ception. As a result, this set excels in the
first two quartets, which find Bartok mak-
ing the transition from late Romanticism
to his distinctive amalgam of his native folk
idiom with late Beethoven. In the mature
quartets the Takacs players are most con-
vincing in the ruthlessly compressed Quar-
tet No. 3 and in the ineffably sad and bitter
pages of No. 6, finished in 1949. after Bar-
tok had exiled himself and family to the
U.S. My major reservation pertains to the
opening of the five -movement No. 4. which
seems somewhat tentative here, while its
very last bars lack a sense of finality.

Along with the generally fine perfor-
mances we have altogether splendid sound.
The recording is very rich in color and inner
detail, for example the tang of the snap
pizzicatos in No. 4. D.H.

BEETHOVEN "Moonlight" Sonata
FRANCK Prelude, Chorale, and Fugue
BRAHMS Paganini Variations
Evgeny Ki in. piano (RCA t ictor 689/0.
57 min)
* * * * *

vgeny Kissin has always shown him -
G self to be an elegant pianist, frequently
rising to the level of poetry. He does a bit of
barnstorming where the music calls for it in
the Brahms Paganini Variations, but the ele-
gance is still there. Several of the varia-
tions. such as Nos. I and 13 in Book 1, are

STAR SYSTEM
Excellent * * * * *

Very good * * * *
Good * * *

Fair * *
Poor

charged with a sassy vitality that is all too
seldom realized in full. The spirited irrever-
ance in these sections splendidly takes off
from the diahlerie of Paganini's original.
the 24th Caprice. While some of the most
respected keyboard giants have tended to
pussyfoot around such episodes. Kissin tears

into them with enthusiasm. This is not, after
all, a work of philosophical meditation, but
a celebration of virtuosity in its best sense,
embodying vast intellectual and technical
vigor and propelled by a driving spontaneity.

While RCA did well to place this grand-
ly climactic performance last on the disc,

Violin Noir
utlinist Nadja Salerno -Sonnenberg

V found herself packaged early on as
a sultry provocateur. The emotional.
nearly unhinged intensity of her playing
and the rambuctiousness of her person-
ality only lent credence to the image.
The lingering effect forces her. even
today, to convince skeptics that she is
a serious artist.

111
C.Afornia dreamin.?

Several of her recent "crossover"
releases on Angel undermined that
effort, but Humoresque, her label debut
on Nonesuch, is uncontrived in concept
and unmannered in performance. It's a
rare attempt to gather the bits and pieces
of a classic Hollywood film score and
present it as a viable artistic entity inde-
pendent of the visuals, in this case the
tale of a violinist who rises from poverty
on New York's Lower East Side to a
career filled with glamour and tragedy.

Franz Waxman created the score for
the 1947 film Humoresque by rearrang-

ing and reorchestrating favorite violin
pieces as well as composing new music,
all played in the movie by an unseen
27 -year -old Isaac Stern. The result is a
giddy confection that delights in super-
imposing car horns on the Mendelssohn
concerto or deflating the prelude to
Tristan and Isolde by making it a vapid
virtuoso vehicle. The preposterous juxta-
positions and blasphemous bastardiza-
tions suggest that Waxman thoroughly
enjoyed mocking his European heritage.

Salerno -Sonnenberg seems right at
home in this film-noir landscape. She
has mastered a sentimental, deliriously
excessive Romantic lyricism, full of
emotive swoops and slides and intrusive
shifts in tempo, while retaining her
brutal, cutting force, which prevents the
music from turning into kitsch. Most
remarkably, she shows unsuspected skill
as an interpreter of pop standards in two
songs by Cole Porter and one by George
and Ira Gershwin (all with vocalist Judy
Blazer). Just listen to the adroitness with
which she plays "Embraceable You"
(accompanied by pianist Leslie
Stifelman). Not only does she unself-
consciously embroider the melody, but
her tone ranges from a lush "classical"
sound to a nasal, acerbic jazz style.
These are not the dutiful performances
of a stodgy classical musician, but rhap-
sodic effusions of seeming impro-
visatory freedom. - K. Robert Schwarz

NADJA SALERNO-SONNENBERG
Humoresque
London Symphony, Andrew Litton cond.
(Nonesuch 794642,60 min)
* * * *

AUGUST 1998 STEREO REVIEW 85



classical nusic

Sylvia McNair: well-chosen Mozart

the renderings of Beethoven's "Moonlight"
Sonata and Cesar Franck's Prelude, Cho-
rale et Fugue that precede it display a simi-
lar vigor and freshness, as well as a certain
impatience with a tradition that has tended
to smooth over the very elements that give
such works their unique character and pow-
er. The long-suffering first movement of the
sonata is not wrapped in a sentimental haze
but is almost stark in Kissin's clear-eyed,
unapologetically virile delineation. The tiny
minuet has charm to burn, and the finale
achieves a superhuman drive without over-
heating. The Franck, too, gains from the pi-
anist's boldness and directness. His clarify-
ing balance and lack of indulgence not only
enhance the music's dramatic sweep but
project it in the most ennobling light. And
in all three performances Kissin's unfailing
regard for tone is superbly conveyed by the
exceptionally vivid recording. R.F.

GLAZUNOV Violin Concerto
KABALEVSKY Violin Concerto
TCHAIKOVSKY Souvenir d'un lieu cher;
Valse-Scherzo
Gil Shaham. violin; Russian National Orchestra,
Mikhail Pletnev cond. (Deutsche Grammophon
457 064, 62 win)
* * * *

tl Shaham has done it again here, of-
fering interesting and varied program-

ming in performances full of heart and piz-
zazz. The Glazunov Violin Concerto is an

essentially lyrical work whose brief open-
ing movement serves as a kind of prelude to
a slowish central movement. An elaborate
accompanied cadenza brings on the festive
finale, which has all the violinistic fire-
works one could want. In terms of lush tone,
Shaham pulls out all the stops from start to
finish, with fiddling rivaled only by the
1934 Jascha Heifetz recording.

Dmitri Kabalevsky's Violin Concerto,
one of a trio of concertos that he wrote in
the mid -1940s with young players (and lis-
teners) in mind, is brilliant, spicy, and zest-
ful, definitely in the "socialist -realist" Sovi-
et mode but not oppressively so. It's good
listening and, as in the Glazunov, Shaham
and Mikhail Pletnev's Russian National
Orchestra give it their all. But in contrast to
the Glazunov, Shaham here eschews lush vi-
brato and lets the music speak for itself, as
he does also in the two Tchaikovsky pieces.

Souvenir d'un lieu cher was originally a
set of three pieces for violin and piano.
Glazunov orchestrated the piano part, to
coruscating effect in the scherzo, and the
orchestral playing is superb, especially the
woodwinds. Shaham winds up the program
with the highly balletic and utterly beguil-
ing Valse-Scherzo, Op. 34. The recording,
made in the spacious Great Hall of the
Moscow Conservatory, is just fine. D.H.

MASSENET Werther
Hadley, Von Otter, Upshaw. others; Chorus and

Orchestra of the Lyons Opera. Kent Nagano
cond. (Erato 17790, two CDs, 121 min)
* * *

oethe's novel Werther, one of the land-
mark works of early Romanticism, is

not much read nowadays, but it was the
premier bodice-ripper/handkerchief piece
of its day. It took most of the nineteenth
century for a successful operatic version to
appear, and it came, oddly enough, not from
Germany but from France. Modern perfor-
mances and recordings of Massenet's Wer-
ther attempt to redress this injustice with
international star casts that often lack au-
thenticity in the French style and language.
That is somewhat true of this recording, al-
though the results are far better than usual.
In the absence of a strong home-grown
style, the performance is quite Italianate,
which is not entirely wide of the mark con-
sidering that Massenet apparently had a
strong influence on Puccini.

The most Italianate member of the cast
is, not surprisingly, the Werther, tenor Jerry
Hadley (his mother is Italian). Werther is, in
any case, the strongest personage in the
opera, and he has a disproportionate share
of the best music. Yet both of the leading
women have a more natural command of
the language than Hadley (and that is at
least 50 percent of style). Mezzo Anne So -
fie von Otter almost succeeds in bringing
Werther's beloved, Charlotte, to life, and

Dawn Upshaw is chipper and girlish in the
light soprano role of Sophie, Charlotte's
younger sister.

This is a very shapely Werther. Masse -
net's technique is impeccable, and the or-

chestral music - there is quite a bit of it
and it is quite inspired - takes up most of
the story's passion and dark coloring, giv-
ing Kent Nagano and his French musicians
a chance to dig in and show their stuff. E.S.

MOZART Arias
Sylvia McNair, soprano; Alfred Brendel, piano;
Leila Josefowitz. violin; Academy of St. Martin
in the Fields, Neville Manner cond. (Philips
446 712.59 min)
* * *
Natalie Dessay. soprano; Lyons Opera

Orchestra, Theodor Guschlbauer. cond. (EMI
55386, 64 min)
* * *
I f coloratura fireworks and stratospheric

high notes are your main interest, Natalie
Dessay provides them with utter security
and bravura abandon in her collection of
concert arias. She negotiates the wide leaps
of "Vorrei spiegarvi, oh Dio" with pinpoint
accuracy, though her performance could use
a little more characterization. She is fear-
less with her high notes, scattering high Es
and Fs generously and even ascending to an
altissimo high G in the lengthy "Popoli di
Tessaglia." Despite the stunning virtuosity,
I would have liked a more distinct articula-
tion of the text.

Sylvia McNair may not be Dessay's ac-
robatic equal, but her choice of arias is
more interesting. She is best in Pamina's
"Ach, ich fuhl's" (The Magic Flute) and in
the Countess's two arias from The Marri-
age of Figaro: "Porgi amor" is touchingly
phrased and "Dove sono," with an uncon-
ventional ending, is exquisitely sung. There
is plenty of anger and passion in her "Mar -
tern alter Arten" (The Abduction from the
Seraglio) and also accurate passage work.
By contrast, the elaborate concert aria "Ch' io
mi scordi di to?" - in which pianist Alfred
Brendel collaborates brilliantly - is emo-
tionally rather restrained. Susanna's "Deh
vieni, non tardar," also from Figaro, is just
a bit mannered.

Neville Marriner and the Academy of St.
Martin in the Fields accompany McNair ad-
mirably. Theodor Guschlbauer and the Lyons
Opera Orchestra's support for Dessay is a
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bit subdued in comparison. No texts are
provided with the Philips disc, and the notes
are all about McNair: EMI provides full
texts and translations but not a word about
Dessay. Curious. GJ.

SCHUBERT Piano Sonata in A Major
(D. 959); Four Impromptus (D. 935)
Alain Planes, piano (Harmonic Mundi 901637,
79 min)
* * * * *

s on his earlier Schubert CD on Har-
monia Mundi, Alain Planes here brings

an engaging naturalness and spontaneity to
the big A Major Sonata. The long, unhur-
ried opening movement is poignant, and
that quality comes across more convincing-
ly because the music is not coaxed or pulled
out of shape or broken up with unmarked
pauses like barely restrained sobs. Planes
takes the repeat, but he keeps everything
moving so evenly that the music simply
seems to assume the proportions it needs
for the proper balance of its ambitious de-
sign. The slow movement is similarly per-
suasive in its wistfulness, the scampering
scherzo makes no apologies for its playful-
ness (without masking its darker undercur-
rents), and the final movement unselfcon-
sciously reminds us that Schubert's design
for it is bold as well as broad, encompass-
ing a good deal of brilliance as well as his
more generally acknowledged warmth of
heart.

The same happy impression carries over
to the Four Impromptus, which complete
the generously filled CD. While it has been
suggested more than once that these pieces
ought not to be played separately because
they amount to a full-fledged sonata, the
notion seems particularly cogent in this case.
The music and the performances are beauti-
fully served by the lifelike recording. R.F.

SCHUMANN: Genoveva
Ziesak, Widmer, Van der Walt, Lipovsek,
others; Arnold Schoenberg Choir; Chamber
Orchestra of Europe, Nikolaus Hamoncourt
cond. (Teldec 13/44, twn CDs, 128 min)
* * *

chumann was capable of creating pow-
erfully dramatic music with character-

izations to match, but in his one opera.
based on the legendary medieval figure of
Genevieve of Brabant, he came a cropper.
There are fine moments in the opera. no-
tably the night scene between the ardent
major-domo Golo and the lonely and dis-
traught Genoveva, but except for the pag-
eantry of the choral episodes, the music is
generally more akin to Schumann's song
cycles than to what we encounter on the op-
eratic stage. It seems no accident that this
Teldec recording by Nikolaus Harnoncourt
and his forces derives from a concert pro-
duction, not an operatic one. The lead sing-
ers are first-rate. Ruth Ziesak is a properly

unsophisticated Genoveva, with the right
reserves of indignation for her big scenes
with Golo. As Genoveva's husband, Sieg-
fried, Olives Widmer is very much the re-
spectable burgher, while Deon van der Walt
is a light -voiced but spirited Golo. I espe-
cially appreciated Marjana Lipovsek in the
mezzo role of Margaretha.

Harnoncourt brings the utmost convic-
tion and fervor to the whole enterprise, and
he gets a splendid response from the singers

and players. The well-known overture with
its striking horn -call motive comes off beau-
tifully. The live recording is well carried out,
with good balances and good use of stage
effects. In sum, this set may not be an aver-
age operagoer's first choice, but it's a must -
have for lovers of Schumann. D.H.
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Orket ,,111.11,1111,2. Jurjen I .
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Member BETTER BUSINESS BUREAU

Visit our Super -Site
www.unclestereo.com

RUBEN GUSS

SYSTEM 7 SONATA
MONITOR SPEAKERS
 8 Woofer
 Piezo Tweeter
 Breathtaking

Pair 99
$2400

AUDIO
VIDEO
FROM
A TO Z

SAVE OVER 60%

MODUS MUSIC TWO

Bookshelf
Audiophile
Speakers
 7" Woofer
 3 4" Dome Tweeters

Pair 9
Retail Price S599



classical music

Prime Piazzolla
Four thrilling new CD releases on the
Milan label, all comprising live

recordings from Argentina made by the
composer Astor Piazzolla in his prime.
remind us what a master performer and
hand leader he was, and how important

performance style was to
his way of musical life.

For me, the over-
whelming revelation was
Piazzolla's first quintet,
represented here by the
Muerte del Angel CD,
a recording of the
ensemble's final appear-
ance, in 1973, in Buenos
Aires's now vanished
Teatro Odeon. This was
actually a reunion of
three -fifths of the original
quintet with two other
long-term collaborators,
including the pianist
Osvaldo Tarantino, who
plays an astonishing
improvisation on Ototio
Porterio. Here are great
early tangos in sensa-
tional, breathtaking
performances.

All the rest of these
recordings date from the
1980s, when he put new
life into the old tango
tradition. Concierto de
Vticar, recorded in 1983
and featuring his recon-
stituted Conjunto 9,
represents Piazzolla

working with some of the largest forces
ever placed at his disposal. The title
track is the attractive and rarely
performed Concerto for Tango Nonet
and Orchestra, perhaps his best
concerted work, and, among other
things. there is also a Bandoneon

S I 0
I

S. III II
PLAZ7OLLA

4leLibertango ;de

ASTOR
PIAZZOLLA ie

Irrs minutos -.AMA
con la real:dal III

1.1 -

Present Music; Apollo Saxophone Quartet;
Michael Torke Band (Argo 455 684,67 min)
* * * *

Michael Torke is a second -generation
American minimalist who uses jazz

and blues riffs to build up big instrumental
sound pieces of great appeal and power. His
music is popular in Europe. where he is
considerably better known than in his own
country. The transatlantic connection makes
sense since Torke's work is ultra -American
in content but has a lot of wit and a very
highly polished technique and structure.
which are quite European characteristics.

Concerto and a beautifully extended
version of Verano Portetio.

Libertango. named for one of Piaz-
zolla's greatest tangos, was recorded in
1984. This double album looks both
backward and forward. In addition to the
title track, it includes the three great
Angel pieces performed in their proper
and powerful sequence as a kind of
tango suite or symphony. Finally, the
sextet album, Tres Minutos con la
Realidad ("Three Minutes with
Reality"), recorded in 1989, includes
some of his most extended composi-
tional efforts, both early and late.

The recordings, all very well edited
and restored, have lifelike presence and
punch. If you want an introduction to
Piazzolla, Muerte del Angel makes a
good start, but I recommend the entire
collection. - Eric Sal:man

PIAZZOLLA
Muerte del Angel
Astor Piazzolla, bandoneOn;

Osvaldo Tarantino. piano: Antonio Agri.
violin; Horacio Malvicino, guitar;
Kicho Diaz, bass (Milan/BMG 3584/,
42 min)
Concierto de Nacar
Conjunto 9; Orquesta Filarmonica,
Pedro Ignacio CalderOn cond. (Milan/BMG
35842,64 min)
Libertango
Astor Piazzolla, bandoneon; Fernando
Suarez Paz, violin: Pablo Ziegler. piano;
Oscar Lopez Ruiz, electric guitar;
Hector Console, bass (MilanIBMG 35843,
two CDs. 84 min)
Tres Minutos con la Realidad
Astor Piazzolla. Julio Pane. bandoneelm

Jose Bragato, cello: Gerardo Gandini, piano;
Horacio Malvicino, electric guitar;
Hector Console, bass (MilanIBMG
35844. 52 min)
* * * *

His wit extends to the titles: Overnight
Mail's three movements are "Priority."
"Standard," and "Saturday Delivery." Tele-
phone Book comprises Yellow. White, and.
of course, Blue Pages. Change of Address is
a series of tributes to his last six abodes.
The verbal wit is easily matched by the mu-
sical spirit, which is fun -tilled, controlled.
and very expressive without ever seeming
tight, sentimental, or nostalgic. E.S.

VERDI Don Carlo
Margison, Gurchakova, Hvorostovsky,
Borodina, Scandiuzzi. Lloyd. others; Chorus

and Orchestra of the Royal Opera House.

Covent Garden. Bernard Haitink cond. (Philips
454 463. three CDs. 208 min)
* * *

Verdi's Don Carlo is the grandest of his
grand operas. and the most difficult to

cast, requiring a dramatic soprano. a sexy
mezzo, two powerful basses, a tenor with
endurance, and a lyric baritone who can blend
well. Inevitably, most casts have weak links.
and this recording of an acclaimed produc-
tion at Covent Garden conducted by Ber-
nard Haitink is no exception. On the plus
side, it boasts a brilliant performance by the
finest Posa of our time. Dmitri Hvorostov-
sky. His phrasing is exquisite, his delivery
thrillingly eloquent. The death scene glows
with a gorgeous color and burnished inten-
sity that take the listener's breath away -
but not the singer's. His technique through-
out the recording is masterly.

The women, soprano Galina Gorchakova
and mezzo Olga Borodina, also Russians.
bring heft and intensity to their roles, par-
ticularly Borodina as Eboli - her rendition
of the Veil Song throbs with dark, erotic pas-
sion. Basses Roberto Scandiuzzi and Robert
Lloyd. too, are fine, although Scandiuzzi
sounds rather too young for King Philip. As
Don Carlo, Richard Margison is a compe-
tent singer but nothing more. His voice has
little color, and his interpretive abilities
seem all the more pallid paired with such
uncommonly expressive singers as Hvoros-
tovsky and Borodina. The Covent Garden
orchestra plays well enough. but Haitink's
conducting fails to bring a full measure of
Verdian fire to the performance. J.. 1.

WEILL Songs from Broadway Shows
Hampson. Futral. Lehman. Hadley; London
Sinfonietta Chorus and Orchestra. John

McGlinn cond. (Angel 55563. 76 min)
* * * *

Kurt Weill's American theater flops are
more interesting today than his hits.

The indefatigable John McGlinn, our lead-
ing recorded archivist of lost American mu-
sicals. has put together almost 40 minutes
of The Firebrand of Florence. a 1945 mega -
flop about the Renaissance sculptor and
goldsmith Benvenuto Cellini, with lyrics by
Ira Gershwin (!). that is quite wonderful.

Even closer to my heart are four excerpts
from Love Life, with book and lyrics by
Alan Jay Lerner. one of the most original
and influential musicals ever to be put on
the Broadway stage. In 1990, as artistic
director of the American Musical Theater
Festival. I put on the first performances of
this masterpiece in over forty years. and I
can testify that those here are solid perfor-
mances of what ought to be classic material.

The other songs. and the shows they come
from, are better known, but even "West -
wind" from One Touch of Venus and "John-
ny's Song" from Johnny Johnson are not as
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famous as they might be. Everybody knows
"September Song" from Knickerbocker Hol-
iday. but the masterpiece of that show is un-
doubtedly the song offered here instead. "It
Never Was You."

McGlinn brings all of this material hack
to life not only through his solid direction,
but also because he has surrounded himself
with the best talent: Thomas Hampson. co-
stars Elizabeth Futral. Jeanne Lehman, and
Jerry Hadley, a good supporting cast, and a
first-class London chorus and orchestra.
Hampson supplies a rare commodity these
days. a superb leading -man lyric baritone.
necessary for every one of these shows.
Like his colleagues. he is very comfortable
with a plummy. somewhat old-fashioned
theater style. and his projection of the texts
is impeccable. None of his characters here
are very deeply developed - these are ex-
cerpts. after all - but there is enough per-
sonality and charm in his lyric gift to carry
it all through. And the strong matching ef-
forts from the other singers, the British mu-
sicians, and, of course. McGlinn make this
a memorable recording.
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chetype System from Salamander Designs Ltd MEI,

-800-879-5267 www audrofurniture corn



FOR SALE

FRIENDLY PEOPLE, EXPERT ADVICE, and THE LOWEST PRICES!

HOME THEATER SPECIALISTS

American Buyer's Club International

1-800-354-1324
130 Highway 33  Englishtown, NJ 07726

THX - AC -3 Consultants
For info & customer

service call
732-780-6600

Fax orders
732-294-7480
VISIT OUR UEBSITE

WWVV.ABCSTEREO.COM

YAMAHA
RX-V992 AC -3 749

RX-V2092 CALL
HARMAN/KARDON

AVR85 CALL
AVR40 CALL

DENON
AVR2700 CALL
AVR3200 AC -3

AVR5600 THX
PIONEER

VSX-D906 699
VSX-D606 CALL

F-1.3331=11
B K

AVF 3090 CALL
NAD

2I6THX AMP

PARASOUND
PSP-I500 DIGITAL
HCA 2205 AMP

ADCOM
GFP 750 .. PRE AMP

GFA7500 AMP

KEF
Q75 CALL
MODEL THREE CALL

PSB
STRATUS GOLD .CALL
STRATUS MINI NEW
www.WHARFEDALE.com
DIAMOND 7 2 CALL

ATLANTIC
TECHNOLOGY

450 SYSTEM THX
370 SYSTEM AC -3

BOSE
AM 10 NEW LOW PRICE
AM 7 II .LOWEST PRICE

KRIX
www.krixspeakers.corn

EQUINOX Award Winner
APEX TOWER

KLIPSCH
KLF20 CALL

'!111111114174

TOSHIBA
SD3I07 CALL

PIONEER
DVL909 DVD/LD/CD

SONY
DVP-S500 CALL
DVP-S300 CALL

PANASONIC
DVD-A3 1 0 AC -3

DENON
DVD-3000 DTS

LOWEST PRICES!
VELODYNE FSR-12

MX -I25
KLIPSCH KSW-200
CLEMENTS. RICHTER
CLEMENTS RICHTER2
BIC 1200R

Ivc
XL -MC 334BK 200 DISC

DENON
DCM460 339

NAKAMICHI
ALL MODELS CALL

YAMAHA
CDC665 239

1-11EMEME13231

HITACHI AUTHORIZED
TOSHIBA DEALER

SONY CALL
MITSUBISHI CALL

__BOSE
J VC

60 PIONEER

SONY
YAMAHA
Velodyne

MILLION DOLLAR INVENTORY
S YEAR WARRANTIES AVAILABLE ON ALL PRODUCTS

All products are new USA merchand.te "Peered by Me manufacture, warranty or
ABCs exclusne !muted warranty

VISA

r
AUDIO
VISUAL Xpress

800-419-2323
Audio Home
Receivers Speakers
CD Players Su woofers
Mini Disc Center Channels
Tape Decks Car Stereo
Dat Recorders Car Amplifiers
Mini Systems Radar Detectors

Video
DVD
DSS
VCR
Camcorders
TV's
Laser Discs

All Brands from A to 7. and N lore
Audio Xpress 3550-:jvcvseso,

nN EINI'vf11 1214

We accept MC. Visa. Amex. Discover 8 COO 1-800-419-2323

hblifrAU CLIMAX
Professional Lighting & Sound

 Pro Audio  Nightclubs

Nse:

AUDI O tIMA-X

k80077 
Urfor Your Free Catalog!

Components

that define

the present.

Systems that

anticipate

the future.

voperencuc..I cp\/1

Our
20th
part

800.947.4434
so. cal. 310.517.1700

fax 310.517.1732
www.reference-ay.com

Competitive Prices  Courteous Service  Expert Advice

Authorized dealer for the finest audio & video brands

ADA Celestron
ATI Citation
Atlantic Tech Creek

Audible Illusions 0CM
Audio Control Denon
Audio Power
Audroduest
Bag End
Balanced Audio
Bryston
Bybee
Cal Audio Labs
Cardas
Carver
Cary

Fanfare

Bradt-,

Haller
Hales

Harman Kardon
Infinity
Jamb
JBL Synlhesis
KEF

Kimber Kahle

Magnum Dyrvilatr
Meridian

Mirage
M I

Mitsubishi
NAD

Nestorovic
Niles

Nifty Gritty

Sha

Sonar ie
So ky

Spectres
Straightwhe

Target
Morels

Tashi is

Nordost Flame Townsheed
Pioneer Elite Von Schwerkr rt

ProAc
PS8 Wrreworld
Rega X10

Roomtune arid Inc,

18210 Dalton Are.. Dept. SP. Gardena. CA 90248
e-mail rav20004aol corn

TIPS FOR MAIL ORDER
PURCHASERS

It is impossible for us to verify all of
the claims of advertisers, including
product availability and existence of
warranties. Therefore, the following
information is provided for your
protection.

1. Confirm price and merchandise
information with the seller, including
brand, model, color or finish, acces-
sories and rebates included in the price.
2. Understand the seller's return and
refund -policy, including the allowable
return period, who pays the postage for
returned merchandise, and whether
there is any "restocking" charge.
3. Understand the product's warran-
ty. Is there a manufacturer's warranty,
and if so, is it from a U.S. or foreign
manufacturer? Note that many manu-
facturers assert that, even if the
product comes with a U.S. manufac-
turers warranty card, if you purchase
from an unauthorized dealer, you are
not covered by the manufacturer's
warranty. If in doubt, contact the
manufacturer directly. In addition to,
or instead of, the manufacturer's war-
ranty, the seller may offer its own war-
ranty. In either case, what is covered by
warranty, how long is the warranty peri-
od, where will the product be serviced,
what do you have to do, and will the
product be repaired or replaced? You
may want to receive a copy of the writ-
ten warranty before placing your order.
4. Keep a copy of all transactions,
including cancelled checks, receipts
and correspondence. If you pay by cred-
it card, you may have a greater recourse
in the event the advertiser does not per-
form. (Check the complaint procedures
of your credit card companies). For
phone orders, make a note of the order
including merchandise ordered, price,
order date, expected delivery date and
salesperson's name.
5. If the merchandise is not shipped
within the promised time or if no time
was promised, 30 days of receipt of the
order, you generally have the right to
cancel the order and get a refund.
6. Merchandise substitution without
your express prior consent is not
allowed.
7. If you have a problem with your
order or the merchandise, write a let-
ter to the seller with all the pertinent
information and keep a copy.
8. If you are unable to obtain satis-
faction from the seller, contact the
consumer protection agency in the sell-
er's state or your local Post Office.

If, after following the below guide-
lines, you experience a problem with a
mail order advertiser that you are
unable to resolve, please let us know.
WRITE to Susan Ross, Special
Marketing, 45th floor, Hachette
Filipacchi Magazines, 1633 Broadway,
NY, NY 10019. Be sure to include
copies of all correspondence.



FOR SALE

WHOLESALE CONNECTION
To order call 1-800-226-2800

www.wholesaleconnection.com
;11=EMIM

JVC
801582 CALL 110882 CALL
RX992 CALL

TECHNICS
SAAX 710 CALL SAAX910 CALL
SHAC300 CALL

PIONEER
VSX49 CALL 0SX0506 CALL
VSX59 CALL VSXD606 CALL
05079 CALL VSX0906 CALL

KENWOOD
070YR CALL 1080VR CALL

1090VR CALL KRY9900 CALL

HARMAN/KAR DON
AVR40 CALL AVR55 CALL
AVR75 . . .CAL L AVR85 CALL

ORKTO
TX5V535 CALL 1005838 CALL
TXSV636 _CALL 1000939 CALL

CARVER
HTR880 CALL 007050 CALL

421:EZTIZO
PIONEER

POF79 CALL POF9011 CALL
POF59 CALL PDF606 CALL

KENW000
107000 CALL 108000 CALL

ONKYO
000330 CALL OXCS30 CALL

HARMAN/KARDON
FLI300 CALL F18450 CALL

TECHNICS
S1P0887....CALL SINC400. CALL

SONY
COPCX200 CALL CDPCY250 CALL

JVC TDV662 CALL

JVC

HARMAN/KARDON 0C520 CALL
PIONEER CTV/606 CALL

PIONEER CMV616 CALL

TECHNICS RS TR575 CALL

SONY TEI0E605 CALL

SONY

ONKYO TARW909 CALL

471:121:112111=111/
PIONEER 00500 CALL

PIONEER DVL 700 CALL

TOSHIBA S02107 CALL

TOSHIBA SD3107 CALL

PANASONIC OvElA100 CALL

PANASONIC OVDA300 CALL

PIONEER LASER CL00406 CALL

PIONEER LASER. CLOS9 CALL

4111:0=1:1:1313E0MI
IMMEE=1:133!

JVC
GRA4M25 CALL GRAX920 CALL
GROVM1......CALL

PANASONIC
IN1157.......CALL PVL657 CALL

CANON
ES400 CALL 056000 CALL
OPTURA CALL

=1.2212:=3
SONY

0368 CALL 0465 CALL
DM805 CALL DE307CK CALL

KENWOOD
OPC671 CALL oec971.. CALL

PANASONIC
SLS321C CALL SLS651C CALL

GIMEMIMEMII!

KRINT1111. DLL

F01000 CALL
EXT05 CALL

11X0768 CALL
PANASONIC

SCMI20 CALL SCAK90

ARRAN

AIWA
NSIA50
11STA92
NSXM790
XRM30A

296527

FS2000
EXT01

Dat Recorders

Mini Disc Recorders

CALL
CALL
CALL
CALL
CALL

CALL
CALL

CALL

MOM. a Nam CNN

411:=1=M10
JUL

HLS610 CALL HLSWO CALL
HLS820 CALL ESCSSO CALL
SCSI15 CALL SCSI20 CALL

INFINITY
R520001 CALL 51165 CALL
RS2000 2 CALL 0885 CALL
RS2000 3 CALL SM103 CALL
FIS2000 4 CALL 58115 CALL
RS2000 5 CALL Dit125 CALL
RS2000 6 CALL 514155 CALL
MINUEITE CALL OUTRIGGER CALL

0504 CALL 55251 CALL
V604 CALL 06201 CALL
0802 CALL ADATTO CALL

BOSE
201 CALL 151&1 CALL
301 CALL 100M CALL

Powered Subwoolers
INFINITY BU1 CALL
INFINITY 8U2 CALL
BIC 910008 CALL
B IC 012008 CALL
N IX P5I2 CALL
N IX PSIS CALL
SONY SAW101 CALL
AIWA TSW40 CALL
AMA ISMS CALL

IM:E=111=1
INFINITY 010E01 CALL
iNFINihr SMVIDEO CALL
BIC 1752CLR CALL
BIC VSZCLR CALL

PIONEER
KEHP414 CALL 0E054 CALL
K EHP515 CALL DE86/1 CALL
KE1411111 CALL 0E1159011 CALL
COXF11629 CALL DE0115 CALL
COIFM1227CALL OEHP/15 CALL
DP15000 CALL COXP6265 CALL

PANASONIC
COOPG550 CALL CD:Ws% CALL

SONY
[SCAN CALL COIC460 CALL
DIC550 CALL COXC660 CALL
CO150511F CALL MDXC6713 CALL
COW% CALL

JVC
K SR1420 CALL K065720 CALL
K INT520 CALL K553920 CALL
KONK480 CALL WHIMS CALL

KENW000
KRC703 CALL KOC6003 CALL
KNC903 CALL MIC7005 CALL
KOCC,604 CALL KOC1005 CALL

IMM2TACIMEEMO
GEL

9451 CALL 550511 CALL
153511 CALL

WHISTLER
15651101 CALL 1575Vei CALL

0810(8
L806499 CALL L8o6599 CALL
1.1102290 CALL4rarni1=1,

SONY
SW10910 CALL 5PIW920 CALL
SPASMS° CALL

PANASONIC
8XTCL102 CALL KITCC912 CALL
D EITC942 CALL
ILUCS970 CALL KXTCM940 CALL

TOSHIBA
FTM986 CALL F71006 CALL

Call for Brands 8 Models Not listed
24 HR. Fax (516)564-9593 P0's Welcome
We accept MC Visa, Amex., Discover & COD We ship FEDEX
WHOLESALE CONNECTION 361 Charles 51. West Hempstead. NY 11552

/, 1,1( j«,1;
Music

ION c.onfar Inc.

 mobilo CO
 Night Club
 Pro Aida*
 Effects Lighting
 Co cv,ete Satisfaction

Call For Your
FREE Catalog!

1-888-5 77-4AMC
( rag 'M Es )

ge) Photo, Video
SMILE & Electronics
For Orders Only: 1 -800- 516-4228
NY Residents & Information 1-212 967-5900

MINI DISC

SPECIALTY AUDIO

Mast c Card

.C95
MINI THEATER HI RI COMPONENTS

LLD 05

. L

MINI SYSTEMS

MIDI SYSTEMS

CD PLAYERS

AV RECEIVERS

ANALOG RECORDERS

DIGITAL RECORDERS

MINI SYSTEMS

SHELF

.91(4500E 1171
LLECEIVERS

477 IL

3. .5A 0537
Can VSK DAC 179%r, VI T553 14995

139%
COMPACT DISC

13695
CD -FILE SYSTEMS

"995
49%

CASSE TE DECKS
3%

MINI SYSTEMS

LO PLAYERS

SSA 7 i'7T:711

139%
SUIEWOOF ERS

PEFORMANCE SERIES

CABLES

21995

189%
39%
19%

'14;999
..ABLE RCA TO RCA 1271 2499
CABLE GOLD r 10F 371 1199

1599
1999

:799
LIMO CHILLS PEPE. Wild III ft=

J.K1S111.154

DENON

TOSHIBA

RCA
JVC

56995

CA

44995

13995

195

Panasonic .1.23.1,

SONY

Pioneer

SAMSUNG

American
Express C.O.D.

DJ'S MIXERS PRO CO

44995 CD 810 234.
7.3. DJ MORI 1001 -

PEAVEY
el IF,: IPALIP

GFAlim
CO 9500 MIDI 44995 CD 9800

SHIM MMES
'2AM 49% 14A11

190

DOD

11=1=M1M117

449.

579

54:.

HOME THEATER

SIGNATURE SERIES

AUDIO VIDEO COMPONENTS

NOME THEATER AUDIT

11.1=.111P7X1=11.11
RECEIVERS

CD CHANGERS

TAPE DECKS

TURNTABLES 6 MIXERS

!,17-41MMI
RECEIVERS

COMPACT DISC PLAYERS

...

CASSETTE DECKS
TOW 254 147 4'

7DV671 709 1-

Milli SYSTEMS
1.1004027 25495 MA :73;27
MX 116021 32995 18105
EX -0010 CALL EA -61761

15.1000 24995 75

10.5030 26495 1.5.

F57000 Cal ES'
15 088 38995

PRICES
4111111MOMMIPETBEIM

ED C422

CO CA72

MD E7

KENw000I.

1011-015C COMPACTs'srsummmi
1=1117.7.7.721
alk.1.7.1,1*. ..1 C.,..: -M1

WHISTLER
Newt 15955E 168.15 65... 194 95
15801VOKel 154.65 1490 109 95
1570 114.65 149554 139 95
2270 14815 2290 166 95
975 102 95 2270 SVIRA 99 95
2290 SWI14 99 95 17', 191 95
Elf3.5E1Piii 8995 1995

BEL
945 .r5E, 149 95 - 169 95
Cal Cord 9451 14 95 - 79 95
845STi 164 95'II 174 95
815 ST 19 CALI ST1 III 95
846i 150111, 134 95 : 104 95

UNIDEN
6199S 64 95 95 14 95
rAva 91 95 171 95 71 95

COBRA
7995 9895 7;4%

ptcNEER-J v
Clarion . KENWOOD
SONY / //LP/AE

PANASONIC DENON
111AUPUNKT

29 WEST 35Ih ST
NEW YORK, N Y 10001 -

Mon-Thurs 9.6. Fri 9.2 Sun 10-4

WE EXPORT WORLDWIDE

FAX 24 HOURS
1-800-699-2836
1 212-967.5912

Au(

FOR SALE

0 PLUS AUDIO
490 2nd Street Pike. Southampton. PA I8966

don't see what you're
looking firr, piease nail

SPEAXERS & SUBS AUDIO COMPONENTS

VIDEO 1110
EQ1IPMENT

How MEM PACKAGES
Acoustic Research

Atlantic Technology
Bose. Canon

harmonikardon
Jamo. JBL.

JVC. Kenwood.
Monster Cable. HAD

Sony. Toshiba. Infinity
and much morel

or us for door to door del", I-,

800-226.6784
BLANK TAPES

14800 -TAPE WORLD or 1-800-245-6000
We'll beat any price' 5.95 SHIPPING  FREE CAT.
SONY MAX ELL TDK FUJI

Bw T L;L:EHL'..; 2:1120 I

69 DAT720 :01,174 1

TAPE WORLD nosmiNG :57 CJ1AE0 :A lo)03FAX 610,32Z bli3
OVER 500 DIFFERENT SAME DAY SNIPPING 144F445

WANTED TO BUY

LP's & CD's. BOUGHT& SOLD: Classical. Rock, Jazz. Audiophile,
Mc. PRINCETON RECORD EXCHANGE, 20 Tulone St., Princeton,
NJ 08542. (609) 921-0881. hlfp://vnwr.prex.com

LASER VIDEO

WIDE SCREEN
MOVI*ESonLASERDISC

800-893-0390 215-721-8688
LASERTOWN VIDEO DISCS

50 SCHOOL HOUSE RD www.i laserdisc.com
KULPSVILLE, PA 19443 FREE CATALOG

LOUDSPEAKERS

REPAIR FOAM ROT
YOURSELF!

 'e 5.35 with anginal kill
 Kits to fit any speaker - Advent. AR. JBL.
Bose Iltinity EV etc

 Surrounds adhesive 6 instructions
 MC VISA Discover no CODs
 Call we, make 6 model for best price
 Phone .94 hrs 704-697-9001

or Toff Free 800-747-3692 STEPP
AUDIO TECHNOLOGIES

Read about the famous NEW -FOAM Repair
process in Stereo Review June 1996

Standard and Deluxe NEW -FOAM Kits

NEWFOAM ,Avellar
Satisfaction Guaranteed  Se Habla Espanol
Speaker Repair ek. Replacement Parts

Wtarldwide Service Since 1979

1 -800 -NEW -FOAM = 1-800-487-2349
WORLDWIDE SPEAKER REPAIR, PARTS, AND
ACCESSORIES. Call us with your speaker prob-
lems. VISA/MC/AMEX/DISC.
www.NEWFOAM.com



LOUDSPEAKERS DVD CABLE TV

MA -2 REFERENCE

fAreldhlaby 11/W1(1/14re

_.t&rwthuy 6;m/filmy.

For your free catalog on this and other
exciting products, please contact

MENISCUS
MENISCUS AUDIO GROUP

4669 S. Division  Wyoming. MI 49548
1-600-536-3691

E-mail. Meniscusgiserv.nel

ROTTEN SPEAKER FOAM? Toll Free 1-800-767-4041 SIMPLY
SPEAKERS , 11203 49th St. N., Clearwater, FL 33762.

simply-speakers corn. D.I.Y. NEW FOAM KITS FOR ANY
SPEAKER. FACTORY SERVICE-ALL BRANDS. SATISFACTION
GUARANTEED!! VISA/MC/DISC/AMEX.

EMPLOYMENT OPPORTUNITIES

Federal
Bureau of
Investigation

The FBI is seeking experienced audio and
video engineers for its forensic analysis
program. Work involves high profile
national security and criminal cases.
Positions are located in rural Virginia at the
FBI's Engineering Research Facility in
Quantico.

Audio Engineers/Examiners with
background in broadcasting and signal
processing will perform technical analysis
of audio evidence.

Video Engineers/Examiners with
background in image processing and video
broadcasting will perform technical analysis
of video evidence.

Additional responsibilities include
providing courtroom presentations,
providing expert testimony, and guiding
technology research programs. A technical
I3achelor's Degree required with advanced
degree preferred. Salary is based on
education and experience. Send resumes to:
Engineering Research Facility, Attn:
Personnel, Quantico, VA 22135.
Candidates must be a US citizen and
consent to a complete background
investigation, polygraph, and drug test. The
FBI is an Equal Opportunity Employer.

DVD CRY. YOUR DVD SPECIAUSTS, we stock al motor brands
Sattsfaction guaranteed. Cal 1(888) DVD CRY now to Great
prices or visit http://www.dvdctty.com

HOME THEATER

® ALL BRANDS ELECTRONICS
SPEAKERS

SUBWOOFERS

AUDIO
REC13VERS/WIPSSANE

up
Ao-k,

1-888-312- AVE

AC3_,

VIDEO HOAK
nrsievrs I THEATER

for !CUNT IRKING AND MONW SPEOAIS VISIT OUR Wfland

M=BE order2save
www.avhts.corn/allbrands

SATELLITE TV

FREE DSS TEST CARD information package. Works wilts new
system Write SIGNAL SOLUTIONS. 2711 Buford Rd., Suite 180
Richmond, VA 23235.

HALF PRICE
SATELLITE TV

Complete Systems
FREE PANAMAX Surge Protector ($99 value)

FREE 3 Year Extended Warranty ($99 value)
16 Bit SINGLE (RB) FREE!
16 Bit DUAL (RB) $ 44
16 Bit SINGLE (NEW) $ 88
16 Bit DUAL (NEW) $ 144
32 Bit SINGLE (DISH) $ 44
32 Bit DUAL (DISH) 88
32 Bit SINGLE (DSS) $ 144
32 Bit DUAL (DSS) 188
32 Bit SINGLE (Deluxe) S 188
32 Bit DUAL (Deluxe) $ 288
32 Bit DUAL (Digital/AC3) $ 288
D -VHS VCR / Receiver, Dual LNB $ 588

 Additional Receivers from $99
 Initial Activation Required
 All Factory Warranties Included

Call Toll Free

(877) 220 DISH
(877) 220-3474

HALF PRICE
SATELLITE COMPANY
205 State Hwy 9, Howell. N.J. 07728
h I Authorized Dealer for }rosin

A limas
SONY 7.4:12-2 Rejl

CABLE TV

CALL 1(800)-72-BOXES(26937) FOR UNBEATA-
BLE PRICES ON ALL YOUR CABLE EQUIPMENT.
MONEY -BACK GUARANTEE. DEALERS WELCOME.

VISA/MASTERCARD/DISCOVER/C.O.D. QUALITY
ENTERTAINMENT. WE WON'T BE UNDERSOLD!!!

DESCRAMBLERS-CLEARS ALL CHANNELS ON
CABLE TV. WHOLESALE PRICES, HIGHEST QUAL-

ITY, 30 DAY MONEY BACK GUARANTEE, 1 YEAR
WARRANTY. CABLE KING: 1-800-544-9279.

FREE

CABLE
CABLE DESCRAMBLER KIT. Only $14.95! See all
premium & pay -per -view channels. Why pay
hundreds more? For more information:
1-800-752-1389.

91MBITE-'w
INTE AAAAAA

Cl/ECK

 30 Day Money Back
 1 Year Warranty

 Dealer Inquiries

800-835-2330
CABLE TV EQUIPMENT 8 ACCESSORIES. Quality products at af-
fordable prices. 30 day money back guarantee. 1 -year war-
ranty. Quantity discount. Dealers welcome. 1-888-828-7712

10

Test Chips
For all cable box

1-800-639-5542

CABLE TV. CONVERTERS SAVE $1000 ALL MODELS AVAILABLE IN
STOCK. LOWEST PRICES 1 YEAR WARRANTY QUALITY PRODUCTS
FRIENDUEST SERVICE OPEN 6DAYS. ELECHLUNICS TOLL FREE

1-888-823-6047.

FREE TV CABLE CATALOG. Revolutionary new products! Con-
verters, Full viewing boxes, Gold or Silver that do all boxes.
Open 7 days a week. 1-800-676-6342.

MISCELLANEOUS

SENSUOUS FEMALE + MUSCLE VIDEOS + MUCH MORE. ADULT
64 PAGE COLOR CATOLOG + SEVEN BROCHURES. S5.03 VISA/
MC 803-320-7379 (+ 300 PHONE PROCESSING FEE) 18 YEARS+
CRL POB460SR CARMEL NY 10512 HTTP://
WwWSwANKWILLECOM

FOR SALE

* CUSTOM INSTALLATIONS
* DIGITAL AUDIO -VIDEO
* AC -3 * DTS * THX SYSTEMS
* SPEAKERS * SUBWOOFERS
* AMPLIFIERS * SURROUND DECODERS
* DVD * DSS * RECEIVERS
* CD PLAYERS * PROJECTION TVs
* VCRs * RECORDABLE CD

A TS

AMERICAN THEATER SYSTEMS

Our Specialists Design &
InstallToday's State -Of -The -Art

Surround Sound Systems - For
Far LESS Than You Ever Imagined!

ADCOM  /4/13/S  AR  ATI  APOGEE 
ATLANTIC TECHNOLOGY  BAG END 

BOSE  BIC  B&K  CELESTION 
DAHLQUIST  DA-LITE  DCM  DENON 
ENERGY  HITACHI  HARMON KARDON

 JVC  KEF  KLIPSCH  JM LABS 
MIRAGE  NILES  NAD  INFINITY 

ONKYO  PIONEER  PSB  PANAMAX 
SONY  TOSHIBA  TEAC 

WHARFEDALES  VMPS  VELODYNE 
YAMAHA  ZENITH and MORE!

Lifetime Speaker Warranty
 30 Day Upgrade Exchange

 5 Year Power Amplifier Warranty
 In -Home Consultations

WE'LL BEAT ANY PRICE!

800889-5845



1 A. "B" is true of receivers. "C" is true of
some digital A/V amps and receivers hut far
from all. "D" is true of almost all popularly
priced models; only exotic (usually tube -
based) amps have external power supplies.

2 C. It's still a two-way even if it has six
tweeters and four woofers: if it has one or
more midrange drivers, it's a three-way.
"A" is either a bipole or dipole, depending
on whether the front and back radiation are
in or out of phase. respectively. "B" is true
of any good speaker. "D" is pretty rare -
the 1950s Fold -o -Flex speaker let you open
or close its port, and M&K has a current
model with removable vent plugs.

3 D. Because the technology of stereo FM
broacasting sets a I5 -kHz upper limit on
the bandwidth, frequency response is not a
key performance factor. Overall distortion.
noise, and channel separation are much less
important than how well the signals you
want to hear can be received, which is de-
termined above all by selectivity (rejection
of nearby signals), capture ratio (rejection
of weaker signals on the same frequency).
and AM rejection (ability to ignore amp-
litude changes caused by "multipath"). In
rural areas, sensitivity to weak signals be-
comes important, but in urban areas it's al-
most always a matter of discriminating be-
tween strong signals. including "ghosts" of
the signals you're trying to receive that are
caused by reflections from tall buildings.

4 C. This allows you to use the volume and
tone controls on signals from other inputs
that you're routing through the tape deck
for recording and also when you're listening
to a tape. Pre-out/main-in jacks allow you
to do "A," and "D" is accomplished simply
by selecting the component's tape position.
"B" would serve no useful purpose.

5 C. The center is really the "main" speak-
er for movie soundtracks because it repro-
duces the dialogue and any other sounds
anchored to the center of the video frame.
Most receivers today deliver equal power to
all three front channels, and equal power to
the surround channels as well is becoming
more common. Equal power all around is
desirable for reproducing 5.1 -channel Dol-
by Digital or DTS-encoded material.

6 A. It's possible, however, to squeeze more
than 80 minutes onto a CD if you reduce
the disc -rotation rate to the CD -standard's
lowest limits. "D" recalls the story that a

Al La
answers

scnior rvccutive at Son) chose 74 minutes
as the CD's maximum length so that Her-
bert von Karajan's recording of the Beetho-
ven Ninth would fit on one disc, but there's
no evidence that it is true.

7 B. "A" is a passive subwoofer. "C" is
usually just a woofer, though if it goes way
down and has its own on -board amp. it may
be called a built-in subwoofer. As for "D,"
the bottom octave (16 to 32 Hz) is lower
than many modem -day subwoofers tend to
go. In any case. low -end extension is usual-
ly determined more by the size of the driver
and its enclosure than by whether it has its
own amplifier.

8 B. In truth, there's a lot of variation in the
recordings available, but 16:9 will be the
standard for digital TV (DTV). The aspect
ratio for both standard TVs and computer
monitors is 4:3, and for widescreen movies
in theaters it's usually 1.85:1.

9 B. VHS Hi-Fi soundtracks use audio fre-
quency modulation (AFM). a very high -
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quality form of two -channel analog record-
ing, which made the whole field of home
theater possible because the stereo signal
can be matrix -encoded with Dolby Sur-
round information for Pro Logic decoding.
"A" is true for Super VHS but very far off
the mark when it comes to conventional
VHS. "C" may be true for the video portion
of the recording, but VHS Hi-Fi works just
fine even with drugstore -grade tape. "D" is
false: VHS Hi-Fi VCRs cannot record or
play back a discrete 5.1 -channel Dolby
Digital soundtrack.

10 A. Psychoacoustic experiments have
shown 20 dB to be adequate; lots of phono
cartridges had no better than 20 dB separ-
ation and still produced excellent stereo
sound. "B" gives some extra margin in case
more than one component in a system has
low separation. "C" is a minimum for chan-
nels with unrelated material, such as adja-
cent mono tracks on an open -reel tape. "D"
is close to what digital audio can achieve,
but it would be overkill if it weren't inher-
ent in digital media.
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COREY GREENBERG

Bringin' It All Back Home
LIKE SO MANY farewell toasts to days
gone by, the phrase "The Eighties are
over" means different things to different
people. To evil greedheads (anyone who's
got more money than I do), it means no
more S&L hijinks and other Milkenesque
schemes to run on the masses. To Holly-
wood, it means the most powerful Spel-
ling in show biz has a perky blonde mane
instead of a bald head covered with liver
spots. To me, "The Eighties are over"
means that I'm pretty sure I've tracked
down and burned every photo ever taken
of me with parachute pants and a mullet
(a.k.a. mudflap) from Supercuts.

"The Eighties are over" means some-
thing altogether different for high -end au-
dio. It means that, finally, manufacturers
aren't afraid to offend the sniffy sensibili-
ties of the archetypal part-time doctor/
lawyer, full-time audiophile, whose de-
mand for Gucci-esque hi-fi has kept the
industry hamstrung at a time when more
people are turning their attention to elec-
tronic entertainment in the home than
ever before. Some of the most upscale
speaker manufacturers have long since
trickled their high-tech down to the bud-
get sector, like B&W with its affordably
priced Rock Solid line, but it's only very
recently that companies on the electronics
side of the aisle have begun to follow suit.

It's all about image. There used to be a
real fear among high -end manufacturers
of losing cachet and customers if they
fleshed out their lines with more afford-
able products. Wilson Audio founder
David Wilson once told me that he didn't
think his customer base would feel as
good about his brand if he came out with
an "affordable" loudspeaker - one for,
say, $5,000 a pair! It's this mentality that
drove the high end of the Eighties, but to-
day's audiophile manufacturers and hi-fi
huts are finally coming around to admit-
ting that their bread-and-butter customer
isn't Mr. Howell or even the Professor
anymore - it's Gilligan, Mary -Ann, and,
yes, even the hammock -snoozing Skipper.

For some manufacturers it's been a
hard pill to swallow, but to me it's the
best thing that could happen to the spe-
cialty audio industry. For a while there I'd
written off the bulk of the high end as be-
ing so far out of touch with the real world
that it risked becoming a self -parody, like

those Society for Creative Anachronism
freakazoids who dress up like medieval
knights on weekends and pine for the old
days when a decent mullet cost a mere
handful of grain. But many of high -end
audio's leading manufacturers are starting
to throw off the ideological shackles of
the past twenty years, and with them
much of the myth and mysticism that have
actually stunted the high end's growth.

Take receivers: I'll be the first to tell
you that good separate components are
still the way to go if you want the very
best sound. But I definitely see a not -too -
distant future when technological ad-
vances and market pressures give us a
new breed of A/V receiver that competes
in every way sonically with the best sepa-
rate components. It's inevitable.

The high end has to move in this direc-
tion if it wants to survive as anything big -

that Krell's in this game for the long haul.
The receiver is built like a tank, with the
circuit guts of a real Krell, and I wouldn't
be surprised if it walks all over many sep-
arate preamp/amp rigs. Mark my word:
give Krell a year or two, and it'll come
out with a Dolby Digital receiver. That a
company like Krell isn't afraid to alienate
its base of owners by coming out with a
product clearly aimed at the rest of us
(okay, the rest of us who can see dropping
three grand on a receiver) is a portent of
good things to come not only for Krell
but for any high -end company smart
enough to follow its lead.

Right now, high -end manufacturers
like Krell, Theta, Madrigal, and Meridian
are blazing their way into multichannel
audio with a vengeance - and steep
price tags. The Theta Casablanca that I

use as my reference surround preamp
costs well over $5,000 when you add up
all the extras like Dolby Digital decoding
and 20 -bit digital -to -analog converters,
and the Krell KAV-500 multichannel amp
that it's partnered with costs $4,500. But

High -end audio companies are

starting to throw off the ideological shackles
that have stunted their growth.

ger than a dwindling niche market. More
and more audiophiles are starting to mi-
grate over to mainstream Sony and Pio-
neer AN receivers as they sound better
and better with each new product cycle.
The home -theater boom, along with Dol-
by Digital's rapid market acceptance, re-
ally lit a fire under the major Japanese
manufacturers to improve the perfor-
mance of their A/V receivers, to the point
where $1,000 today can buy an extremely
solid, reliable Dolby Digital receiver with
enough clean power to kick a roomful of
speakers into high gear. If the high end is
going to remain a force to be reckoned
with into the next century, it must deliver
a competitive experience to the consumer
for not too much more money.

No wonder, then, that such a legendary
company as Krell Industries, as blue-
blooded a high -end manufacturer as any
in the industry, is coming out with . . . a
receiver! Okay, it's an old -school, stereo -
only job without surround processing, but
it's a step in the right direction and proof

both of these companies are working on
lower -priced products that will contain
much of the same circuitry and features
as their flagship gear, products meant
specifically to compete with upscale A/V
receivers like those in the Sony ES line
and Pioneer's Elite series. There's no rea-
son one of these high -end manufacturers
can't produce an outstanding AN receiv-
er for the same price as any major Japan-
ese company. I'm betting we'll see one,
or more, before the Nineties are through.

Ironically, high -end audio took a dim
view of the home -theater boom when it
first hit, but it looks like home theater is
going to save the high end from itself af-
ter all. Rising to the challenge of multi-
channel sound and the ever -narrowing gap
between itself and the mass market, high -
end audio is both moving away from the
elitism and quasi -religious hoo-ha of the
Eighties, and evolving toward a smarter,
more competitive world-view. Hey, if I

can ditch the mullet, there's hope for the
high end, too.
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"NM Think of it
as protection and direction all

rolled into one sleek, rack -mountable unit.

The new Max® 1500 Surge Protector and Line

Conditioner from Panamax 'monitors and organizes

every incoming AC, cable, satellite and phone line

to make sure the signals reaching your system

components are clean and pure.

As the centerpiece of a well -engineered audio/

video and satellite system, the Max 1500 is your most

important component. Its enhanced noise filtration

allows the rest of your components to perform at

their peak. Best of all, your equipment is covered

by lifetime product and connected equipment

warranties that are,

quite simply, the best

available anywhere. S MPLIFIED

The benefits of owning a Max 1500 include:

 Enhanced EMI/11F1 noise filtration.

 Sequential turn -on and turn-off.

 Line Voltage LED indicator lights.

 10 AC outlets including delayed turn -on,

switched and unswitched.

 Expansion bay for additional AllPath® Signal

Line Modules "future proofs" your system.

 $5,000,000 Lifetime Product and Connected

Equipment Warranty.

To turn chaos into a well protected, well organized

entertainment system, phone (800) 472.5555 today
for the authorized

Panamax dealer

nearest you.
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Find out more about ciali lMe signal line protection - www.panamax.com


